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GENERAL INFORMATION

This parts list

Tractor Model

covers standard parts of IHI-SHIBAURA

S015008 (2Wheel drive)
,

SO 15408 ( 4Wheel drive)
A. Necessary parts can be plcked up from delineations of this

parts list and can be identifled by means of reference number

and their corresponding code number.

B. Numbers m left column of remaks column mdicate the minimum

quantity for one order.

C. "A", "B" and "C" in ABC rank indlcate requlrement frequency

VIZ. "A" is the most frequently required parts "B" and "C"

are for "LESS" and "LEAST" '

D. "A" and "B" ranked parts must be stocked jr '",olume
adequately proportlonate to the sales volume.

E. "C" ranked parts are not necessarlly always stocked.

F. List price of parts is to be reffered to Prlce List of Parts.

G. Parts with asterisk * can 110tbe sold separately, but as
assembied.

H. In your order, please clearly state.

1. Model number, like S015008, S015408

2. Engine and Chassis punched on numbers, name plate.

3. Code number, like S010100630, 010100810 etc.

4. Name of each part.

5. Ouantity.

6. Any instruct ion for shlpment.

I. Thls parts list may be changed without notice for Improvement

of servicing.

You are cordially requested to use genUlne Shlbaura parts to

avold short life, breakage etc.
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RADIA TOR, ALTERNATOR, WATER PUMP, AIR CLEANER

(1)



J!.:!IU :>-,'jjf'J' ffiI 0 ~!iJ; Ilé1!'î ~gJtI!t:i:Ji;ij): i$
~'" 11!1 fIJ

REENo COOE No PART NAME !Q'ty!Unit RANK Min Q'ty REMARKS

1-6 S 310100150 -'7;)X- $' ASS'Y RADJA TOR ASS'Y 1 C

I

1

1 310190100 7 ;;.I.- '7 COMP~ RADIATOR COMPL
'"

1

2 310110010 ;:\--~';J7 RADIATOR CAP 1 C ]

3 310130070 Vv:'--:J "; '7 DRAIN COCK 1 C ]

4 310190090 if"A 7 ''I ~GASKET ] B I 10
--

5 310140070 ;t(r',7+.:I.rfj~ NET 1 C 1

6 310120060 ;;t-/{-7 P-/{'1' 7' RADIATOR PIPE

I

1 C 5

7 310160110 7;JX-j7;t;-Ä;t" RADIATOR HOSE (L) 1 B 1

8 310160120 7:,J.r.-?;t.-;l,.;J: RADIATOR HOSE (U) 1 B 1

9 S 398110050 -=.JoL.;7:,J,X.-;932rp RUBBER; radiator 32 ." 2 B ]

10 S 398750030 ;f,-Ä}{/ r BAND 4 I B 5

11 185976020 Ä71 STAY 1 C ]

12 5011301025 itUl.-J- ; M lOX25 BOLT; Ml0X25 2 10.
13 185046070 ot Jl,!' t,-!' AS5'Y ALTERNATOR ASS'Y

'"
] -EN12520}

R~I1"ry
] 3 185046071 ,j"}L>!'t,-!' ASS'Y ALTERNATOR ASS'Y 1 C 1 EN12S?1- interchangeabJe

-
14 185726100 7:,/.... ÄT -{ /' ;+/v-]- ADJUSTING PLA TE 1 C 1

15 010109108 ;t{Jl--]- ; M8 X30 BOLT;M8XSO
I

3 10

16 5020200010 -!-'}, NUT 3 10

17 5027100010 Ä7"I) :--'77";:'---\-;8 <f; SPRING WASHER ; 8 . 3 10
I

18 5026100008 r; ''/:..-~ ; 8 rp WASHER ; 8 . 1 ]

19 5011900820 ;t(j1.,.]-;M8X20 BOLT; M 8X20 1 10

20-24 S 14S016051 '7.-!';t'o-7' ASS'y WATER PUMP ASS'Y 1 C 1

20 14S136021 7;t-'7;f.'/7"7-~/7 WATER PUMP CASING ] C- 1

21 514SIb6020 7;t-?;f,:--7'1 /~7 WATER PUMP IMPELLER 1 C 1

22 S 145126010 /n=:-iJ}[...:/-I\.- MECHANICAL SEAL ] B ]

23 S 198566010 r'J.t-'7;t~/7'",,71}/7 WATER PUMP BEARING 1 C 1

24 S 14S336080 77::--7"-1) FAN PULLEY COMPL 1 C 1

2S 145996060 717...7"''1]-; r'Jt-'7;t:/7 GASKET ; wator pump ] A 5

26 5 011300830 ;!<iH;M8X30 BOLT; M8X30 5 10

27 S 145306091 :7-
I) :.- 7'77:'- COMPL

j
COOLING FAN COMPL 1 C 1

28 5011140616 ;!<iL>f ; M 6 X 16 BOLT;M6XI6 4 10

29 S 145226030 -+r~.:t:Ä?'/ ~"/]/'>.- THERMOSTAT COVER 1 C 1

30 S 145206020 "t-'E"'?-} f COMPL THERMOSTAT COMPL 1 B 1

31 S 145996050 717-.7'/ ~;-If--1::7-.?/ r7J/{- GASKET; thermostat cover

I

1 B 5

32 5020100008 -J-
'/ ~NUT 2 10

33 5027100008 Ä -rl) /" 7'"'7 ,/;...--t" SPRING WASHER 2 10

34-36 5314500121 x7? 'J --;- ASS'Y AIR CLEANER ASS'Y 1 C 1

34 314530251 x 7? IJ--!- COMPL AIR CLEANER COMPL 1 C 1

-

,

----

Ol.
7:/.:r.-7 .:tli-7*-7 .ry:t -7;f..;,;7'-::I.77I) --j-
RADIA TOR, ALTERNA TOR, WATER PUMP, AIR CLEANER
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JUlJn :J-HII'.fJ' ;Ji\ 0 cf, lIJ; liJ~ ABCjlJi itl-'i!iJ: iiIi 'J'
" 111 1& ABC

REF.No CODE No PART NAME Q'ty/unit RANK t.tn Q'ty REMARKS

35 135216010 ;;t l' }v"''':/ OIL PAN I C I

36 5198616010 71A".' f; ."-77'1-1' GASKET ; ai r cleaner J B 5

37 5011300816 ;J<IH ; M 8 XI6 BOLT; M8XI6 I 10

38 5011301220 ;J<IH ; MJ2X20 BOLT; M12X20 I 10

39 135566040 -1:..-v "I I-J{'17" INLET PIPE J C I

40 135566030 l' /V"/ 1-"'''17" INLET PIPE I C I

41 398750050 ;t-À/{> V BAND 2 C J

42 398750100, *-Á/'/ V BAND I C J

43 5027100008 Ä 7" IJ /'7'7 "/ ~-V; 8 q; SPRING WASHER ; B. 2 10

44 5026100008 '7 "):.--.,. ; 8 q; WASHER ; 8 . 2 10

45 5020100008 1'.d ; M8 NUT; M 8 2 10

46 378100191
i

if- Y GUARD I C I

47 378100181 71- Y GUARO I C
I

I

48 378100210 71- Y GUARO I C I

49 502010000€ 1'.d;M6 NUT; M 6 6 10

50 5026100006 '7")~"", ; 6 rP WASHER ; 6. 6 10

51 5111300816 ;J<IH;M8XI6 BOLT;M8XI6 2

I

10

52 378120070 "AT1 STAY I C I

53 5011100616 *)\.-1- ; M 6 XI6 BOLT;M6XI6 I 10

54 5020100006f 1'., f ; M 6 NUT;M6 I 10

55 5027100006

[

A7"'1:'-7'7.,,-,.,.; 6 " SPRING WASHER; 6 . I 10

56 5026100006 '7., '-''''
; 6

"
WASHER ; 6 . I

I

10

57 50111006301 ..1'1" I. ; M 6 X30 BOU; ; M 6 X30 I 10

58 5020100006 1'., I ; M 6 NUT;M6 I 10

59 5027100006\ 7..7°JJ./ "/'7''/;''--'ï; 6 r/>
SPRINGWASHER ; 6 . I

I
10

60 378120090
i

ÄT1 STAY I

I

c 10

61 5010100820 I *)\.-1- ; M 8 X20 BOLT; M 8 X20 I 10
I

,
62 502610oo08[ '7 ''I ~-'ï; 8 fj; WASHER ; 8 . I 10

63 S 0271000081 Ä7'I}/'7'7"/~"'; 8 r/J SPRING WASHER ; B . 2 10

64 5 020100008 1'.d ; M 8 NUT;MB I
,

10I

65 390190540 1- ~'71 j.1 /<:.-- CAUTION PLATE I C , I

I

I

I

!,

7y:I.-~'*Jv~*-~ '1')* -~;f..';;'7.:I.77I) -7-
01. RADIATOR, ALTERNATOR, WATER PUMP, AIR CLEANER

(4)
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02, CYLINDER BLOCK, CAMSHAFT, TACHOMETER, STARTING MOTOR, OIL FILTER
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1.L.'.l' ABCfx:j}
!I:ti~; ~- Hi'~ 1\11

0 f,
'*

I] .j
(fm ~.aa 111] ft ABC ,i x ~(~

REF."". CODE Na. PART NAME (}ty/uril RAM< MlnQ'ty REMARKS

1-12 110106130 yl) /):j-lp
"I?' COMPL CYLINDER BLOCK COMPL 1 C 1

1 110116150 yl) //i'7'p ~/? CYLINDER BLOCK * 1

2 5]98466010 ilJ'7t'/:8.41;x8 BLANK PLU:; ;8.4 1>X8 4 C
I

5

3 5064100045 ::L1J7../~'/Y3/77f EXPANSION PLUG 3 C I 5

4 064109001 ::LIJ 7../~'/~3 /77 7 EXPANSION PLUG 1 C 5

5 5198516050 7";1 S--.:I-; 5TD BUSH; STD 1 B 1

5 198516460 7";;:--;1; U.S. o. 25mm BUSH; US O.25mm 1 C I

5 198516470 7'.;lS--.:I-; U.S. O.25mm BUSH; U.S O.25mm 1 C
I

1

6 5030500620 I "17 t" '/ DOWEL PIN 2 I 10

I

7 5030501025 I ."/'l t",/ DOWEL PIN I 10

8 503030041C .7..7" I}
'/ ,Ot',/

SPRING PIN 1 10

9 5040106204 -"71) ,/1/; 6204 BEARING ;6204
]

I

1

10 5036500047 7..7. "'7'1) ,/1'/ ;Ch47 SNAP RING ;Ch47 I 5 ,

11 5199216080 .7.."",,--Ij- SPACER 1 C 1

12 5042303220 -"71) ,/'l ;TA3220 BEAR f NG ;TA3220- I I

13 5111136020
""

~I t:';f- Iv I- HEAD BOLT 5 C 1

14 5111136010 ""..... t:';f-"Iv I- HEAD BOLT ",1
15 5]99376010 -r "I I- NUT 5 C 1

16 199486050 ~''lI- mlvl- SET BOLT 1 C 1

17 ]99566060 p .....IJ 7\"-- I- LOCK BOLT I C 1

18 198236010 p ,....IJ '71-'r ;(~f.j) LOCKWIRE * 1

19 5020100008 7"1 I- :M8 NUT;M B I

I

10

20 5110766010 'i--:)*Iv,y GAUGE HOLDER 1 C I

21 5110996080 -1]'.7..7..... 1-; Y-::;;t,n,jr GASKET ; gauge holder 1 C 5

22 5010100820 ;f-"Iv I- : M 8 x2 0 BOLT ;M8 x20 1 10

23 5025100008 .:/-Ivl) ")~"\'" SEAL WASHER I 10 ,

24 5011300820 mlvl- :M8x20 BOLT ;MB'90 3 10

25 15198416050 v-"Iv'i-:} GAUGE 1 C I

26

I

5198436010 """\'".....7 CAP I C 1

27 190196200 :I-~3 '/7'v- I- CAUTION PLATE 1 C 1
-- --

28 5052100400 Q-I)'/IJ';P40 O-R I NG ;P40 I 5

29 5185246010 ?!::J/?1"IJI- OIL PRESSURE UNIT I B 1

30 5120116010 ?1""""'.....I- TAPPET 4 C 1

31 5120456020 7'.....~.::L p
") fCOMPL PUSH ROD COMPL 4 C 1

32 5120076030 ~:Ij.-~-~"\,"71-AS5'Y TACHOM ETER SEAJA1S'Y 1 C 1

33 S052100210 O-y'/~'l;P21 O-RING ;P21 I 5

34-38 ] 20256020 tJJ.,.~"r7 I- CüMPL CAMSHAFT COMPL I C 1

I

34 120266030
I

1J1o.Ó/~7~ CA MSHAFT I

1"
1

t
i

lü
~

02.
~I) /970 ';1'7,1Jlàt7 r, 9:J) -9, :A.9-j- 1 /~j''E-9,;t1' 111711119

CYLINDER BLOCK, CAMSHAFT, TACHOMETER, ST ARTING MOTOR, OIL FILTER

(6)



02.

~Y~'iQ7~ ~A~~7~, 9JJ-9, ~9-f1~1~-9, t1~71~9

CYLINDER BLOCK, CAMSHAFT, TACHOMETER, STARTING MOTOR, OIL FILTER

J!lf!n ~-HIi.."

REF.No. CODE No. PART

35 T120276030 IJ A
'"

~ 7 H'-c

36 5120736050 ~-c

37 199216040 À"'-~-

38 5034109004 'r-

39 110706090 ot 1 IC"/ COMPL

..

40 5110996030 ti77., f ; ot1 IC"/

41 5025100012 ,,-IC'7',".,.;12.

42 5010201220 ;jUH; M12X1.25X20

43 5010109054 ;jUH; M 8 XI6

44 5140546010 7 1Ik9;; 3 1/ f

45 5140516030 ot1Ic7,1J..;9COMPL

46 110366050 ')~7"v-f

47 5011311020 ;jUH ;MIOX2ü

48 Tl85086090 Äf-f, >~'-?AS5'Y

4.8 T185086110 Ä?-fP1't-?ASS'Y

iiiftT1850&51101;t~lv I-01031108bè "-r.1i~tt1if I)

49 5 198736051 ~.,?

50 5068118280 !: =,,- IHe ~-7"

Sj 5011311Q35 ;jUH;MlOX35

51 010311030 ;jUH ; MlOX30

52 199236260 7J7

53 5111136090 ~" r;J<JH

:g
NAME

CAMSHAFT GEAR

GEAR

SPACER

KEY

OIL PAN COMPL

GAS KET ; oil pan

SEAL WASHER ; 12.

BOLT;MI2XI.25X20

BOLT; M 8 X 16

FILTER JOINT

OIL FILTER COMPL

PLATE

BOLT; M lox20

STARl1NGMOTOR ASS'Y

STARl1NG MOTOR ASS'Y

1 è", ABCgjf
1JIJI&ABC
Q'ty/unit RANK

14

8

Interchangeabl together with 010311030 (BOLT)

COCK

VINYL TUBE

BOLT; MI0x35

BOLT; MIOX30

COLLAR

HEAD BOLT

(8)

2

2

I

1

i!j(.!jiliL
MinQ'ty

lil
""

REMARKS

c

c

c

c
C

A

5

5

10

10

10

C

A

C

10

c

c

-EN1l520

EN1l521-

c

c

10 -EN1l520

1,0 EN1l521-

c

c
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03. CYLINDER HEAO, MUFFLER

26

34

28

33

1
4

! r
\

""~..

S2
sf "

\
46

'cl

(9)

.
49

Sl

48
/

(

47

~-
-J



~1)/~j'A.."/F, -;r7'7
~.

CYL~DER HEAD, MUFFLER

!l.1I\." 0-1'.;:
REF. No. CODE No.

PART

]-14 JI1016150 /1)
'/9''''~'t: ,\SS' Y

"00
g

NAME

1110161511 Y~'/9'''''1 t-:' ASS' Y CYLINDER HEAO ASS'Y

111016150

\

/1}ylJ''''-''1 f COj'dPL CYLINDER HEAO COMPL ,~

111106151
y IJ '/ Ij" "/ t=" COMPL CYL I NQER HEAO COMPL

fIi~ !lIl 06151 Ij: 7v+~ :0'- 1I1 Ö16041 1:---/ot -r-li~!H, 9

111116220 / ~ /' if", "J t: CYLINDER HEAO
*

1-14

1-6

2

3

4

5

064109004 ~ IJ Är~/;/ 3 /7"7 ~

S064100045 .:L IJ Ä -"~:.--Y 3 '/7':::' 7'

5030300612 Ä 7" I)
'/ IJ' 1::':'--

SI 20406010 '{'v7~7J'1 t: y-lj..-

6 50]2100820 Ä'1 "I i-;f,' Iv i- ; M 8 x20

7 ]T120166020 .{ '/'T1 IJ r~lv7

8 1120176020 .:Lor-/-;7. i-'~/'v7

.9 Sl~82I"6380 Ä 7" ~ '/7'

10 5120186010 !J 7"-1-

11 5120226010 ;;l "J..IJ

12 111316021 7V-TT:'o{-

12 111316041 7v"f-T/r~-

CYLINDER HEAD ASS' Y .11

cn I NDER HEAD

EXPANS I QN PLUG

EXPANS ION PLUG

SPRING PIN

VALVE GUlDE SEAL

STUD BOLT:M Bx20

INTAKE VAlVE

EXHAUST VALVE

SPR I NG

VALVE-SPR ING RETAINER

VALVE-SPR I NG COTTER

PRE CAMBER

PRE CAMBER

13

14

198996040 -ti Ä-7
'"

,,;
7"1/7-"" /I'{- GASKET ; precamber

111336010 */~3?/'y;t-lt-x. FIXING SCREW

J 1:"'215120036070 t:I ..,tJ--7-.L, ASS' Y

. 15.16

15

120306011

SI2m46090

D''JjJ-7-.l>..~''r7''
CO~ P L

D ",tJ-7-J,..,7+7Jr"J"

16 5120316020 p
"ll}-y-J.,../-'!.' 7 I-

17.18 120356010 p ~,1J-7.-.L. COMPL

17 5]20366030 D "}13-7-.1.>.

18 5048100004 Ä 'f-- Jv;f-- Iv

19 5036100014 À -t- "/7" 9 ;, IJ'; Cs14

20 5199486010 7Y~Ä !-AI] ~
""-

21 S0201000rH\
T'" 1-

22 S012109029 Ä 9
"'

J..-$/1.-r

23 5020200010 T ,'}
"

24 $027100010 À7\J './'fl]
"/~"\"

25 111146081 ", ~ 13"À -7
" "

26 111216080 'f t:1Jr~-

5110986100 I{~ 7"

51119960601f;r..7",rj_"/r7JI'{_

ROCKER-ARM ASS' Y

ROCKER-ARM SHAFT
MPl

BRACKETROCKER -ARM

RDCKER-ARM SHAFT

RDCKER -ARM COM Pl

RDCKER-ARM

STEEL BAll

SNAP RING Cs14

SCREW

NUT

STUD BDl T

NUT

SPR 100 WASHER

H EAD GASKET

HEAD COVER

PIPE

GASKET ; he8d cover

(0)

1 "",'1'II-J

f~ ft
atyjurit

ABCli:J
AW:; iIUI!

RArt< MinQ'ty
fOi I;

REMARKS

'"

* 2

* 2

* 4

2

4

2

2

2

4

4

8

2

2

2

2

2

2

4

4

4

4

4

2

2

2

C

C

C

B

C

C

C

C

B

C

C

C

C

C

C

C

C

C

C

A

C

C

C

-EN lOO~O

EN 1002]-
jnterchangeabJ

1
interchangeable together

IJ
with IIIB6041

(PRECAMBER)

-ENl0020

ENI0021-

5

5

10

5

4

-EN 10020

EN 1 0021-

5

10

5

10

10

5



Jtliff1} "-I'jff~ fflI
Q

j!, iIJ; lÉJ~ ABCIK!i itt.!j.iJ: 1., "t

"' 110 1\1: ABC
REF.No. CODE No. PART NAME aty/unit RANK MinQ'ty REMARKS

29 S 111996050 :/f Ä.7" '";/ ~;",'/ I-'i;/{~ GASKET ; head cover I C I

30 S 025100010 ;...--Jl...ry"/~-\"'; 10 t/J SEAL WASHER ; 10" 2 B 10

31 S0245OO0l0 :\-~ ,,/7"1-''/1- ; M lOX 1.25 CAP NUT; M 10X 1.25 2 C 10

32 SOIl3OO825 *'\.-I-;M8X25 BOLT; M 8 X25 3 10

'33 068122560 t:":::...-)v+.:>--7' VINYL TUBE I C I

,
34 2987500lO -,f;.-Ä"'/ V HOSE BAND I C I

% S 131406060 / Al(..-!/, V;t;Jv?' ASS'Y
NOZZLE &: NOZZLE B IHOLDER ASS'V I

36 S 131406010 / :Ktv}> ht,Jv;$Y ASS'Y NOZZLE 8< NOZZLE
B IHOLDER ASS'Y I

37 198166121 ~j",,'{17" RUBBER TUBE I C I

38 198166021 :f./....I-::.{7" RUBBER TUBE I C I

39 198756070 ,j';-Ä.I{/ V HOSE BAND I C 5 ENI002)-

40 S 185366020 1'0-7"7'7 GLOW PLUG 2 B I

41 S 185376020 ~.:t,:7;9 CONNECTOR I C I

42 S 195816030 h"/if- HANGER C I2

43 S 011310816 ;y.Jt-!- ; M 8 X16 BOLT; M 8 X 16
2 10

44 385720030 ""-'<0;<1.,1- THERMO SWICH I C I

46 314990012 t!7.."T,'J 1-.; 777- GASKET ; muffler I B 5

47 S 011310825 ;tUv!-;M8X25 BOLT; M 8 X25 4 10

48-53 314010110 -;;>77' ASS'Y MUFFLER ASS'Y I B I

48 314100120 77'7 COMPL MUFFLER COMPL I B I

49 314140130 .I{17" PIPE I B I

50 314410020 1'/ !-'.I{'{7" BELT; pipe I B I

51 010100860 ;Y-JL-r; MSX60 BOLT;M8X60 I 10

52 S 026100008 '}"/;/-\""
; 8

'"
WASHER; 8 .. I 10

53 S 020100008 7" I' ;M8 NUT;M8 I 10

oe

03.
Y I) "./ ,y" 'J "'. "? 7 =]

'CYLINDER HEAO, MUFFLER

.

(12)
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N

0

<.D

~~~0
-

04.
77~7y-\"'7".~;x.,,~

CRANKSHAFT AND PISTON

,



OJ-V1f>t 811 "
;g JIJ; 1;';11; ABCIlJt

tU:-'i'fil 1!Ii~!Ufjl'f " 11 JltABC
REF.& CODE No. PART NAME

Q'ty/unit RANK
MinQ'ty REMARKS

1-5 115256081 77/7".,.7r COMPL CRANKSHAFT COMPL C -ENI2125

1-5 115256082 J7/J:..--.>r71- CüMPL CRANKSHAFT COMPL C ENI2126 -

"'- KEY C 5

:t1 JvÄ IJ:'--71 OIL SLINGER C

-<7 IJ :.--1/; 60012 BEARING; 6001Z C

IJ '7;'- J:/-'I" 71-7"-1) CRANKSHAFT PlUEY C - EN12125

J7/'J:/.>r71-7"-I) CRANKSHAFT PlUEY C EN12126-

7,,/:/-'1' WASHER C

Ji(JL- I- ;M12X25 BOLT; MI2x25 10

"'- KEY B 5

V-..-.{.)!.- I- ; A.33 V-BELT; A-33 B

Ä7ÄtT],,/s.--,,,, THRUST WASHER 2 B

--<i IJ;"- 77]"<- COMPL BEARING COVER C(M'L C

""-71) :..-7'111"- BEARING COVER
*1 B

1';1:/..:1-; S.T.D BUSH; S.T.D I C

1''/:/..:1-; U.S.O.2",m BUSH; U.S O.25mm 1 C

1''/:;''''.::1-; U.S.O.50m. BUSH; U.S O.50mm B

7-.71);"'- 7t.";,..- SPRING PIN 5

;K,v I- ; MIOX25 BOLT; Ml0X25 5 10

:t1 Jv:/-)v;50~X72\ÓX12 DIL SEAL; 50"X72"xI2 B -EN12125

'lfÀ"T,..,};.-{71):'-'/'/]J'{- GASKET ; bearing cover A 5 EN12126-

771 *"-IC COMPL FL YWHEEL COMPL 1 C -EN12125

771 *"~Ic COMPL FL YWHEEL COMPL C EN12126-

771 ;1;1-/1-- FL YWHEEL *
1

771 *"-Ic FL YWHEEL
*

I

1J:;'-7o!f'"'r RING GEAR C

'" KEY B 5

P "I Jry,,/:/"r LOCK WASHER B 5

771*1-JL-T"1 J' NUT C

~;z,/; S.T.D PISTON; S.T.D. 2 B

~7..1-:..- ; O.S. 0.5- PISTON; 0.5.0.50'. 2 C

t:7..t:"-;O.S. 1.0_ PISTON; 0.5.1.0"11I Z C

1:7. 1-:.-IJ:.-1SET;S.T.D.
f'lSTON RINGSET;S.T.D. 2 B

t:'7..!-:.- 1):.-1SET; O.S. O.S- f'lSTON RING SETa5.0.5_ 2 C

(14)

77,;/7y-,!,7I-oi::ÄI-:.--

04. CRANKSHAFT AND PISTON

115266120 77/7".,.7 f CRANKSHAFT * 1

I

-EN12125

I 115266121 77/7;'-.,. 7 f , CRANKSHAFT
*

1 EN12126-

Wi*37 7 / 7;.- .,.7 f COMPLII52560821;1:1I53961117 7 :<7 ;.-.,.7 f 7'- 'J, 115366161771 *
1- ICCOMPLI:-!1:,'B:jj,tt1> I) tT 0

Crank Shaft compl (115256082) provid«i with Crank Shaft Pulley (115396111) an:l Flywheel c~J (115356130) are applieable to Job-L

2 Tl15276020 77:< 7;'-.,. 7 f 'I'-\" CRANKSHAFT GEAR I C I

5034109004

S 115416020

040116001

115396070

115396111

199346011

5011311225

5034100714

110406041

110416031

. 198516460

19&~lQ4ZQ

; f;D3030041O

Is 011311025,

115356130

115366070



-,



05.
7;( F}It~'-\1 . :ïf;( }1t;fi'/7"

IDLE GEAR AND DIL PUMP

(17)



05.
71 FJIt~'-\1 . ;f1 JIt;F/7'

IDLE GEAR AND QIL PUMP

1/11\.;; ,- HIP,
REF. No. CODE No.

"""
PART

6 5140016022 :t-f/lnr.:"-7 ASS'
y

5140116020 ;t -( 1!.-;tO:..-7'7 - Ä

2 5140126042 ;t1 Jv,f- /7;:Jft'

5140126050 ;t1/V7r-:"'-7"""t'

$140136010 1- -1IV;T,:"- -,0jJ /-

$011140616 #'vr- :M6x16

S01I300B20 # Iv" : M 8 x2 0

Si40126062 ;t -( /V$::'-- 7"-!If i'

3

4

5

7

g

NAME

Ol l PUMP ASS' Y

DIL PUMP CASE

Of L PUMP GEAR

o J L PUMP GEAR

Ol L PUMP COVER

BOLT;M6X16

BOLT ;M8x20

5027100010 Ä 7't) './'fry.y:/"\, la (/J SPA! NG WASHER ;10~

Ol l PUMP GEAR

8

5020200010 -T ''.I t- ; MlO x1.2 5

5052100140 0 - !J :> ,. ; P I 4

NUT;M 1 OX1.25

O-RING;P14

TI40406060 'tJ-7 y,3:..-7-1 11.-'1 COMPL SUCTION FILTER COMP

50107006]6 ;fIv t- ; M6

5027100006 Ä 71) :/7'ry "/:/t"
; 6 r/J

{)64209QOl ;,---v /f~T "/7

140606040 ::>t1'Iv/~'l.-7" COM PL

5198486070 '7 -1';f,' IL-t-

$198486080 '7 -( ;f,' '1- I-

165256020

1i65296030

7-( r:'V~'1";/T7 t-
COMPL

7{r:'v~t':/t'7t-

7 {
t-' IV::\,-,"t'

?T2520602Q "7 7.f r7:J: {I- COM P L

À '7 1'.IJ" COMPL

À+-/71)/'/

BOLT :MS

SPRING WASHER :S\D

AELIEF VALVE ASS'Y

RELlEF VALVE CASE

STEEL BAll

SPRI NG

SEAll NG CAP

DIL PIPE CQMPl

BOLT

BOLT

IOlE GEM SRAFT COMPl 1

IDLE GEAR SHAFT
*

IOlE GEM

FlY WEIGHT COMPL

SPIDER

GOVERNOR WE I GHT

PIN

RIVET

RIVET

SLI OER COMPl

SNAP RING

BEARI NG :S203

BEARING:S204NR

(18)

-'---.-

1 T1:!3
I~ r;r
O'tyjurit

;&

*

;& 1

*
:::05

*
3

*

ABC/lj)
ABC iH:IjI,j.ïr

RAM< Min Q' tY

3

2

2

2

2

C

c

c

10

10

C

10

5

B 10

C

10

10

C

5

5

C

C

C

C

5

5

C

C 5

IQ

5

C

C

fiij ~'

REMARKS



1'/~:L1J~3/
$/7"

06. INJECTION PUMP

11

1<\
1.3

1.2 1

1.6
1.S

~
307



1/~I?);3/ ;f-' 7",,/
06.

INJECTION PUMP

:0- F.~ :111 c t fB; 1#~ ABC@
lil

~Jï.ili#f;
DO

Im :; ABC iU:.IIt!1

REF.,," CODE No. PART NAME aty/unit RAJ\I( MinQ'ty REMARK5

131016210 (,:/,/::r.?:/3Y$/7ASS'Y INJECTON PUMP ASS' Y 1 C

2 131436010 Y:/l'AT.{ :/7':/b. : a.Za ADJUSTI NG SH IM:o. 2mm Ah B 10R

2 131436020 7:/1' ÄT-( './7";,/A : a.3mm ADJUSTING SHIM:o. Jmm Ah B 10R

3 5011300825 ~JVr :M 8 x2 5 BOL T :MBX25 4 10

4 198166132 =::I.L.F~17 RUBBER TUBE B

5 ]98756030 *-Ä/''-'' t: HDSE BAND 2 C

>6 5198736040 ;:1'" -7 COCK B

7 068125280 t':=.. -}VT;:I. -7' VINYL TUBE B 1

199566080 71/- t- PLATE C

-j-"J r :M 8 NUT ;Ma 10

5027100008 À7!) '/7'?"/:/1' : 8 rt> SPRING WASHER :art> 10

131506160 1'/':;::r.7;/3Y/~{7 CQMP INJ EcnON PI PE COMPL B

-131506170 1':..r:).;r;;.7:/3/,r::1'7"CQMP INJECTION PIPE COMPL B

-7 '7/7CO~PL CLAMP COMPl 2 B

;f,lv r : M 6 x25 BOlT:M6X25 10

-r
..,

I- :M6 NUT :M6 10

7:.71)/'7'ry...1';/1" : 6 rt> SPRING WASHER :6rt> 10

Ä"E"-.7~ '"
!-AS S' Y SMOKE SET ASS'Y C

À.:ç-7i!."t-COMPL SMOKE SET COMPL C

Ä71) /,lJ' SPRING C 5

7-9-\" Ä:J.. À7 t).::L SCREW C

;/.'7 '7 ~:.--
; B. 4 t/JX 8 BLANK PLUG :8. 4 rt>X8 C 5

Ä 1)~7' ;.7,"'E---'1~.'� l- S LEEVE C

À-7"1) '/7'; 7/'7"'71!:: SPRING 1 C 5

;T-!L.-!-;Ä"E"-9i!~1 I-'T-Ä BOLT C

'+ "I I- NUT 10

t:!~/77'v-!- LOCK PLATE C

c .,. '7.{ 1- : (<<iii) LOCK WIRE
*

jlÄ'T"1 1-; À~--;k:,,) 1- GASKET ; smoke set C 10

1-- ''17'7-9 TOP MARK C

;f{/L.-!- ;M8x12 BOLr;MBx12 10

'7 ''I:/",\" :8 rt> WASHER :8rt> 10

97'./7 CLAMP C

(20)
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07. TIMING GE AR CASE

3

6 5
25 24

~~
/'

/

zo

"

1

15 ~
'. J ~I

'~'

~
~3029

~
.28

27
"26

21

22

16



07.
91 ~/?'~'~7"-À

TIMING GEAR CASE

c t Ij; 1..L-.>J'ABCfl51 fi 1',.~- HIF;OJ-
gp t.:Ia

illil~; 00 00 ft ABC äx.~!
REF.",. CODE No. PART NAME Cltyjurit RAM< MtnQ'ty REMARKS

1~16 ]650160~0 "7-f ~/'-7'~;- "r-;z.ASS' Y TIMI NG GfAR CASE ASS'Y C

1-3 ]650]6040 ~1~/7',,"".;-'T-Ä COMPL TIMI NG GEAR CASE COMP C

]65116050 -9-{ ~/?'~T 'T-À TlMI NG G EAR CAS E {(

2 0~0300412 Ä 7'1) :..-7't°:..-- SPRING PIN 5

3 1125116020 tI,,":..,..::--,..:7
t-

GOVERNOR SHAFT C

4-6 125156020 7-A COMPL ARM COMPL C

4 12514fiOlO 7-A ARM
*

5 5125126010 7;tD7 FOLLOWER 2 C 5

6 SI99616050 t'Y PIN 2 C 5

7 036809001 Ä T 'I 7°
I} :/'7" SNAP RING 2 C 10

8 125]46030 7-A ARM C

9 5011150616 ;FIv I- ;M6 x16 BOL T; MB X1 6 10

5011140616 ;f,' Iv I- :M 6 x16 BOlT:M6x16 10

125156030 -r-.L.. COMPL ARM COMPL C

31-98216040 :Ä 7!J /',,' SPRING C 5

$0521000')70 û-IJ:..-?':P7 Q-RING;P? B 10

$190236120 tJ-'7- COLLAR

$036100010 :AT'/7°i}:"-7' SHAP RING 10

5198636040 -t1' Jv:/-Iv :40çl!x58q)XB Ol L SEAL ;40qJX58 qJx8 B 10

5165206020 7/;- Ä}-1] ,{- ADJUST COVER C

S165996070 'It7....7'/ 1,;
':/-r 7, ~iJl{- GASKET:adjust cover A 5

.-f;L.-}- ;M6xIB BOlT:M6x16 3 10

1€599fi061 7)'7..,"1"" I- ; $' 1 ~:/"f GASKET ; timing gear case A ]0
~~'T-7~

.;- 7 /7. ClAMP C

,f-'JI.-I- ; !vi 8 x2 5 BOLT;M8x25 11 10

#11.-1- ; M 8 X 40 BOL T ;M8x40 2 ]0

7-"/1- ; \,1 8 NUT; MB 2 10

7-7.1) '/IJ'r; "/:/-\"
; 8 qJ SPRI NG WASHEA ;81> 2 1(I

-jfr~T v'{- GAVERNOR LEVER C

;f-JI.-I- :M6x30 BOLT ;M6x30 10

ry
"/:/-\"

; 6 qJ WASHER ;6qJ 10

+ ''I I- : M 6 NUT ;M 6 10

7- 71) / ';lr; "/:/t' ; 6 qJ SPRING WASHER ;6qJ ]0

(22)



1'/:;I'J~3/#/7°

08. INJECTON PUMP ASS.Y

2

3

---<1) @
5

1

@
C])-
8

3

@-



].L"l' ABC[i5tI'.]
@ :t ABC it1\i1f\f
a!yjurit RAf'I( MinO'ly

C

2 C

2 C 10

2 C 10

2 C

2 C

*': 1

>BiI

* 1

* 2

*
1

1l::x.Ir ~~c;H17":"3 1 " f GASKET ; pipe joint 2

"7 ~r" ;:::7 /1- O-Iv RACK ;oont rol
*

I

I'?~::'--'" ;;f-:"--7 HOUS ING ;pump
*

I

" 9-7' ;:::7 / ,I-tJ -Iv SlEEVE ;cont rol ,*, I

y c ; 77 /~;<::x. 7~ ::.--,,' SPRING SEAT
*

2
;7 ~/r~

;;r..
7" ~:;7' :77//;< SPRING ;p!un.ger

*
2

;/-1- :7'7::.--~;<:::x.7.~ /07'
*

20-7 SPR I NG SEAT

~~~/}.ASS' Y TApPET ASS' Y ~~2

l' /.; I 7 ~ 3 /;f-/7'
~8. IN..JECTON PUMP ASS'Y

PART

~-23 131016210 {/::~7:'--3/;f-/7' ASS' Y INJECTON PUMP ASS'Y

HOLOER ;delvery valve

2

111196040
*

11,...tj~ =r Q "I) .r:tIv7'

131176120 7..7l) /'1'
:.:rI)r::1) ~~'v7'

1~1186030 -ifÄ.I;
''J ~ ; -T I) r:: I) /{/v7'

131156010 T'1}/{!)r::;v7 ASS' Y

131116030 -f '7 '/:/"" ASS' Y

131296199 \:';:;.:t '/

131136160 ~'1)::~=:t'/75'/~

131296012 ;7..1)-7' ;:;:J/'I-P-;I.-

131296196 t"/,; ,/"'1 !-if.{ t:

j31296197 t:"/: 9""': "I r jl{ I-"t":..-

1.31236090 :;f-Iv 1- : r~l' 7':/ 3-1 '/ r

~31246060 I~.{ 7':'; 3 l' /' r

""
j',

NAME

SPRI NG ;detvery valve

GASKET ;delvery valve

OELIVERY VALVEASS'Y

PLUNGER ASS' Y

PINION

SCAEW: pjhion clamp

SLEEVE ;cont rol

PIN ;taPpet guide

PIN ;tappet guidePin

BOLT ;pjpe jOint

1.31I86040 tlÄ7"1 J-; 1~17":/31:-- F GASKET ; pipe joint

P!PE JOINT

/~.{7':;3.{ '/1-

BOLT :PiPe joint

PIPE JOINT

2

B

B

B

C

C

1 (I

5

5

(24)

C 10

I.. r,

REMARKS



./ Ä'JI- 7'/ I' ;MHi ASS'Y
09. NOZZLE AND NOZZLEHOLDER ASS'Y

.

t

-ID

(25)



"
1.4>1- ABCliJt~!tl), J- HI~ g, t

'*
rl.J

lil "DO
fI!I ti< ABC ;U".I;,

REF,No. CODE No, PART NAME Cltyjurit RA/II( M;nQ'ly REMARKS

I-JO S1.1J406010 I '7,"!.-7 :..-1-'*/v9' ASS 'y NOZZLE &NOZZLEHOLDER 1 C 1
ASS' V

}
;:(Jv7:'-- I-='*,,"'Y A5S'Y

NOZZLE &NOZZLEHOLDER
]-9.11 5111406060 ASS'y 1 C 1

1 1:11445000 -:f-71 BODY 2 C 1

2 J .1I4.~6{)Ol IJ
''�K ROD 2 C 10

~_3 1::11446002 A 7"1) ylJ' SPRING 2 C 10

4 1:11436330 :,,-1>.; t =]. 6 0 SHIM:t==1.60 A/R C 10

4 D1436340 :.--.t..; t = 1. 6 2 SH IM : t ==1.62 "
C 10

4 131436::150 "./À ; t == l. 6 4 SH IM ; t ~1.64
" C 10

4 1,11436360 "./L. ; t = 1. 6 6 SrfIM; t=1.66
"

C 10

4 131436::170 "./A ; t::::: 1. 68 SH IM : t :::::1.68
"

C 10

4 131436380 ;,,-A ; t == 1. 70 SH IM : t = '.70 "
C 10

4 131436::190 /.L.. ; t::::: 1. 7 2 SHIM:t ==1.72
"

C 10

4 13143640Q !/Ä ; t == 1.7 4 SHIM:t=1.74
"

C JO.
4 1::11436410 '/1>. ; t == l. 7 6 SHIM; t= 1.76

"
C 10

4 131436420 "./J... ; t == 1. 7 8 SHIM;t=1.78
"

C 10

4 J 31 436 ~30 './A ; ,~ 1. 8 0 SH I M ; t
==1 .80

"
C 10

4 131436440 ':/A ; 1 = 1. 8 2 SH IM : t ==1.82
"

C JO

4 131436450 '/.L.. ; 1 :0 L 8 4 SHIM: t=1.84
"

C 10
I4 J31436450 '/A ; t .0 1. 86 SHIM: t-=1.86

"
C JO

4 131436470 /.1.>. ; t == 1. 88 SHJM: t=1.88
"

C JO

4 1::114::16480 '/1.>. ; t = l. 9 0 SH IM ; 1 = 1. 90
"

C JO,
4

I

J::!14::16490 '/1.>. ; t = 1. 9 2 SH IM : 1 = 1.92
"

C 10

4 131436500 '/1.>. ; t = l. 9 4 SHIM; 1 =1.94
"

C la

4 ]::11436510 '/A ; t = L 9 6 SHIM: 1=1.96
"

C la

4 131436520 '/1.>. ; t = 1. 9 8 SHIM: t=1.98
"

C 10
4 131436530 '/.1..>. ; \ = 2.0 0 SH IM ; 1 = 2. 00

" C JO

4 131436030 '/.1..>. ; \ = 1.0 0 SHIM;t~'.OO
"

C 10

4 ]31436040 ,/.1..>.; t = 1. 02 SHIM; 1='1.02
"

C JO

4 131436050 ,/1.>. ; t = 1.04 SHJM; 1=1.04
"

C JO

4 1314::16060 '/A ; t = 1.0 6 SHIM; 1=1.06
"

C 10

4 J31436070 '/.1..>. ; t
= 1.0 8 SHIM;t=1.08

"
C 10

4 131436080 ':/.1..>.; 1 =L I 0 SHIM:t=1.10
"

C 10

4 131436090 ,/1.>. : 1 = 1. 1 2 SHIM ;\=1.12
" C 10

4 131436100 ,/.1..>.: t = 1.1 4 SHIM: t= 1.14
"

C JO

4 131436110 y1.>. ~t- 1. 1 6 SHIM: 1=1.16
" C 10

4 131436120 ~.1..>.: t = 1.1 8 SHIM:l=1.18
" C 10

4 131436130 ~.1..>.~t=1.20 SHIM; t = 1.20 "
C JO

. 4 131436140 '/À : 1 :::: 1.2 2 SHIM; t -= 1.22
"

C 10

09.
/ ;(Jv )7:'" F
NOZZLE AND

*Jv:)l ASS'Y

NOZZLEHOLDER ASS'Y

(26)



./;(Jv 7:-- F *Jv~,i ASS'Y
09. NOZZLE AND NOZZLEHOLDER ASS'Y

:J- V.* :)I! c t Ij; lá~ ABC~ 11100
00 ti: I';ABC iU:.lî1:

CODE No. PART NAME aty/urit RAIO< Mil'lQ'ty REMARKS

4 131436150 ,/J.,., : t - 1.2 4 SHIM; 1-1.24 A/R C 10

4 131436160 /1>. ; t :::: 1.2 6 SHIM; I~ 1.26
"

C 10

4 131436170 ,:/Ä ; t:::: 1.2 8 SHIM; 1~1.28
" C 10

131436180 :/-1.>. : t ::::: 1.3 0 SHIM; t = 1.30
"

C 10

13143';190 y).... : t:::: 1. 3 2 SHIM;t~1.32
"

C 10

131436200 ':/A. : t - 1.3 4 SHIM: t:::: 1.34
"

C 10

131436210 ':/A ; t : I. 3 6 SHIM;t=1.36 H C 10

131436220 ':/A ; t :::::1.3 8 SHIM: t:::: 1.38 H C 10

131436230 ':/A. ; t:::: 1.4 0 SH IM : t :::: '.40 H C 10

_131436240 ,:/1.>. ; t = 1.4 2 SHIM; t=1.42 H C 10
;

-1314-36250 VA ; t - 1.44 SHIM; t -1.44 H C 10

,:/A : t:::: 1. 46 SH IM : t --:::1.46 H C 10

:/.L.. : t:::: 1.4 8 SHIM; t:::: 1.48
"

C 10

':/A : t:::: 1.5 0 sH IM ; t = 1. 50 H C 10

yA;t=1.52 SH IM : t .:: 1.52
"

C 10

;,.,-A: t _ 1.5 4 SHIM; t:::: 1. 54
"

C 10

,:/.1-.
;t == 1.56 SHIM;t=1.56

"
C 10

'/A
; t:::: 1.58 SHIM:t=1.58 H C 10

__n.

t"- A P I ECE 2 C 10

"I- , NUT 2 C 10

"I- , NUT 2 C 10

/ ~11.- NOZZLE 2 B

I1Ä7'~ t; I ;()t-7/ r;J--.Jl-'y GASKET ;nozzle A: nozzle holder 2 B 10

~31'/ , JOINT C
.y 3 -1::.-- I- JOINT C

(28)



~~-T1 /~f'i:-~ ASS'Y
105TARTING MOTOR ASS'Y (-EN11520)

<-:-
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@
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RiliJ" :1- i'*~ :w
p

f,
'*

lti'~ ABCIK~
fi00

1111 :IX I';ABC îH:!J{1
REF.No. CODE No, PART NAME atyjurit RAI'f< MinQ'ty REMARKS

1-28 185086090 Ä~-T{ /Y"é-~ ASS'Y START I NG MOTOR ASS' 1 C 1 SlrS1l4-197

1 185846125 7-77-,. ASS'Y ARMATURE ASS'Y
* 1

2 185846126 Ä77..r-'7 "/ Y-\,:!r.'� r- THRUST WASHER KIT
*

1

3 Ä -7 À t-? ", YT (A) THRlJST WASHER(A)
*

I

4 ;7..77..1-'7",YT
(
B

) THRUST WASHER (B)
*

1

5 EI) Y-7+ E RING
'*

1

6 185846127 t".:::.;t /À I- ~n{t .,,}- PINION STOPPER SET 1 C 1

7 t'.:=.;t:'--À I- "I/~ PINION STOPPER
* 1

8 t'=::t Y7.. J..""'::'
I) ")7' PIN ION STOPPER CLIP

*
1

9 3-7 ASS' Y yoKE ASS' Y
'*

1

10 185846128 7-f-}v jo:;:.J1,v ASS' Y FIELD COl L ASS'Y 1 C 1

11 185846129 ;f-'~;v:::J 7~ ", I- À IJ I)
"-

pOLECORE SET SCAEW *4

12 185846130 lJ-"rtJ,::- ASS'Y REAR COVER ASS' Y
*

1

13 185416130 77Y(+) BRUSHI+) 2 c 1

14 185416140 77Y(-) BRUSH(-) 2 C 1

15 ]85846119 77Y7-7!J './l'f BRUSH SPRING 4 C 1

16 185846131 1) -r-tJ,{-;l.J;Il.- REAR COVER METAL
*
1

17 185416150 ,''7 y*,v~' ASS' Y BRUSH HOLDER ASS' Y ~I

18 185866040 t'=-::t :..- ASS'Y PINION A5S'Y 1 C 1

19 185846132 ~1"7-Ä ASS' Y GEAR CASE ASS' Y
*

1

20 ]85846133 '/7 J.. v,{-:f-../ I- SH I FT LEVER KIT 1 C 1

2] :.--7 I- v rl:- SHIFT LEVER * 1

22 1--:'--3'/7.7"1) '/7' TORS I ON SPA I NG
*"

1

23 185846]34 ~T'r-:;I.f.'7IV GEAR CASE M ETAL ] C 1

24 185816050 -<'7'*'7- l' ",IJ::t.1 "'T,\SS'Y MAGNETIC SWITCH ASSV 1 C 1

25 4 ÇJ:;I.'7
I)

-"-

4\1 SCREW *
2

26 6 ÇJ,r.: Ivr 6\1BOLT
*
2

27 185846135 À Jv-;t; 'v I- TH AOUGH BOLT * 2

28 185846136 'lÀ I- -1J/{-~.., I- oUST COVER :~ 2

29 010311030 ",iC I, ('Hi"I'JIHtJt) BOL T:M IOX 1 .5X30 2 10

10
:Ä$l-T1 /~7'-'f-$l

ST ARTING MOTOR

ASS'Y

ASS'Y (-EN11520)

(30)

--



Mn :J-r1lt'5- :\11 0 :/; lIJ; ltJ~ ABC[jf ABC[jf 1., 't" 00 J!It ABC
REF.No COOE No. PART NAME Q'iy/unit RANK MnO'ty REMA ,RKS

1 -33 185086110 Ä9-71 /:7'~~?ASS'Y STARTING MOTOR ASS'Y 1 C 1 B 11:5114-218

1 185846159 7-7+.,. A55'Y ARMATURE ASS'Y 1 C 1

2 185846126 Ä7Ä 1-7'');''--'r":.\-'1 ~THURUST WASHER KIT ] C 1

3 Ä7À I- r;"/~,",,, (A) THRUST WASHER !IEl

4 "J..77.. I-?''/~,"", (B) THRUST WASHER !lE2

5 E IJ /,If E-RING !IE1

6 185846127 C'.::..;:t:'--A r ,')dk"l I- PINION STOPPER SET 1 C 1

7 c.:;:..;;t:/Ä I- "/J~ PINION STOPPER !IEl

8 c";::.;:t/'Ä I- "/1.:7 I)
''J/ PINION STOPPER CLIP !IEl

9 3-7A55'Y YOKE ASS'Y !IEl

10 185846160 7 -{-)1--1-' ~-1Jt.- ASS'Y FIELO COIL ASS'Y 1 C I

11 185846161 ;f-'-J1.-:J'jk"l J-.:zPI);J.. POl.ECORESET SCREW !lE4

12 185846162 1) ~7J/'- ASS'Y REAR COVER ASS',! I C 1

13 185416130 77:"'- (+) BRUSH (+) 2 C 1

14 185416140 17:"'" (-) BRUSH (-) 2 C 1

]5 185846119 7'7:'--7..7"1) :--7 BRUSH SPRING 4 C I

16 185846131 I) :>r'i]I<-j Jlv REAR COVER METAL !IE]

17 185416150 ""/'7 ~*)v?, ASS'Y BRUSH HOLOER ASS'Y ] C 1

18 185846163 ~/?7"v-1- CENTER PLATE ]
C 1

19 185866050 t'.::=.;:t /' ASS'Y PINION ASS'Y ] C 1

20 185846164 ~"''T-Ä A55'Y GEAR CASE ASS'Y ] C 1

21 185846165 ~7J-v"'-:.\-''JJ- SHIFT LEVER KIT ] C 1

22 ;"'7 }-v/{- SHIFT LEVER !IEl

23 J--:.--;:; /' Ä -r IJ :...-1/ TORSION SPRING !IEl

24 185846134 :!f-\"'''T-À.l9J!.- GEAR CASE METAL ] C 1

25 185816050 7nT~ '17Ä1',fAS5'Y MAC?I€TlC SWITCH ASS'Y ] C 1

26 185846166 ÄJv-;f(Jl-r THROUGH BOLT 2 C 2

27 4 if>Ä7 I):J- 4 . SCREW !lE2

28 6 ~",/" f 6.BOLT !lE2

29 185846136 ?'Ä f '/]"->;,, f DUST COVER KIT ] 1

30 ?'Ä f '/],{-CA) DUST COVER l!El

31 ?'Ä f '/],{-(B) DUST COVER !IE]

32 ?'Äf,/]"- (C) DUST COVER "I
33 ?'Ä f '/],{- (D) DUST COVER "]

l

Ä~-T-( ~7'~-~ ASS'Y
1Oa. ST ARTING MOTOR ASS'Y (EN 11521 -)

.

.

(32)
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MI;; ~- Hi'J% ge 0 f, Ij; lt'~ ABCOiJ1 li 1',.
" 100 ti M3C 8:X:Ji!I.:I

REF. No. CODE No. PART NAME ~tY/urit R.W< MinQ'ly REMARKS

1-28 185046070 t-'v~*--9 ASS' Y AL TERNATOR ASS'Y 1 C 1

1 185446105 p-~ ASS' Y ROTOR ASS'Y * 1

2 185446005 0\'- KfY 1 C 10

3 Ä.....:--t SPACER
*

I

4 185446106 :7..7-7 ASS
.Y STATOR ASS'Y *

1

5 185446107 1) 77Jr;:- ASS'Y REARCOVER ASS'Y 9.:(1

6 185416050 7'=] ~ASS' Y BRUSH ASS'Y 1 C 1

7 7'=] ::'--*/1.-""- BRUSH ,HOLDER * I

8 18544604-1 -9-~-T'v N TERM I NAL N
*

1

9 185446045 7'7 :/73"';:'- BRUSH COVER
*

1

JO J 85446046 9-::;-t-Jvm/l.-}- ASS' Y TERMINAL BOLT ASS' Y 9.«I

11 J85446047 .,...,...-

"

AS S' Y DIODE ASS' Y 9.:(1

12 185446112 1/'1';t~ t-:1J~{- DIODE COVER * I

13 185426030 '70':"-- t- tJr~- AS S' Y FRONT COVER ASS' Y 1 C 1

14 185446049
,,{

~J

"'"
:'/ IJ" PACK ING

*
1

15 185446050 r::~J~:'/7'!J7--r PACKING RETAINOR <~1

16 185446051 ""-7!J /'7"!J-r-i- BEARfNG RETA INOR ;.~1

J7 Ä"
1).::L;M4xO.7x20 SCREW :M4XO. 7x20 :~ 1

J9 1854:=16050 7"-1) ASS' Y PULLEY ASS' Y 1 C 1

20 J85446J08 Ä Iv- ;f-"Iv J.. THROUGH BOLT 9.:(1

21 185446]09 Älv-,f-Iv J.. THRDUGH BOLT *2

22 18544611] 7-1)+",1- AS S' Y PULLEY NUT ASS' Y 1 C 1

23 185446053 ,f-- Jv'-<7 1):...-7" BALL BEARING
*

1

24 185446054 :+;:-'v'-<7 IJ :...-'l BALL BEARI NG
*

1

26 ;;t-7I).:t- ;M4XO.7X8 SCREW ;M4 xO. 7 x8
* 1

27 ;;t-7I).::t. :M4XO.7X20 SCREW ;M4 xO. 7 x2 0 *2

28 ;T,lv J.. : 5 tiJ BOLT ;5~ ;::::1

26-27 185446]10 À-71).::t. KIT SCREW KIT * 117

.

.

11
;;tJ("9*-9 ASS'Y

"ALTERNATOR ASS'y(-EN12520)

.

(3()



;t )v9 *-9 ASS'Y
11. ALTERNATOR ASS'Y

(~EN12520)

0)

.M

a
N

N
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.
o

11I

(33)



J<:Jji~ ~-I'I''''' ffiI " 1\ !IJ; lt5~ ABC[i[!;iix,",l. 111~" 1l!1 l!It ABCREF.Na CODE No. PART NAME Q'ty/unit RANK f4nQ'ty REMARKS

1 -28 185046071 ,j-1"11.-1 ASS'y ALTERNATOR ASS'Y 1 C 1.
1 185446138 0-1 ASS'Y ROTOR ASS'Y 1 C 1

2 185446139 0\'- KEY 1 C 10

3 Ä.,,~+r SPACER
*

1

4 185446140 7. 7'-1 ASS'y STATOR ASS'Y 1 C 1

5 185446141 IJ Jr:"7J"<- ASS'y REARCOVER ASS'Y 1 C 1

6 185416050 /7:"- ASS'Y BRUSH ASS'Y 1 C 1

7 77:--;t;)J.,-1' BRUSH HOLDER
* 1

8 185446044 1-'Tlv N TERMINAL N
* 1

9 185446045 77~'/]"'- BRUSH COVER
*

1

10 185446046 1-'TI,,;j(IH ASS'Y TERfilNAL BOLT ASS'V 1 C 1

11 185446047 1'1 ,j--
I' ASS'Y DIODE ASS'Y 1 C 1

12 185446144 7J;<- COVER
* 1

13 185426060 7 p:..- I- i)",- ASS'Y FRONT COVER ASS'Y 1 C

I

1

15 185446142 """/:\-:-- IJ' I)T--r PACKING RET AINOR 1 C 1

16 185446143 """::'71)./ 71) T-1- BEARING RET AINOR
*

1 C i 1

17 'J...) IJ.:I-; M 4 XQ.7X20 SCREW; M 4 XO.7X20 *3

19 185436050 -;- 'I AS S'Y PULLEY ASS'Y I 1 C 1

20 , 185446108 Ä)\..--;1{)\.- J- THROUGH BOLT 2 2

21 I 185446109 ÄJv-;ttJt-r- THROUGH BOLT 1 1

22 185446111 -;-'IT', f ASS'Y PULLEY NUT ASS'Y 1 C
,

10

23 185446053 *-JI,..--'<7 I) ;.,-
'7 BALL BEARING 1 C 1

24 185446145 ;t(-)v""71) :..--7' BALL BEARING 1 C 1

26 Ä)J).:>-;M4XO.7X8 SCREW ; M 4 XO.7X ij *3

27 Ä7I}.:>-; M4 XQ.7x20 SCREW ; M 4 XO.7X20 *2

28 ;j(IH ;5 ;, BOLT; 5.
*

1
26-27 185446110 Ä) IJ.:I- KIT SCREW KIT 1 C 117

29 185446146 Ä,«-+r SPACER 1 C 1

I,

.

:;t Jt-9 -* - 9 ASS'Y
lla . ALTERNATOR ASS'y(EN12521-)

(36)



::t J1-7 '* - 7 ASS'Y
( )11 EN12521-a.
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~tel,; ::1- I'.J} m>
p

~j;j; lÉ'~ ABCli0t lii
" {lil I'i< ~ABC tH:.!HiI

REF.". CODE No, PART NAME O'tyjunit RAAI< Mil'lQ'ly REMARKS

]~5 '20010062 J.r-~/IJ' ASS'Y CAS I NG ASS' Y I C I SDl50QB-1l350
SD1540B-1l730

1-5 320010063 7-~/7' ASS'Y CASING ASS'Y I C SD1500B 11251~
5D15408 11731-

1 320110090 7')-;'T7-;1., CLUTCH CASE '*1 SD1500B-1l350
SD1540B-1l730

I 320110091 7'7"T7-;1., C LU TCH CAS E
'*

I SD15QQB 11351-
SD1540B 11731-

2 S064100055 :L? À.r~//3 '../7'77' : 5 :) rP EXPANSION PLUG ;55 </; 2 B 5

3 S3985JOO1O Î' ,') ':/:::J. : I 8 rP-?: 0 BUSH; 18 </;-20 2 B I

4 S030501025 J ''J '.1 1:::''../ DOWEL PIN 2 B 10

5 398510240 7" "/:/.:z. : 2 5 </;x I 5 BUSH;25</;X15 4 B I

6 320180040 I)T--j- RETA I NER I C I

7 S050203125 ;t-î Iv/-/v :D25388 DI L SEAL; D 25388 I B 10

8 5052300450 0- V '../7" G - 4 5 O-R I NG ;G -45 1 10

9 501]301020 ~/vJ- MlO X2 0 BOLT;M 1 0 x2 0 5 10

11 39%60350 7'v- J- ~~T\J i'~':/À PLATE 1 C 10
7..7!J'../Jf

12 320310060 v1) -;J:.I'7 RELEASE HUB I B 1

13 S398560110
""7 V /' '7' ; V IJ - ~BEARING; release I B 1

14 5398210070 ~7"1)'../-'J';~,..1)1"'~> SPRING 1 C I

15 S320450020 7'1/''}:/i' 7'1,/- J- CQMPL PRESSURE PLATE OOM P L ] B 1
] 6 S320400021 -7'7 "ITT -(7..7 COMrL ClUTCH DISC COMPL 1 B 1

17 50113108] 6 ;j{Jv/-;M8X16 BOLT;M8X16 6 10

19 320260021 I,J =] ''�77-;t-7 CLUTCH FORK 1 C 1

20 320200062 77''�T/",\,71- CLUTCH SHAFT 1 C 1

21 03mOO828 7, 7"1) :"'-"J'l::':"'- S PR I NG PIN ] B 5

22 ;198230020 ~1'" WIRE
*

1

23 Sfi9843003ü 7'7 I,J': 1 2 </; PLUG;12</; 2 B 1

24 S025JOOOl2 '/-/1.-'] ''I/"'\'; 1 2 </; SERL WASHER ;12</; 2 B 10

25 5398460020 ;<77-1!:..,-;Sri>'t-::/( S~) BLANK PLUG;8</; 2 B 1
( ED1500B)

26 5398460060 ;< ~7t:..,- ; 14q)t<){ Sm) BLANK PLUG:14</; 1 B 1

SOl 13] ID50
(S 01 500,B)

27 *~/vl- ;M10xfiO BOL T ;M10x50 1 10

. 28 5011311040 *Jv~ ;M10X40 BOL T ;M1QX40 8 10

29 5011311035 :T-1l-t- ;MIOx35 BOL T : MlO X3 5 3 10

3() SOlO I 11030 -.r-ll.-I- :M1 OX30 BOL T ;M1Ox3Q 2 10

31 5020110010 -r'~)-. ;M1 0 "JUT ;M1 0 3 10

32 5027100010 :7..7"1):--7'']..//"'\';] 0 ri> SPRING WASHER;10~ 4 10

33 S398110010 ::fb.-:!f"'\' ''17' RUBBER CAP 2 B 1

34 390170140 ........:..,-'/I,J/://'::-- INDICATtNG PLATE 1 C 5

36 S011311030 ,y"l-I- ~M10X30{Sffn BOLT;M1Ox30 2 10
(SDI500B)

37 5060630000 "J' I) -:7..=- ''17'/1.- ; B GREASE NI PPLE ; B 2 B 5

38 S012111020 :2-.j''') Y;t;Jvr STUD BOLT 2 10,

.

.

7 7 ':I =J-
15.

CLUTCH

(38)



7 '7 ':/"T
15. CLUTCH

.

(37)



Jiilii'f ,,-VJIf-15- $ "
1; ij; li:J;13 ABCli!:jt iiJt.iJt ill

""" 1m 1& ABC
REF.No. CODE No. PART NAME Q'ty/unit RANK MinQ'ty REMARKS

39 5020210010 -j-., f ; MlO NUT; M10 2 10

40 398430240 7"77 ; PT% PLUG; PT)/g I 10 SDl500E -11350
SDl540E -11730

40- 2 5030104030 Ä 7"') ., f t"/; 4 ~X30 SPLIT PIN; 4<1>X30 1 SD1500B 11351-
SD1540E 11731-

41 036100018 ;7,.-]-.;;71)/,')" SNAP RING 2 5

43 399560700 7"1/-} PLATE 1 C 1

44 5026100008 ?''l~1"' ; 8 4jÓ WASHER ; 8 1> 1 10

45 5011310820 ""H;M8X20 BOLT;M8X20 ] 10

.

1

.

15.
'77 ';IT
CLUTCH

(40)



-

t-7/À~'/~3/ (1)

16 .TRANSMISSION AND SHIFTING (1)

30

53

26
52

~36
o 35
6--34

~33
54

44

18

.

.

}
48-<>

5

~
5

5{'14

49~ .

b

"
'

\ .

15
~.

5 ~

(41)

t



~ltlj;i :J - "*j} mi 0 t jé; li5';:!;i ABCIFJi I;; i',
" II!I ft ABC ;i-:1"j,'{

REF. No. CODE No. PART NAME Q'ty/unt RAM< MIf1Q'ty REMARK5

I 322510093 ~7'{7':/T7 ~;,t.{ y DRIVE SHAFT main ] C I

2 R22320260 ::J71'0Jf't'A:2S*t F I X I NG GEAR A; 25 T ] C I

3 5036]00030 Ä-r''�7"!J /~';30Q5 SNAP Al NG; 30. ] 10

4 322360171 ;t,7.{t:~TB ; 31 X 38 5 LI DE GEAR; 31X38T ] C ]

5 322360181 Ä 51" t:*",,. B : 35x4S 5 LI DE GEAA; 35X45T I C
]

. -----
6 322340200 7.7.{ f=~TA ;r~~JIJ26 Sll DE GEAR ; back 26T I C I

7 ~22530]5] ;b?:"'-9~T7 t- COUNTEA SHAR 2 C
]

8 322360161 7."}'{I-":!fTB;PTO SLIDE GEAA 8;PTO I C
]

9 32256004]
,{ ~JIJ:!fT ~T"7 1- BACK GEAA SHAFT I C

]

10-]1 322030091 "'~ A55'Y G1öAA ASS' Y ]
C I

10 322320221 ;:J,.{:rt'A:r~"'�'77'{ I-"/v FIXING GEAA A I C ]
.

I]] 5398510260 7"''.1:/.:1- ;20 x20 BUSH :2üx20 I I C I

12 399230450 ~'7-; 20 fX23 COLLAA; 20. x23 I I C
]

I
] 3 5052300250 Q-!J/'IJ';G-2S 0-11 I NG ;G -25 2 C 5

] 4 5052100160 n - IJ /9' ; P - I 6 Q-RI NG ;P-15 3 C 5

15 ::124300160 /79P''Jt:;PTO SHIFTER ROD ;PTO
]

C
]

]6 5040]56205 -'71) :"'-'1'; 6205!\JR BEARING;6205NR 2 I
]

i] 7 5040106305 Ä7!) './7'; 6305 BEARING:6305 I

i

]

]8 5040106205 -"'7!J'./IJ";620S BEARING:62Q5 3
, ]

19 398630090 ;>j--f Iv /- Iv; D255210 Ol L SEAL ; 255210 2 B 10

20 5036100025 Ä-r''J7'~ /7'; 25 I,!I SNAP Al NG ; 25 . 4 10

2] 322]402]0 :/-Iv"b ~{- SEAL COVER 3 B 5 8015008-11350 8015408-10730

21 322140210 y-)v7J)~- 5EAL COVER 1 B 5 801500 811351- SDl540B 10731-

22 ~036500062 Ä-r''J7~ /7"; 621,!1 SNAP RING; 62 . I ]0

23 5026]090]0 '7 ''J:/T ;10,10' WASHEA ; 10. I B 10

25 5011310816 ;f,'v!-- :M8>06 BOL T : M 8 x16 I 10

26 324710101 T.:ro /:/v~{-7-7 SHI FT LEVER CASE
] C

]

27 324310260 :/71'''' ''J t:': 1-3 SHIFTER ROD; 1- 3 I C I

28 324310280 :/7?/D
"~

t: : 2 - 4 SH I FTER ROO ; 2-4 I C ]

29 324310270 :/ 7 ~D..~ t:' : N SH I FTER AOO; R I C
]

30 324110242 T.:r./.yv~{- ;'È11:~ SHIFT ROD ; main I C I

31 3245] 0040 :/7 !---Il-f t: SHIFT GUlDE ] B
]

32 5m0300525 Ä7~ /,'t'/; 5 "X25 SPA I NG PIN; 5. X25 I 5

33 398210530 Ä7'~/7" SPRING ] C I

34 53246100]0 -IJ ~{- COVER I ] c ]

35 5036800012 E jl~ !--
]I

'7 SNAP RING
] 5

36 39811 0590 ;:iJ.... 7J ~{- RUBBER ] B I

37 5398180210 IJ' ~''J7' GA lP ] B I

.

.

16"7/:Ä~';;~3/ (1).
TRANSMISSION AND SHIFTING (1)

(42)



I'IfjI~i :J - ".~ gp c :g
'*

lÉ~ ABC~ fi I<DO
111] ft ABC J:X:JW:

REF... CODE No. PART NAME Qtyjurit RAI'f< MinQ'ty REMARKS

08 5020300010 -T ~t-:M 10 NUT; M 1 0 1 10

39 324500020 ::"'7 Idl'{ f SHIFT GUIOE 1 C 1

40 324540040 '/7 t-7V~ J.. SHI FT PLATE 1 C 1

41 50111406]6 iflvr:M6x16 I BOLT ;M6x16

I

12 10

399480110
I

SCREW 242 .7.79.:>. 1

43 324730010 P"/r:;1T1'.r~Y PLATE 2 C ]

44 324410270 y7~7::t-lJ ;] - 3 SHIFTER FORK;1 -3
]

C 1

45 3244]0280 :"-797 ;;---7 ; 2 - 4 SHIFTER FORK ;2-4
]

C 1

46 3244]0250 y797;t -7 ;R SH I FTER FORK;R 1 C 1

47 324410240 y797;t-lJ : P. T. 0 SHIFTER FORK ;P. T. 0
]

C 1

48 'S048]00011 Ä T -/v# -Iv BAlL 4 ]0

49 5398210450 I 7.7!} './1J"::k SPRING ! 4 B ]0
I

I

50

I5 ] 5030103025 Ä7Y ";JI- t'/; 3 if>X25 SPLIT PIN; 3 ~X25 2
I

5

52 322990280 tfJ...7.~;f ~/:;v"<-7-Ä GASKET ; shift I ] I B 5
Ilever casel

53 5011300820 ;f-/vl- :M8 X2 0 BOLT ;MBX20 8 10
I

54 398750050
r" './ f BAND 1 B ]

I

55 324200071 "./7!-y-A ;P. T. 0 SHIFT ARM ;p. T. 0 1 C 1

56 5052]00110 0- IJ :"-7'
; P - I 1 Q-RING ;P-11 1 5

57 324100110 "'f-"'/-/L..-'/~-: P. T.
() SHIFT ARM ;p. T. 0

]
C 1

58 5030003532 Ä 7' Y './lJ't"'./; 3.5q\X32

I

SPRING PIN; 3.5~X32 1 5

59 5030300625 7-7!} './7'to/; 6 if> X25 SPA I NG PIN; 6 ~X25 1

I

5

60 398180280 ,/!} -;1"7" GRIP 1 B 1
I I

6] 39956034
]

71.-'-J-- PlATE 1

I

B
]

62 090]70150 ;....:,.. '/ -7 y-//{'./ i INDICATING PlA TE 1 B ]

63 5027100006 Ä 7"1) /"J? ,;;~t" ; 6 ~ISPRING WASHER;6<t 2 ]0

64 S398430080 7.71f ! PLUG 1 B 1

65 8054109013 1l"Ä 'T .;; r ; 7"'7)' GASKET ; plug 1
I

B 5,
66 320190150 ",Jv!, HOLDER 2 1

I

S D1SOOB 11351-

67 5052300550 Ol) /':7'; G55 O-RING G-55 2 5 S Dl540B 10731-

I

,

.

.

16.
"'7/ À ~ 'Y ~ 3/ (1)

TRANSMISSJON AND SHIFTING (1)

(44)



, ::~ 3 / (2)'7..":;"
" 7 / ..

SION GEAR17. TRANSMIS AND P,T.O

(45)

.

.



!l.ili#t} ~- "._* gjI 0 .t j!; lá~ ABCIK5t ft I:
" jJJ 11I: ABC itx*Q

REF. No. CODE No. PART NAME CltY/urit RAN< MinQ'ly REMARKS

1 322610070 -t ':IY:L COUPllNG 2 A 1

2 SO:16500022 ~..,..':17'1) :.---'f; 224> SNAP RING ; 22(> 2
"

3 332510120 r'71'-;7YT7 J-. ; DRIVE SHAFT; mittion I C 1
-!J-7 ~'//.3:'--

4 322.320290 ;;;)-T{~'TA;30fX FIXING GEAR ; 30T 1 C ]

5 S036100030 ÄT ''I7'~ :.--//;304> SNAP RING; 30(> :1 5

6 322580031 -tf-7'~ ''Iy:1/br'J:.--9YT7 J-. COUNTER SHAFT 1 C 1

7 322320761 ;;;)T{ ~TA : 25ft F IXING GEAR; 25T 1 C 1 S I:I.500B -10600
SD1540 -10350

7 322320762 :J7'1 '<'"\'A; 29~ FIX/NG GEAR ; 29T 1 C 1 SD1500B 10601-
SD1540 10351-

8 322360192 7-"'7{ I-'::\'-'TB; 4 s X 25ft Sll DE GEAR ; 45x 25T 1 C 1

9-10 3220;')01,')0 1-'71'7't:'.:=.:;t:.--ASS'Y DRIVE PIN ION ASS'Y 1 B 1

9 322fi40170 1-'7 1'7t:.=-~:.--; 14ft DRIVE PINION; 14T * 1

10 326120130 \.I:,--'I~T; 47ft RING GEAR ; 47T '* 1

11 5199280470 y.b. ; 0.1 SHIM; O. 1 A/R 10

12 5199280480 y).... : ().3 SHIM; 0. 3 " I 10

13 S199280490 YA ; 0.5 SHIM; 0. 5 " 10

14 322320751 :J7'1'<'"\'A .; 54jj(; F IXING GEAR ; 54T ] C 1 SD1500B 10600
SDI540 -10350

14 322320752 :J7'1 '<'"\'A
; 62jj( F IXING GEAR ; 62T 1 C 1 SD1500B 10601 -

SD1540 10351 -
15 3992::10430 ;''7-(S

,
COLLAR( S) 1 C 1,

15 322::120280 ;;;)T.{::\'-'TA ~:77 Ff «)) FIXING GEAR ;c! utCh(O) 1 C 1

16 399::170190 -t".'IJ-. ; 1-'7.{7't.=-i":.-- NUT ; drive pinion 2 B 1

17 322510::136 1-'"'7{7::'--\,7t-;P. T.O DRIVE SHAFT ;p. T. 0 1 C 1

18 S03f1100025 ~T "1 7' !)
:'--7'; 25 tf; SNAp RING; 25(> 3 5

19 3225302;;0 7.J r'J:.--9 Y -\'7 t- ; P. T, () COUNTER SHAFT ; PTO 1 C 1

20 322320710 :J7- 1'::\'-'-t/\ ; 3 2*1; FIXING GEAR ; 32T 1 C 1

:!1 322320781 :J7{~-t"A~26tt F IXING GEAR; 26T ]
C 1

--
22 :3992:10690 1J7-;30tfiX25.7 COL LAR ; 30 (> X25.7 1 (' 1

:2] S040106206 ""-71j,/'I:F.206 BEAR I NG ;'6206 1 1

24 S04010620S ",7 IJ '/'1; 6205 BEAR I NG :6205 2 1

2:> S0401S6205 ,{,71):.--7';6Z05NR BEARING:6205NA 3 1

26 ()4,?fi:{,?306 Á.7~:,--'1;:12:106 BEARING;32306 2 1

27 S04()\S630S "-<71) :'--7'; 6 30 5NR BEARING;B305NR 1 1

28 SO]f)5(){){}72 :z-t" ''17.1) :'--'7'
;72(jJ SNAP RING ;72(> 2 5

29 :U221 ()1'?O ';-7. 7.J
,~~ : ~'1/ -"!/7-Ä CASE COVER 1 B ]

'10 3229~1021O -tfÄ'T -'J J-. ; ""-".1.1) ,~- GASKET ; cese cover 1 H 5

11 SOfj020:112f") """{lvY~I!--: D2S "88 OlL SEAL ;0 25388 2 10
f--

:12 S01115061{) ;f/I-J-. :;-"16 -;;1 0 BOlT:M6.">(.10 ]4 10

:~3 :J:!29!-!01 BO 1J'7.7"'IJ-.; 4_'7-7 'l-f- GASKET ;4WD c/utch ] H 5

:14 :12226()101 -"."r IJ ~'J';-j;I\.."/'
(

S ) BEARING HOLDER (S) 1 C 1

___ ~__ _ _ ________ou _~=

1

t- "7 / .A ~ ';I
)I3 / (2)

7.
TRANSMISSION GEAR AND P.T.O

.

.

(46)



"
"7 :,.. .Ä ~ '/ ::;,. 3 :.- (2)

17. TRANSMISSION GEAR AND P. T. 0

\\'.11\1,.~ - I'1t~
EF CODE No. PART

5040106008 «7 ') 0/ 7'; 6 0 0 8 (5)

36 50]]140616 "'lH: M6 X16(S)

37 322590060 P. T. 0 "/1'"7"

38 322320791 ~ T {
"i" A ; 3Hi:

39 042303015 =- - ~ IJ...",,-7
I) .: 7' ;

TA.10 1 5

322140200 /'-lJ.,."h,{~

5040106007 ,,-,(71)
/'~' :6007

$036500062 Ä T '/7' I)
'/ ~/ ; 62 Ij;

$036100035 Ä T "/71) .: ~/
; 35 tP

o
00

lá~
ffII I!r
O'tyjuril

1\

NAME

BEARING: 6008(5)

BOLT: M 6 X 16(5)

P. T. 0 SHAFT

F I XING GEAR : 34T

~EEDLE 8 E4R I NG ;
TA30 1 5

SEAL COVER

BEARING:6Q07

SNAP RING; 62 I>

SNAP RING; 351>

322990040 1:;' À 7- 'I-; ~ )J 7],) <

;t -( Jv~-Iv ; D 355511 Ol l SEAl; 0 355511

GASKE T ; seal cover

S01l300820 ;.FIv/- :MB X2 0

378110020 -'l- r

() -1): 7": P - 11

:-r.,!.-" : M 8 x 16

Y7-77;f- '7 :lfJ~;~

;f,'-)v; Ba J I

;Z-;t'f)
'y" c'/; 3 r/JX25

:/7/-7-2., :M'J~;~

:/7" 1l-r,:

"lfÄ'T "/"; ~7~t:f1 ".

BOlT:M8X20

GUARD

SH' FTER ROD

Q-RI NG ;P-11

S PACER

BQlT:M8x16

SHIFTER FOAI<;
aW( ,mi s son

BALl:BaJI

S PR I NG

SPLIT PIN; 31>X25

SHIFT ARM ;aux mjsson

SHIFT GUlDE

o -!J '--"'7<: p -] S O-RING;P-15

GASKET ; shift guide

-1"z/'/v',_ ~'t-f~ ";1/3:'- SHIFT LEVER ;aux,
misson

~ 7' I)
/'

~l
t' /" S PR r NG PIN

';--:>-/,:7'"ASS'Y

7-Y:'--7'ASS'Y

~':;:>-3/';--À

À ~"" ~;f,'!--"

I
""I 7 t":..-

GRIP.

CASING ASS'Y ;r:

CASING f.$S' Y
*

1

TRANSMISSION CASE 1

TRANSM ISSION CASE

STUD BOLT 4

DOWEL PIN

STUD BOLT

STUD BOLT

NUT; M 1 6

; 1 6 ~"~ SPRI NG WASHER ; 16~~

_.~. .---

(48)

-.- .-

ABCM
1«:. iIx.m

RAM<. Min Q'ty

,;

3

4

2

2

c

c

c

8

B

B

c

c

B

c

C

B

c

c

c
C

B

ti !;'
REMARKS

1(1

5

5

10

5

10

lO

lO

5

5

5

5

5 D 1500B -11730
SD1540B -11550
SD1500B 11731-
S D 1540B 11551-
SDI500B -11730
SDI540B -11550
SD1500B 11731-
SDI540B 11551-

5

5

5

JO

/(1



17. " '7 :/ À ~'/ ~3 :/ (2)

TRANSMISSION GEAR AND P.T.O

!!I!:J~; ~- Hl" i!II c
ol'; f!J; lÉ~ ABC01i1 I.~"" I~ ti I>OC iH:IjHi1:

REF."'. COOE N~ PART NAME atyjurit R.W< MinQ'ty REMARKS .

70 5 398460050 ;(77-t/'; 1 2. BLANK PLUG:129 8 ] 0

7 ]
5 598430030 7'77"; 1 2. PLUG;12() ~B 5

72 5025100012 y-)v7 ';I:...-"'; 1 2 SEAL WASHER ; 121/; 2 B 10

i 7 :j 399230670 iJ 7-; 63.8. X 7 COLLAA ; 63.8. X 7 C

I, 74 5 040106305 /'{71) /'7"; 630 5 BEAAING;6305

~r
7&--80 3700 :WO 30 i-v-71::'l1-ASS'Y HITCH ASs' Y

t 75 370650090 1::: -y"f COMPL HITCH COMPL.
j

ë/COMPL
r

76. 77 53709'00110 PIN :hitCh

'I 78 5010111225 ~'vJ-.; M12X25 BOLT; M12x25 2 10

t
5010111235 ;f,Jv!-;M12X35 BOLT ; MI2X 35 10;.8 79

..~ 80 S027 1000 12 ;;7..71) ytjry ':1:/ -t"; 12
q;

SPA I NG WASHEA; 12 . 3 10

<~. 81 390190550 ::J-Y3/7"V-J-. CAUTION PLATE 1 C

.-

(50)



"7/À~ ';;~3/
IB. TRANSMISSION 5015408

I,
~!

22
23
18 0

9-/

24 i,
16 e~'i

17
~".,

14
2

o

39

(51)



fvtft~ ::I-i'Ii>} ge w g !'r, 1-S~ ABCIK5t fOO 1;00
jl!J ft ABC if"t-'r.r

REF.No. CODE No, PART NAME aly/urit RANK M,nQ.ty REMARKS

J ~22]40260 ~-II-7J/':: SEAL COVER J C J

2-.1 :;~250()160 ::.--'"\'7I- COMPL SHAFT COMPL J C J

2-3 322500161 ","7,COMPL SHAFT CAMPL 1 C

2 322510101 I' "71-;,, ,"7 f DRIVE SHAFT *1

2 322510102' 1''717'","7 f DRIVE SHAFT J -
:1 SJ9851031e

7' ~J;/.;J. ; 15 (jJ Xl5 RUSH; 15; xt5 1 B 1

4 ::\223401~() À71 t='::\""-\'A SL loE GEAR A 1 C 1

5 504010600E r-::.7!J ::"--7'; 6 0 0 fi BEAR f NG :6006 2 1

6 3242101190 /7"7-.L. SHIFT ARM 1 C 1

7 S0361 000:'10 Ä-r''/7'~ :"-'1'; 30 rf; SNAP RING;30; 1 5

8 50:16500055 Ä-r- ...,7"\) ::..--'1'; 55 rj; SNAP RING;55; 1 5

9 399210540
À"-"if SPACER J J

JO 50:1650"022 À,T '"/7°1} /,1'/ ; 22
"

SNAP RING;22; J 5

JJ 5052JOOJ80 O-I):/lf:P-18 Q-RI NG ;P-1 8 J 5

J 2 SOll140n16 ;:t;1j..." :M6X} 6 BOL T:M 6x16 6 JO

J3 399680010 J'::17';T::z./:;VJ~- PIPE J C J

J 4 324110222 T::z./:/V/'- SHIFT LEVER J J

J5 5030300414 7..7°1) /I'ft"/; 4 (jJX14 SPRING PIN; 4 ; X 14 2 5

J 6 324510060 /7 l-1l1 t: SHIFT GUlDE J J

J 7 0::\6800008' E 1)"?, I-- ;I
'7 SNAP RING I 1

J8 324110212 "f-:r; :'--:/v/<- SHIFT LEVER J J

J 9 5030300420 Ä71) :.--'ft:":.--; 4 16X20 SPRING PIN; 4; X20 J 5

20 3241700401 1:/-{ t=t:':.-- ;r':'-- t=,v GUlDE PIN J J

2 J 3~8210270 Ä 7"') :.--7' SPRING J J

22 5:198J8021O "7'1) ,,/7 GRIP J J

23 S020300010 i-?I-- :MJ 0 NUT; M 1 0 J JO

24 S011300816 ;f",v I-- ;M 8x16 BOLT;MBX16 2 JO

25 322J 10400
'"

~:3>'r-7- MISSION CASE J C J-
26 322110390' "J~3>7-7- M ISS10N CASE J C J-
27 5050202335 ;t{ 'v~ Iv; D 355511 Ol L SEAL ; 0 355511 J 10

28 5052300700 O-!}:'--7';G7Q O-RING ;G-70 1 C 5

29 50":1J0820 #,v/-;M8x20 BOLT :M8x20 8 JO

30 326990230 "ti 7..7 ''/1-; - "J;""3/7-Ä GASKET ; mÎssion case J B J

3J 5598430030 7.77"; 1216 PLUG; 12; 1 B 5

32 S0251000J2 ';./-'vT} "J ';./1- : J 2 1> SEAL WASHER :'21> J B JO

:13 322320920 ;::!T1' ='fi" : 2 7 IJl: FIXING GEAR A ; 27T J C 1

34 322320930' ;::!-T-{='fi" :231J1: FIXING GEARA;23T J C J

35 5040J06007 '-';;T!}/:7";fiOO7 BEARING:6007 4 1

t-.

18. "
'7 :..-.A ~ ';I ~ :3 :..-

TRAN5MI5510N
5015408

-

(52)



"
1 J.~,J' ABC[ijj ,

I',~:I\', :J- ~'.1} ge r, ~fI .~
101 i;oe H!J ti< ABC ;UIiIP:

REF.No. CODE No, PART NAME CIty/uni RAM< Mina'ly REMARKS

36 398430220 7'7 ~/ PLUG 1 B 5

37 5052300400 O-~/)f;G-40 O-RING ;G-40 1 C 5

38 :122.')10120 r:'71'7':--..,7 I, ORIVE 5HAFT 1 C 1

10 120170UO 77'7 !:;.11]:"- PIPE 1 C 1

40 3582S0wm -It-;t1'-t- SUPpORT 1 C 1

41 S011111040 ;f,)v I- :M lOx40 BOLT;M10x40 2 10

42 S011:111025 ;f- Iv t- ; M I () x25 BOLT ;M1Q ><:25 2 10

43 190]70] 20 r-..:,,--'J '7 :--::r':.:",,- CAUTION PLA TE 1 1

44 503010::1025 7. 7'1) ':J I- t9:"'-; 3 Q5X25 SPLI T PIN; 3.X25

I

2 5

.

18

!8

J>:

18. "
"7 :-- À ~ ';I ~ :3 :--

SD I 5408
TRANSMISSION

(54)

___,



19.
T177V/~-t'Jv

DIFFERENTlAL

770 '/ ?
AND DIFF LOCK

,I!

I.

,1:

00-
I

o
""'

i

'!

,.

,

(55)



StiliJ'~;J - ,..., ffiI 0 ~fj-, lá~ ABC~ fi" fI!I ft #,ABC iH::JtUl
REF."'. CODE No. PART NAME Q'ty{urit RAN< MinQ'ty REMARKS

1 326120130 Q /P"~1'" RING GEAR
*

1

2-3 326020011 Jr-'./'/!/ AS S'Y CÄS I NG ASS'Y 1 C 1

2 326110062 777-:} DIFF HOUSING *
1

3 398510180 7'':/:/~ :30<>-33<>-23 BUSH :30<>-33<>-23 2 1

3-4 326020021 7-'./:/'/' ASS'Y CASING ASS'Y 1 C 1

4 326110072 T77~:: DIFF HOUSING
*
1

5

6 326140041 T7::f'T DIFF GEAR 1 C 1

7 326140051 T71!f'''f- 1\# DI FF GEAR 1 C 1

8 :126130060 t:::".::=.;t:/:/T7 I- PINION SHAFT I C 1

9 326160041 T7t.~:t/ DI FF PINION 2 C 1

10 S399260270 A7Ä"fJ~J'./T THRUST WASHER 2 B 1

11 S010111020 ;f{/vl-:MI0x20 BOlT;M10x20 8

I

10

12 399310010 D77?"J:/T LOCK WASHER 4 B 4

13 5010]10820 ,f-Jv I- : M 8 x2 0 BOLT: MB ><20 6 10

14 399310070 p
':1:7 IJ ':1:/;- LOCK WASHER 3 B 3

15

I

326600050 T7P',,'777 ',"f OIFFLOCK CLUTCH 1 C 1

1 n 399210200 Ä",--It-~ :45-S7-23 SPACER :45 -57 -23 1 1

17 S040106211 "'., IJ :/~. : 621 1 BERRING ;6211 1 1

18 50401062 J1 r<7~'/'J';62(]9 BERRING ;6209 1 1

19 5199280870 :/ Á ~0.1 SHI M ;0.1 A/R 10

19 5199280880 './Á : 0.2 SHIM:O.2
"

10

19 S199280890 :/.1.>.. : 0.5 SHIM:0.5 h
10

20 5199280780 './1>. : 0.1 SHIM ;0,1 " 10

20 SI 99280790 :/1->.
; 0.2 SHIM :0.2 " 10

20 5199280800 ;,.-J.... : 0.5 SHIM :0,5 " 10

21 326570050 ~'7
p

'") '7 7..,- '7 DI FFl,OCK FORK 1 C I

22 ::126550030 =T7D ,'/ '7 l/ ,.~- DIFFLOCK LEVER I C 1 5D15008-11730 S Dl540 8-11550

22 ::126550031 of 7 D ~I 'J l/ ,{- DIFFlOCK LEVER 1 C 1 S D15008 11731- S D15408 11551-

23 S052100180 O-!J/,7';P- 1 8 O-RI NG ;P-18 2 5

24 Sü30300832 7(71)/'J't"/ SPRI NG PIN 1 5

25 ::126620010 t'/ :,IHt PIN ] C 1

26 399230680 1J7-;-r7P ''/'1
CO L LAR 1 C 1

27 S,ï98210210 Ä 7" I} :..- '1' : 7'7 P ,'/ '7 S PRING 1 C 1

2R :~26510071 7'7 P ''/ '7
Ä. -9' IL.- O I FFlOCK PEDAl 1 C 1 S D15008-11730 S Dl540B-1l550

28 ::126510072 =T7p .'/ 'J Ä. "111.- DIFFLOCK PEDAL 1 C 1 S D15008 11731- S Dl540B 11551

29 S01J300B16 ;f,1L.-1- ;MB Xl 6 BOLT:MBx,6

I

2 1

~SO::10300640 :1.. 7'1) / 'J't':,,-; 6.X40
1

::JO SPRING PIN; 6.X40 i 5

.

19.

T177V/~",,)1- T7D'/'7

DIFFERENTlAL AND DIFF LOCK

(56)



I:,
" "

I

'

I',
': ij:

I

iil

!
i
I

I
I

:1
I

'

I

!

I

,I:,
'j,
'

I
I, :
i: i,
:' 1
i' :I,
"

ir i
.11.

7v-~ 77-f7)1; .fffia
20. BRAKE, FINAL, AND REAR WHEEL

co
LO

LO
LO

\
\

M

N

N

lD

\
<D~
N

m

(57)



JUIJI-\} :J 1'1f-!)- f!II "
j!, JIJ; lÉî~ ABCIlJt iI:t.!ilÜ[ fMi

" 1!1 ti: ABC ..
REF.!;> CODE No PART NAME Q'ty/unit RANKMnQ'ty REMARKS

I 012109074 7..1.,I'*IH STUD BOLT 10 5

2 326990240 11"7.'T.,f ; 7v-H-7.. GASKET ; br ake case 2 B I

3 326260050 7v-~'T-7..;R CASING ; R I C I

4 326260060 7v-~'T-7..;L CASING ; L I C I
SDI500B -1730
SDI540B -11550

326260061 7v-~'T-Ä; L CASING; L I C I SDI500B 11731-
SDI540B 11551-

5 050203130 :ot-111.-:----)1- ; D30428 OIL SEAL ; DS0428 2 5

6 050301130 ;;t -1 )1.-~-JL- ; G30425 OIL SEAL ; GS0425 2 5

7 326210211 T'7;;,.-~7 r ; R SHAFT ; R I C I

8 326210221 T'7~-t"71- ; L SHAFT; L I C I

9 32851004C 7v-~1'7./.. BRAKE DRUM 2 C I

10 S 036100035 7-."""''171) /'-7 SNAP RING 4 5

11 326990250 I!Ä7''1 1-;,t,1 )!,~-\"71-7-7.. GASKET ; casing 2 B 1

12-14 326020240 7"-~/7' ASS'Y CASING ASS'Y ! 2 C I

12 326340211 *1 J1.-:y",\,7 )-7-7- CASING *2

13 398510380 7"'I:-'-~; 18if>X20 BUSH; 18.X20 2 B I
I-

14 328260050 -r :,Ft] C°:.- ANCHOR PIN 2 C I

15 040106013 "'-71):--7';6013 BEARING ; 601S 2 I

16 328310110 7v-~i.I./.. BRAKE CAM 2 C 1

17 328400051 71/-;\t..o<-; R LEVER; R I I

18 328400061 7"v-:\"v/{-; L LEVER; L I I

19 S 052100180 0-\) >:7; P14 O-RING; PI4 2 5

20 S 030300832 Ä7'I) :..-:7to>; 8 rp X32 SPRING PIN; 8.XS2 2 5

21-22 S 328010030 /v-:\-:--;>. ASS'Y BRAKE SHOE ASS'Y *2

21 328100020 7v-~;"-:L COMPL BRAKE SHOE COMPL 2 B 1

22 328100020 /v-:.\-:Y;J.. COMPL BRAKE SHOE COMPL 2
I

B 1

23 S 398210250 7,71»,,/; Îv-~ SPRING ; br ake 4 C I

24 5020210010 +." ,MlOX1.25 NUT; M 10X 1.25 10 10

25 5027100010 Ä7")J /I/r;,'�~-'r; lOr/J SPRING WASHER; 10 . 22 10

26 5011311025 iY-Jt.-r ; MlOX25 BOLT; M IOX25 6 10

27 050203145 ;;t
l' JI.-;y-JI.- ; D45609 OIL SEAL ; D 45609 2 5

28 050301145 ;;t -1JL-;y-Il- ; G45606 OIL SEAL ; G45606 2 5

29 398610120 0- IJ :-- 7' ; G155 O-RING ; G 155 4 I

30 S 598430030 77 J' ; 12 . PLUG; 12. 2 B 5

31 5025100012 :----)I.-17"/:/-'r ; 12 rp SEAL WASHER ; 12. 2 B 10

I 32 326430010 ÄI'e17 SPIDER 2 1

33-34 326400010 'f-r COMPL GEAR COMPL 6 C 1 5 D 1500 B -10600
5DI540B -10350

33- 34 326400011 'f-r COMPL GEAR COMPL 6 C 1 SD1500B 106 I -
5DI540B 10351-

33 326440020 7'7~,5"J-~-\" PLANETARY GEAR 6 C I SD1500B -10600
5DI540B -10350

71 1'- 77 -1TJ~ ti.
20. BRAKE, FINAL, AND REAR WHEEL

.
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JUljI" ~-Vl'~ ms
Q

t, !IJ; lè~ ABCIKJt !ctJi'{;): i1I! 'f
" 111 !I!< ABC

REF.No CODE No PART NAME atylunit RAN< MinQ'ty REMARKS

33 326440021 7"7 t,? ') -'f-l"' PRANETARY GEAR 6 C I SDl5DOB 1060]-
SD1540B 10351-

34 042302015 .:::.~ 1-'11..-«71) /' '7 NEEDLE BEARING I SDl500B ~lO600

I

12 5D15408 -10350

34 042209001 :;:"-!-'}L.-"""'7IJ:'--7 NEEDLE BEARING I 5D15008 10601-
12 SD1540B 1035]-

36 5199260090 7..71- r?'/:.---\"' THRUST WASHER 12 I

37 399260450 Ä7Àr7,,/:---,. THRUST WASHER 2 I
-

38 398510120 /',/~;J.. BUSH 2 I

39 034101245 ~- KEY 2 I

40 326360070 ;t.1 )l.-;..--\"'71-7-Ài;1I'~- CASE COVER 2 I

41 5598430040 7"77'; M16 PLUG; MI6 4 5

42 5025100016 ~-}L-ry,)'~-\""; 16f/; SEAL WASHER ; 16; 4 10

43 050600080 ;t1 )]'~-}L-; MBOI0517 OIL SEAL; M8010517 2 I

44 040106016 -", I) :.--'7 ; 6016 BEARING ; 6016 2 I

45 S 010111075 ;tUL-r ; MIOX75 BOLT; MIOX75 12 10

46 5027100010 Ä 7" I) :.--7'7 ") ;..--\'
; 10 rp SPRING WASHER; 10 ; 12 10

47-48 326400020 'f-l"'COMPL GEAR COMPL 2 C I

47 326380020 -1 /;9-TJI/=f~ INTERNAL GEAR
'"2

48 5030500820 / "11 c:/ DOWEL PIN 8 C 2

49 326320191 77'./::';A;:---t I) :.-;t{Ä FLANGE A; rear 2 I

50 399310140 p'I7,!,'//-t- ROCK WASHER 2 I

51 5199376030 77"*"-wj-'I f NUT 2 I 5D15008 -U730

--
5D15408 -1l550

51 5199376031 771*1-!vT", NUT 2 I 5015008 11731-
5D15408 11551-

52 326990260 i/Ä7', J- ; *1-Jj,~1":!7' GASKET ; wheel cap 2 I

53 330380030 *1-)v~-\", ")-;" WHEEL CAP 2 I

54 5011150612 ;t:1\.-)- ; M 6 X12 BOLT;M6XI2
! 10 10

55 - 57 336010930 '}-I"'* 1-)" A55'Y ; :ti REARWHEEL ASS'Y ; R ' I C I

55-57 336010940 '}-I"'* 1-)" A55'y ; :Ii' REARWHEEL ASS'Y ; L I C I

55 336100320 T1 ;<.7*1-)" COMPL DlSCWHEEL COMPL 2 C I

56 5336130210 ? 1-1"' TIRE 2 C I

57 5336080180 1- ~-7 A55'y TUVE ASS'Y 2 B I

58 5011131635 *",1.-!- ; M16X2.0X35 BOLT; M16X2.0X35 10 B 10

59 5020110010 T" f ; MlO NUT; MlO 12 10

62 3361700100 I'~JI.,,/ VALVE 2 B 10

63 336180010 >r""I7" CAP 2 B IQ

64 336180020 ~-'I-"/7"~'.b. CAP ; rubber 2 B 10

65 336180030 :\--\""''1/ CAP 2 B 10 500~jIU ')

7'1.-'-:t=- 77-1-j-)'" ~_
20.

BRAKE, FINAL, AND REAR WHEEL

(60)



71J~~77ÄJ&-
5DI500821.

FRONT AXLE

, Î',
1,:
r'
I

(61)



JI.iliU :o-~.'O- $ 0 :i; ;jij; lÉî~ ABClRji UJi!1ii uni; "t" II!I 1& ABC
REF.No. CODE No. PART NAME Q'ty/unit RANKh'in Q'ty Mn Q'ty REMARKS

-

1
'

2 330010130 ~/ IJ :/ 77 ASS'y FRONTAXLE SUPPORTASS'Y ] C 1

1 330100191 ~/ IJ /r]"T FRONT AXLE SUPPORT ] C 1

2 5398510080 -;"/:'--~; 30rf;X25 BUSH; 30.X25 2 B 1

3 5011311230 "(J" f ; M12X30 BOLT; M12x30 ]2 10

4'58'65 330020090 :"'",,7 ~ASS'y SHAFT ASS'Y ] C 1

4 330200130 713/, 1--r~Ä)],~"I"71- FRONT AXLE SHAFT 1 C 1

58 5398510080 -r'ï:"-~; 30fj;X25 BUSH; 30.X25 2 B 1

65 5398510280 7"1 i/.:L BUSH 2 B 1

5 ' 2 322010290 "T-~/7' ASS'Y CASING ASS'y ] C 1

5 330520050 t.°,y.'lr ~-\"'7J-IJ~'-;"WJ PIVOT SHAFT COVER 1 C 1

7 5060630000 71)-;t..-=-"I7"JI.-;B GREASE NIPPLE; B 2 5

8 330990040 1/J.,7-/ r; !::';j;'.~r :--'r'7 t fJ/>.- GASKET ; pivot shaft cover 2 B 5

9 5011311025 ;t{Jl-r ; MlOX25 BOLT; MIOX25 2 10

10 399260420 Ä7Ä I-?,'/:,,--\", THRUST WASHER 2 B 1

11 S 199280190 :""1>.; O.2L SHIM; 0.2 t AIR C 10

11 S 199280370 ;,,]... ; O.St SHIM ; 0,5 t AIR C 10

12 5052100300 o 1):'--;/; P30 o RING; P30

I

2 5

13 5060610000 ;7'1) -7-.:::"''j7J'v; A-M6F GREACE '-IPPLE; A-M6F 2 10

15, 16 398560090 "'-/1) :/ 7 ASS'Y BEARING ASS'Y 2 C ]

15 398560330 "'-71) :--1";Ä7Ä !-'7-,;..-", BEARING ; thrust washer 2 C 1

16 398560320 ""--rIJ :/7; Ä7Ä 1-.:::..- VJv BEARING ; thrust needl 2 C 1

17 399260090 Ä7Ä I-r;.,/~-'r THRUST WASHER 2 B 1

]8 334600090 1'., J 1"7-].;:ti KNUCKLE ARM; L ] C 1

19 334520430 j-j.,.; 1-,,;1 Fv7-J.." tJ ARM; knuckle arm R 1 C 1

20 5010111270 ;KJv I- ; M12X7ü BOLT; M12X70 2 10

21 5027100012 Ä-j'\) :.-7ry,,/:---.>r; 12rf; SPRING WASHER ; 12; 2 10

22 S 020100012 1'., f ; M]2 NUT; M12 2 10

23 330300370 ~/7t.':--;1L KING PIN; L ] C 1

24 330300360 ~/7't.':'-;ib KING PIN; R 1 C 1

25 034109002 '1:- ; ]OX 8 X22 KEY; 10X 8 x22 2 B 5

26 330460130 7p:.-I-;j";..{-Jv),-t FRONT WHEEL HUB 2 C 1

27 5042530205 ""7
I) :.- '7 ; 30205 BEARING ; 30205 2 1 -

28 5042530206 ""-7 IJ :.-7-; 30206 BEARING ; 30206 2 1

29 5050600040 :t1 Jv~-)l--; M406215 OIL SEAL; M406215 2 5

30 5399210030 .::z..-{--tT SPACER 2 C 1

31 5398340010 '7 IJ ,,;7" CLIP 2 C 1

32 S 399210180 Ä.-{-i" SPACER 2 C 1

33 5022100016 ~~''I.::z.1I-'+"; ~;16 rp CASTLE NUT; 16 . 2 ]

I,
I
~

;

!

I

21.
7 t:I~ ~ 77 ÄJI-

FRONT AXLE
5015008

.

.

(62)



MI'} :;>-nt-\} '$ .. ct ~1E* ABCIK" ittJj!{;L i. "jI!I ti: ABC
REF.No CODE No. PART NAME aty/unit RANK r.tn Q'ty REMARKS

34 5030103025 :<7"').y, c'",; 3 ,;X25 SPLIT PIN; 3 ~X25 2 10

35 5330380010 ,jd - JH'.,. ,,7" WHEEL CAP 2 C I

36 330990010 tIÄ7"/1-;*1')L-~~':;/ GASKET ; wheel cap 2 5

37 5011140612 ",JH ; M 6 X 12 BOLT; M6XI2 6 10

39-44 336030220 7"'" ,*1-Jo ASS'Y FRONT WHEEL ASS'Y 2 C 1

39-42 336080080 T ~-7" ASS'Y TUBE ASS'Y 2 C ]

39 336140100 7-::s..-""7 TUBE *2

40 336170010 L:., VALVE 2 B 10

41 336180010 ,<.,..,7" CAP 2 B 5

42 336180020 k-,. "1/; :::tJ.." CAP; rubber 2, B 10

43 336100310 71 :<;7>1d Jo COMPL I DISC WHEEL COMPL 2 C 1

44 336130150 1'1"<" TIRE 2 C 1

45 5011311020 ;fut.-)- ; MlOXaJ BOLT; MIOX 20 12 10

46 334710350 0,,/ 1-'; 510,,/ f-' ROD; tie rod 1 C ]

47-50 5334800021 51 D'yr'.J:../ VCOMPL;-1:î TIERQD END COMPL;R 2 B I

46-50 S 334800031 1'1 "., Y"-'" YCOMPL;li' TIEROD END COMPL;L 2 B 1

47 ?1o,,/!-,x:--r;;b TEROD END; R *2

48 ?1o"/r.:L/r;1.L TIERQD END; L *2

49 334810010 ~'.f." RUBBER 4 A 10

50 5 030102020 ::z..7'!) "/ I- ë:--; 2 ,;X20 SPRIT PIN; 2 ~X20 4 10

51 020109028 T" , ; M]4XJ.5
'Éi NUT; M14XI.5R 2 5

52 020109029 T" , ; M]4XJ.5 li' NUT; M14X 1.5 L 2 5

53 372110260 '7~1 , WEIGHT 1 C ]

54 5010101260 ",JH ; M 12X60 BOLT; MJ2X60 2 10

55 S 026100012 'r},,/~,, ; 12 rp WASHER ; 12~ 2 10

56 5027100012 À/1)/1'7''/~-r ;12rp SPRING WASHER; 12 ~I 2 10

57 5020100012 T'"
; MI2 NUT; MI? 2 I 10

I

58 5 398510080 '/'');'''-.:1- ; 30 rPX25 BUSH; 30 ~X25 2 B I

59 5050309009 ;otl' JL-,y-)Lr ; 0530374 OIL SEAL; OS 30374 2 5

60 5199280490 ;,,-k; 30.5rjJX39.8rjJXÜ.5t SHIM; 30.5~X39.8~XO.5t 2 C 10

61 390310440 =-/71 ,,<:.--:tl'/7'v-}- NAME PLATE
*

]

62 390290481 t--.L.7'v-!- NAME PLATE *1

63 S 398360040 IJ--<./ I- RIVET 6 10
I64 5052300500 o IJ:,,-IJ'; GSD o RING; G50 ;2 5

65 53985]0280 /',/~.:z..; 35rpX35 BUSH; 35 ~X35 2 B 1

66 334710310 p,'! "'; 1-'7-':1;70,,/ V ROD; drag rod ] C ]

i
i
I
1
t,,

I

7 IJ ; ~ 7 7 À)J;
21. FRONT AXLE

5015008

(

(64)
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tlt':I~; ~-,.~ ä\I 0 ;g f;j; l"éJ'~ ABCIKSr Ij t';" IJII ft ABC iU:Jj!{j'[

REF."'. CODE No. PART NAME Q'tylunt RAN< MioQ'ty REMARKS

1 322110JlO ~'l:/ 3 '../7-7- MISSION CASE 2 C 1

2 326300050 *1' -lvYt" 7 ~WHEEL SHAFT 2 C 1

3 S050600040 ;;t.{,j,y-!v;M40621S OIL SEAL M406215 2 1

4 5040106207 ~7 ~,/IJ': 6207 BEARING :6207 2 1

5 326370100 774Tlv:!Jt7 F I NAL GEAR 2 C 1

6 S040106306 Á.7!J:'-7':6306 BEARING;6306 2 1

7 S028100300 P')'IJ17'l;/T LOCK WASHER 2 5

8 5022700300 P ';/ 9' -t- ')I I- LOCK NUT 2 5

9-10 :122010080 ?--:/'/7" AS';Y CASING ASS'Y I C I

10-11 322010090 ).;"-:/'../7" ASS' Y CASING ASS'V J C 1

9 322110120 ~':J:/:9 ':/Jr-À : ti:: MI SSI ON CASE:L "
1

10 S030501025 / ':17 t:';..-; 1OI,IIX25 OOWEL PIN; 10 .X25 7 5

11 322110130 ~':J;/3/7-Ä :~ MISSION CASE;R * 1

12 5040106206 "'71) :///; 6206 BEAR I NG :6206 4 1

13 326240050 771'-rJt.-t";::.;:t'/ FINAL PIN ION 2 C 1 SD1540B -12150

326240051 771T}ve.=.,f/ FINAL PINION 2 1 SD1540B 12151-

14 5011311025 ;T,Jvj.. :MIOX25
BOLT;M10x25 14 5

15

]6--18 326020111 '7- ://1/ ASS'Y CASING ASS'Y 2 C 1 SDI540B -12150

16-18 326020112 J.;--'l/7' ASS' Y CASING ASS'Y 2 C 1 SD1540B 12151-

16 326340082 ::t1-)l;Y-\"71'-7-7 WHEEL SHAFT CASE *2 SD1540B -12150

16 326340260 *1-)VY-\"7 ~?--Ä WHEEL SHAFT CASE %2 SD1540B 12151-

17 S398510170 7<7 ;/,;;L : 25 qSX20 BUSH :25qSX20 2 1

18 5398510080 7',/ :/;:1 :3Ûq}x25 BUSH :3011 x25 2 1

20 398340050 IJ!J ';17; 22t;b CL 1P :221'1 2 5

21 398380020 ~9.{ '../1- JOINT 2 1

25 S011311030 # Iv r ; M ] 0 X3 0 BOL T:M 101<30 16 C 5

27 330300091 ~/~"l:''../ :;tJT KING PIN 1 C 1

27 330300450 ~/7Y/ ;tiT KING PIN 1 C 1 SD1540B -12150

28 S330300101 ~/;;"'/;:lcT KING PIN 1 C 1 SD1540B 12151--
28 330300340 :Jr~7'1::'/ ::6:-r KING P'1N 1 C 1 SD1540B -12150

I
29-31 398560220 "-71} '/1' :ASS'Y BEARING ASS'y 2 C 1 SD1540B 12151-

29 398560210 ",7 I)
'/7' : t= 3 BEARI NG * 2

30 398569200 "7
I)

'./1]' ; t = ]
BEARING *2

31 398560190 .r{71) /7' :=-- t:lv BEARING
*

2

32 3303 ].0092 ~/1't~/ :li::J:. KING PIN 1 1

33 330310101 ~/"~t:e/ :;61: KING PIN 1 1

34 SOl 13\1030 *',1.-,",:Ml0x30 BOLT:Ml0X30 16 5

.

.

22.
7D/ "'Y?ÀJv

FRONT AXLE
SDI540B

(66)



~ilil;; ::J-l-'".* :iII c ~ft, lÉ'~ ABCSt 1Iii~DD fI!I ft M>: iiUI!
REF.No. CODE No. PART NAME f1tyjurit RAN< MÎnQ'ty R8EMARKS

.15 :J9863001 0 ;t{ Il-:/ ,,, Ol L SEAL 2 1

36 :1981.1004] 7;ze Iv ~FELT 2 ]

]7 :n01700S1 7°1.--_ t-- PLATE 4 c: ]

38 SOl 13008]6 *"1-1- ;M8x16 BOlT;MBx16 ] 6 5

39 S06062(JO()O . .
PT J/. GREASE NIPPLE:PT1/aIJ 1)-7..=';l7)v; R 2 5

40 5010111240 ;T-Iv I- ;M 12x40

I

BOLT:M12x40 2 5

4 ] S020300012 -t-") J.. :M 12 NUT:M12 2 10

42 $025100016 ~-Jv? ':/ ~'" : 1 6\'1 SEAL WASHER : 16\'1 2 5

43 5598430040 7'7 ".: 16\'1 PLUG:16\'1 2 C 1

44-49 336030090 7 D:"- t--t;1'-JvASS'Y;;S FRONT WHEEL ASS' Y;R 1 C 1

44-49 336030100 7 p
/' "*1'-IvASS'Y:ft.. FRONT WHEEL ASS' V;l 1 C 1

44 336100020 T{ À7;t--1-)v COMPL o I SC WHEEL COMPl 2 C 1

45 5336130140 ~1-'r TIRE 2 C 1

4&-49 5336080090 T~-':i ASS' Y TUBE ASS. Y 2 C 1

46 336140090 7":::1-7" TUBE * 2
1---

47 3391700JO Ay VALVE 2 B ] 0

48 336180010 ~t'';t7'' CAP 2 B 10

49 33fi]80020 :'f-1" 'Y 7"
; ::::lJ.,. CAP 2 B 10

50 $011311020 ffi"Iv J.. ;MIOx20 BOLT;M 1 Ox20 12 5

50

51 334710060 IJ 'I ~; 571 IJ "J r' RaD ] B ] 5D1540B -12150

51 334700220 1)./ 7; 5'10 "J F RaD 1 B 1 5D1540B =:12151-

52 334710090, 0-,/ J-<; !-'''7 ") 70") I-" RaD 1 C 1 501540B -12150

52 334716090 0,:/ 1"; 1-''7../70 ") I,' RaD 1 C 1 5D1540B Il2151-

53-56 5334800021 )' -10 ';J f:'.I.../ F COMPL TIE RaD END COMPL 2 B 1 501540B -12150

53-56 334800021 5710,,/ F-1-/ 1,< COMPL TIE RaD END COMPL 1 B 1 501540B JIl2150-

53-56 5334800031 910,,/ ]-<-1-/]-' COMPL TIE RaD 'END CQMPl 2 B 1 5 D 1540B -12150

5:M;6 5334800031 910 ''/ I'<J. / F COMPL TIE RaD END CQMPl 1 B 1 501540B 11251l-

55 5334810010 "'l. RUBBER 4 A 1

56 030102020 Ä 7"1)
''/ ]- t°:"- SPL I T PIN 4 la

57 5050202230 ;>j-1Iv~-lv; D 30458 OIL SEAL:D 30458 2 1

58

59 322990130 it Ä "T '~/ I- ; ~',/;"-3:-- 7-;1... GASKET ; mission case 2 B 5

60 S025100012 ':"'--/vl7';1;:"--\" ;12Ó SEAL WASHER : 1 2\'1 2 B 5

61 5598430030 7°'7~. ; 1 2 rIJ PLUG ; 1 2\'1 2 5

62 020]09028 T ''/1-; M1415 NUT; MI4R 2 5

62 020109028 T ''/
j-; M14~ NUT; MI4R 1 501540B -12150

63 020lO9029 T
''/

~; M14&. NUT; M I 4L 2 5D1540B 112151-

t.

i.'l.

22.
7 D :.-

"
J7? À )v

FRONT AXLE
5DI5408

(6B)
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UH ,,-niH" $
Q

1'; j;t, l'Ë§ ABCg>r
fMi 'J''" 1I!J ft ABC ;U:.."

REF. No CODE No. PART NAME Q'tyllrit RANK MinQ'ty REM ARKS

63 020109029 T"/; M14:1ë NOT;M/4L 1 5 SDI540B 12151-

66 334800070 110" f.J:./ fCOMPL;ft TIE ROD END COMPL; 1 B 5
L

67 334800080 110" f.J:./ f'COMPL;;b TIE ROD END COMPL; 1 B 5
R SDI 540B 12151-

68 020109042 T.,f; M20:1ë NUT;M20L 1 5

69 S 020400020 +''; ~; M20 NUT;M20 1 5

~~
{
,,,
i
I

I
!,

J,

~.
.,
~
t.
1

!
i

I
I
I

22.
7 IJ ~ ~ 7 7 Ä ij;

FRONT AXLE 5DI5408

(70)
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; ;

7 [:] ;.,- r- T l' 7 7' V ;.,-~ -\' jj.,

23. FRONT DIFFERENTlAL SD 15408

42

40

NL()

5
4
5

13
12

12
46 ....

34
: ç::s

"f')..-o...

38
".

~
36 '--:7

37 ~
30 ,

29
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\I.:U~; ~- }'#., gt\ 0 1\ ji", l"É19 ABC~ fi i';DD 00 ft ABC ;U:.ff1

REF." CODE N~ PART NAME atyjunit RAI'f< MinC'ly REMARKS

1 330100201 -ë/~ ;,.n'17 FRONT AXLE SUPPORT 1 C 1

2 5011311230 ;f, Iv I- M12 '3 0 BOLT M 12 x 30 12 10

3 322110091 ~"I:""3 :'--7-7- MI5SION CASE 1 C 1

4 5036500062 7.7"''171) :"'-'7<;62 rf; SNAP RING ; 62 . 1 5

5 5042530206 "-:"71):--'7;30206 BEAR I NG;30206 2 1

&-7 322050160 ~"H7'e'~T"AS5'y ORIVE Pt N ION ASSY 1 B 1

6 322540120 r"'?171:°:::.;t/ ; 7t!< PI NION DRIVE; 7T *1

7 326120100 I) /'/~''\'; 39~~ RING GEAR; 39T *1

8 5399280470 ,/1>. ; 0.1 t SHIM ,0, 1t A/R C 10

9 5399280480 ':,/.Á. , 0.2 t SH I M Q.2t "
C 10

10 5399280490 '/A ; 0.3 t SHIM; O. 3t
"

C 10
,

11 5199260040 :;1...7:;1..1-r; ..,~1" TImUST WASHER 1 C 5

12 5022700300 IJ ','/T''� J- LOCK NUT 2 5

13 5028100300 P";'!rJ"J'S-'1'" LOCK WASHER 1 10

14 326110050 "T7Jr-S} OIFF HOU51NG 1 C 1

15 399310060 IJ '"/?
r; ", Y-r LOeK WASHER 3 C 10

16 010111022 ,f-Ivr. ;M 10
'

2 2 BOLT; M1Qx22 6 C 10

17 326130050 !:'=-:t:.--v 1"7 I- PI N ION SHAFT 1 C 1

18 5030300545 Ä 7" 1)
/' 'J.\:&/"; 5 <tiX 45 SPR I NG PIN ; 5 . x 45 1 5

19 326160030 77 I:'::=.;t:.-- ;lN~ DIFF PtNION,IOT 2 C 1

20 S399260130 :7.77.. I- T'J ''�y-\, TH RUST WASHER 2 B 1

21 326210070 7'"7':/1'"71- DIFF SHAFT 2 C 1

22 5040106306 ;{71J>?'i6306 BEARI NG; 6306 2 1.

23 326140030 .:f 7 ~-r; 16~~ DI FF GEAR, 16T 2 1

24 5040106307 Á.71),/1j";6307 8EARING ; 6307 2 1

25 5199280750 ~.L..: 0.1 t SHI M ; O. 1 t A/R C 10

26 5199280760 ~.b.; 0.3 t SHIM ; O. 3 t
"

C 10

27 5040106206 Á..71) /''1': 6 2 0 6 BEAR t NG ; 6206 2 1

28 5050202230 ;t.{Jv:""-Jv;D30458 Ol L SEAL; 030458 2 10

29 322610070 t "/~.:>- COUPLING 1 C 1

30 5036500022 À-r'~71J:"'/ SNAP RING 1 5

31 5052300900 O-~;"-:7';G90 O--f!ING,G 90 2 5

32-33 322010100 7-~'./'/ASS'y CAS I NG ASS Y 1 C 1

32 322260060 ~ï ~~:7'*'v'l';~ BEAR I NG HOLDER '~l

33 5398510190 7"~~:1. ;90.'l!/40 BUSH' 90 ~x40 1 B 1

34 322140160 ~-,vjJ/~- SEAl COVER 1 C 1

35 5011310830 ;F)VriM8/30 BOLT iM8 x 30 4 10

36 042302820 ;::-f:)y,...ï~'./7' ;TA28 20 NEEDlE BEARING ;TA28~ 1 1

-

7 [:I :.-- " T l' 7 7" V :.-- ~ -V JI-
23. FRONT DIFFERENTlAL GEAR

SD 15408

j,,
,
;

!
}
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St:IJli; ::1- I'Jl.,. I!I!
p

f; j;j; lè'~ ABCM jl I';DO
11I r; M!C itUI!!

REF,No. CODE No. PART NAME Q1Y/\lnt RAtf( MinQ'ty REMARK5

37 5050203128 :t1,v,/-IV; D28408 Ol L SEAL; 028408 1 1

38 5052300400 Q-9;.--'l;G40 (H\ING; G40 1 10

39 5052300500 O-I):...-~';G50 D-fll NG ; G 50 1 10

40-41 322010110 'T-,;/C/,'A55'Y CASING ASE>Y 1 C 1 ,

40 322260050 ~7 ~:--f;t.'v;r" BEAAING HOLOER *1

41 5398510140 -:f.'J"/::>- ;50~X30 BUSH; 50 ~x30 1 B 1

42 5398360040 I) rZ ~/r RIVET 1 C 1

43 5030501025 j..,ljt'/; 1 O?!iX25 DOWEL PI N; 10 ~x25 4 C 5

44 010111645 ;f-'vr ;M16x45 BOLT;M16X45 4 10

45 5027100016 .?7'1) :.--'/rJ ''1:/1'' ; 1 6?5 SPR I NG WASHER ; 16 ~4 10

46 326990150 1!::J..'T"J r ;~-JVtJ/{- GASKET ; seal cover 1 10

47 398400080 '�->'COMPL GAUGE COM PL 1 B 1

48 398990050 11 7.. 'T ~Jr ; 2 0 " GASKET ; 20 ~1 B 10

49 5025100012 $/-!vT}.'}:,...-\" ; 1 2?5 SEAL WASHER ; 12 ~1 B 10

50 5598430030 7°77' ; 12 ?5 PLUG; 12 " 1 C 1

51 390290491 * -À 7' v -}- NAME PLATE *1

52 390310450 :::'/7"1',{:.--::ft77"v-!- NAME PLATE ?oH

53 5398360040 I)Á,..., r RIVET 6 C 10

55 5011301016 ,r-Jvr ; MlO Xl 6 BOLT iM 10 x16 1 B 10

56 398340050 :7 \) "17'
; 2 2 )Z5 CL! P ; 22 " 2, 10 ,

7D/ "T177v/~""Jv
23. FRONT DIFFERENTlAL GEAR SD I 5408)
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,
I
1
;,,

(74)



,,

!i

I,'

5dIEE~1I
24.

HYDRAULIC
50 I 500B ~ I I730

SYSTEM 50 I 540B ~ I 1550
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i:fJiJi :J - "'... i1\J 0 t, Ij; la~ ABc!R)t
1/1 I';aa

11II # N3C i11.I'
REF.",. CODE Nó. PART NAME Q'tyfurit RANK MinQ'ty R'~}IIO., RKS

1-3 344080091 7" -~ /' IJ'A SS'
y CASI NG Asff y 1 C 1

1 344860102 :/1) /"''T-Ä CYLI NDER CASE ~n

2 5398510290 7'",S/:>. ;40~X40 BUSH; 40 ~x40 1 B 1

3 S 398510090 7'''/:--.:>- ; 45,1X30 siJSH; 45; X 30 1 B 1

4 344710100 ,:/1);.,-.,'",,') t: CYL I NDER HEAD 1 C 1

5 5011311235 ,r-Iv}- ; M12x35 7T BOLT: M12X31 7T 4 10

6 5052300700 01)~'J';G70 ()-flING;G70 1 B 5
i

.7
I

344760050 t',Ä r /' PISTON 1 C 1

8 5052100550 Q1):'--9';P55 ()-fll NG ;P 55 1 B 5

9 344940010 ....~'I? 7 ''/71) :;"-'1" BACK UP RING 1 B 1

10 344830100 .:J--, '/ -, -À ~-\"7 I- ARM SHAFT 1 C 1

11 344810100 .::z.7'Y7-A ARM 1 C 1

12 344770090 t',Ä J- /' P
''I ~IPI STON ROD 1 C

I

1

13 5030300845 .Ä 7'9 :..-''J~t°:-- ISPRING PIN 1 5

14-17 344010160 1)71-7-AASS'Y ;;ti LI FTARM AsffY;R 1 C 1

14 34410m21 1) 7 r 7'-~ ;;ti LI FTARM ;R 1 C 1

15 5344140050 \::0;..- PIN 1 B 1

16 5020200016 'T ''J I- ;M16 NUT ;M 16 1 10

17 5027100016 ;1..71) /IJ'f} "IV-\"
; 1 6 ~SPRING WASHER ; 16 ~1 10

18--21 344010170 1)7 t- -, -,t.. A SS' Y ,ft LIFT ARM ASS' Y;L 1 C 1

18 3441001110 1)7 r -, -À ,ft LIFT,ARM ;l 1 C 1

19 5344140%0 1::°./ PIN 1 B 1

20 S02020OO16 7"/ }- ;M16 NUT; M 16 1 10

21 5027100016 7-71) './'1''] ''1:''-",," ; 1 6 ~SPRING WASHER; 16~ 1 10

22 344200060 v./7/' p
", F' PLATE 1 C 1

23 5026100008 r; ~Iy-\" ; 8 ~WASHER ; 8 ~1 10

24 5011300816 ;f-"Jvr iM8 Xl 6 BOLT ;M8 x16 1 10

25 398110700 ~'A RUBBER 1 1

26 5026100012 f)"I"/-'r ; 1 2 ~WASHER ; 12 ~1 10
I

27 5030103025 .Ä 7'1) ''J r t.D:,.- SPLIT PIN 1 5

28 5052300450 o 1)
/' 'T

; G 45 ()-flING ;G41 1 5

29 5052109008 01J'./7' ()-fll NG 1 5

30 5036100040 ÄT"17'Y /'~l SNAP RING 2 5

31 5398430110 7'7 'j PLUG 1 B 1

32 198990080 1ffi. 7" "J J- ;777" GASKET : plug 1 B 5

33 344990110 tf::J...
7"" I- j:'--!) './"1'7-7- GASKET ; cylinder case 1 B 5

34 34026005-1 tJ'11' GUlDE 1 C 1

35 5052100180 O~~/f;P18 Q-RING; p1B 1 5

5àIff~iI:
24.

HYORAULIC SYSTEM
5015008
5015408

11730
11550

I

.

(76)



!!.iliig :J - ".'" \11> c ~!t l'Éî~ ABC0t fR IfDD
II!I til ABC d:U(!L

REF."" CODE N~ PART NAME aty/urit RA/f{ Mit1Q'ty REMARKS

36 5052100090 09 :.--7' ; pg O--RING ;P9 1 5

37 340210040 :/-t71- SHAFT 1 C 1

38 5030303532 :;Ä7' Y ;.,.- ,.' t":.-- ; 3.5 <bX 32 SPRING PI N ; 3.5;X32 1 5

39 5011310830 ;T,Jv t- ;M8X30 BOLT; M8 x30 8 10

40 5011310845 ;}{'v r ;M8 X4 5 BOLT; M8x45 2 10

41 5020100008 1" ~I I- ;M8 NUT; M8 2 10

42 5027100008 jl.7!J /,lfrJ ''l~~ ;8~ SPR I NG WASHER ; 8 ~2 10

43 5399110080 77/7 CLAM P 2 C 1

44 370300090 1-~17!J :'--77'77"/ I- TOp LINK BRACKET 1 C 1

45 5011311230 ;#Iv}-.iM12X3ü BOLT; M12x30 4 10

46 5030300640 7.7!J /,'J't";.--; 6 "X40 SPRING PI N; 6 ;X40 2 5

47 344600040 v-!'v1!.f f RAIL GUIOE 1 C 1

48 344500010 7;)"r7. I- Ä'J!J~- AOJUST SCREW 1 C 1

49 5399260150 .À7J..I-TJ "J'Y-'[" THRUST WASHER 1 C

50 399350010 p
"/7-r", t-COMPL LOCKNUT GOM PL 1 C 1

51 5370900030 t':--COMPL PIN COM PL 2 1

,

I

.

24.
5fljff~ii

HYDRAULIC SYSTEM
5D1500B-11730
5D I 540B ~ I 1550
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I
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~JEI.~iII
24a. HYDRAULIC

SD I500B I I73 I ~

SYSTEM SD I540B I I55 I ~
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Jl,ihi'5 ~-y*'O- i\II 0 :11 !iJ; lt!300~ ABCG:" itX'i'1iL 1., "J'" aty! ABC
REFNo. CODE No.. PART NAME unit RKNK MinQ'ty REMARKS

1- 3 344080 110 7-" 0/ l' ASS'Y CASING ASS'Y 1 C 1

1 344860120 s..-IJ /,7"7-7-- CYLINDER CASE <El

2 S 398510290 /';1;"-:1- BUSH 1 B 1

3 S 398510090 -;'Y:"- .:J- BUSH 1 B 1

4 344830130 ~7"J7-J...'/"'f7 ~ARM SHAFT 1 C 1

5 S 052109008 o IJ:.-)" O-RING 1 B 5

6 5052300450 Ol) /J';G45 0- RING ;G45 1 5

7 398210670 Ä 7'" IJ /'.y SPRING 1 C 1

8 398210920 Ä7"I):.--)" SPRING 1 C 1

9 -12 344010240 1)7 ri-A AS5'Y;ofi LIFT ARM ASS'y 1 C 1

9 344100122 IJ 7,7-1>. ;ofi LIFT ARM 1 C 1

10 344140050 c':;"- PIN 2 B 1

11 5027100016 Ä 7"1);..- If? '/ ~-'r ;16fjJ SPRING WASHER ;16" 2 10

12 5020200016 -r', , ;M16 NUT ;M16 2 5

10-13 344010230 IJ7, 7-1>. AS5'Y;:Iio LIFT ARM ASS'y 1 C 1

13 344100112 '17 ,7-1>. ;:Iio LIFT ARM ASS'Y 1 C 1

14 5036100040 Ä-T '/ 7'1) /'.y ;CS040 SNAP RING ;CSO 40 2 C 5

15 344790110 ~I)/' Y'7 l' -j- CYLINDER LlNER 1 C 1

16 344870050 ;f;.JI.-T HOLDER 1 C 1

17 344810120 J. 7 ''/7-J.... ARM 1 C 1

18 344770090 c"Ä I- /'P';I V PISTON ROD 1 C 1

19 5030300545 A 7"1) /'7"1:,'/ ;5<pX45 SPRING PIN;5" X45 1 5

20 S 030300845 À 7"1) /' l"c':;'- ;8.pX45 SPRING PIN;8"X45 1 C 5

21 344760090 c"Ä 1-/ PISTON 1 C 1

22 5052100600 Ol) /7;P60 0- RING ;P80 1 B 5

23 344940020 "":11";1/1)::.--7 BACK UP RING 1 B 1

24 344710140 ~IJ/' Y'''' ';I V CYLINOER HEAD 1 C 1

25 5052300900 o IJ;.- l' ;G90 O-RING ;G90 1 5

26 5052300650 o IJ0/ l' ;G65 0- RING ;G65 1 C 5

27-31 340292520 7,/,,73 ASS'Y ADJUSTER ASS'Y 1 C 1

27 5052100120 0'1;'-:7 ;P12 O-RING 1 1

28 340190040 ii'1
"

GUlDE 1 C 1

29 340170090 I"}\.'/ VALVE 1 C 5

30 5052100070 o 'I
;.- 1';P 7 O-RING;P 7 1 5

31 5030300645 À7"I):;..-7ë:/;6(bX45 SPRING PIN;6" x 45 1 5

32 048100015 ÄT-)v;t(-/l, ;15/32" STEEL BALL ;15/32" 1 C 1

33 398210050 Ä7"I);,7 SPRING 1 5

34 S 052100180 o IJ O/1';PI8 O-RING ;P18 1 C 1

.

I

~dI$~iH
24a. HYDRAULIC SYSTEM

5DI5008
5DI5408

11731-
11551-

(80)



Ji.:fjn "-Ht-15- i!II c jJf -15- 11:J~. ABClJ:jfiiJtn 11 "" Q'tyl ABC
REF No CODE No PART NAME unit RANK MinQ'ty REMARKS

35 S 598430040 "/77' ; MI6 PLUG; MI6 1 C 1

36 064500030 "/77' ; DT3/8 PLUG ; PT3/8 I I

37 S 020210012 -j-., f ;M12 NUT;M12 I 5

38 S 027100012 Ä 7'1) :..-?,? '}' :-- -\'
; 1216 SPRING WASHER; 12. I 10

39 S 012111235 A? ., Y", Jo f ; 12. STUD BOLT;12. I 5

40 S 011311240 ",JH ; MI2X40 7T BOL T;M12X40 7T 6 5

41 S 026100008 r;J,i';"'-~; 895 WASHER;8. 1 5

42 S 030102020 À 7"1):/ 71::°>; 216X20 SPLIT PIN;2"X20 I 5

43 344210110 P':J V ROD I C I

44 S 020300008 -j-., f ; M8 NUT;MI8 I 5

45 S 358550030 7t-;:7S;31/~ JOINT I C I

46 030110815 c'77.?71::,":;..- ;8,pX15 FLAT HEAD PIN;8"x 15 I 5

47 S 026100008 r;J.}':/-'I" ; 8<6 WASHER;8. I 10

47 S 030102020 ;2..71)
'i' ~co>; 2<6X20 SPLIT PIN;2.x20 I 5

49-76 340010450 ~:..--r-P-Jt.--' <)\..-7'ASS'Y VALVE ASS'Y I C 1

49 340010420 ::1/ I-D-Jv,.<J\..-7ASS'Y VALVE ASS'Y I C 1

50 344880070 )o{J'v"/f.;,..{- COVER Valve I C I

51 064609002 "/7 7' ; PT! /8 PLUG; PTI /8 1 1

52 340010430 ::J:/ I-P-}v/o{j\"-/' ASS'Y CONTROL VALVE ASS'Y I C 1

53 S 052100120 o 1) /'7'
; PI2 O.RING;PI2 3 5

54 S 013110850 ",Jo f ; M8x50 7T BOLT;M8X50 7T 4 10

55 S 052100120 o I) /' 7' ; PI2 O.RING;PI2 I 5

56 S 0301 00625 Ä 7"1):,-- 7't.0;:"- ; 61J1X25 SPRING PIN ; 6. X25 I 5

57 340100250 :J:-- J- P-1J...v.r~- LEVER CONTROL I C 1

58 S 052100110 o I)
/' :7 ; PH O.RING;Pll I 5

59 S 036800012 Eff?f,,<J CRIP;.E type I 5

60 340200080 ::J:--r D-j\..-:/-\""7 J- CONTROL SHAFT I C I

61 344220090 "/v- f PLATE I C I

62 344200080 v:'-7'/'0 '/' V ROD 1 C I

63 344220110 "/v- f PLATE I C I

64 S 026100008 7 "/:/-'1" ; 8<6 WASHER;8. 5 10

65 S 030102020 Ä 7'1):-- 71::"/'; 2</JX20 SPLIT PIN;2.X20 5 5

66 S 027100008 7-7'1):.--;:7'7-;.-:---,\" ;8<6 SPRING WASHER;8. I 10

67 344140090 c°:"'- PIN I C I

68 398210940 7..71):--7 SPRI NG I C I

69 340120280 vr"- LEVER I C I

70 S 011310840 ",Jo f M8X40 7T BOLT M8X40 7T 3 10

71 340200090 :J/'l-p-Jv:Y-'r'71- CNNTROL SHAFT I C I

~J.H~fIl
24a.

HYDRAULIC SYSTEM
5DI5008
5DI5408

11731
11551

1
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l'ililJf ~-nlf"" $
"

1; tt lt113:lftABCIl% iExJj!iil 1$1~" Q'tyj ABC
BEFNo COOE No. PART NAME unit RANK MinQ'ty REMARKS

72 5052100120 o 'J /7;PI2 O-RING ;P12 1 5

73 5026100016 '7 "; ~-'r;}61!1 WASHER;16. 2 10

74 399340070 ?/~-t-lt7r'-'t, WA5 HER SPRING 2 C 1

75 5022100016 ~-\"'/ Ä,)L-T'i' ~;MI6 CASTLE NUT; MI6 1 5

76 5 030103025 Ä 71) ';I ~!::":/;3</>X25 SPLIT PIN; 3.X25 1 5

77-86 340020030 \.0<-;/1 r A55'Y LEVER GUIOE ASS'Y 1 C 1

77 340100240 ~/l-a-lvv.J-{- CONTROL LEVER 1 C 1

78 5030300525 Ä 7'1) /' 7'c":;'- ;5<pX25 SPRING PIN; 5.X25 1 5

79 5398180171 '7'1) ';;7' GRIP 1 C 1

80 340250060 vr<-If l' V LEVER GVIOE 1 C 1

81 024110008 <71/7-)-., f;M8 WING NUT; M8 2 5

82 399561090 7'1/-f PLATE 1 C 1

83 340300010 V"{-Ä I- ,;t"{ STOPPER; lever 2 C 1

84 340300020 V"{-Ä I- "I"f STOPPER; lever 1 C 1

85 344900130 '/77';1 I- BRAC 1 C 1

86 S 011140616 ",I" f ;M6x16 BOLT; M6xI6 3 10

87 5011300816 ;tUl.-1-; M8x16 BOLT; M8xI6 2 10

88 5011310830 ",IH;M8X30 7T BOLT; M8x30 7T 6 10

89 5011310845 ;t{;v!-; M8x45 7T BOLT; M8X45 7T 1 10

90 5398430110 7'77 PLVG 1 C 1

91 5054109013 '/fÄ7 "/ 1- GASKET 1 10

92 5 370900030 c' / COMPL PIN CONPL 1 C 5

93 344990110 7fÄ7 "/ !- GAS KET 1 10

94 5012110825 Ä? 'f Y;t.UJ..-]- ;M8 STUO BOLT; M8 2 5

95 5020100008 -)-., f ;M8 NUT;M8 2 10

96 5027100008 Ä ,/1) /' J.r;':J:Y-\", ;8q$ SPRING WASHER; 8. 2 10

97 5011310825 ",I" f ;M8x25 7T BOLT; M8X25 7T 6 10

98 5011310845 ;telv I- ;M8x45 7T BOLT; M8X45 7T 2 10

99 5011310830 ",I" f ;M8x30 7T BOLT; M8X30 7T 2 10

100 5199116010 )7":/7' COAMP 2 C 1

101 370300091 1-''/71):;..-1'/77- '1!- TOP LINK BRACKET 1 C 1

102 5011311230 ",lH ;M12X30 7T BOLT; M12X30 7T 4 10

i
I,
f,

!

t
j
!
i
!;,

i,

.

~1b1.H~iÏ
24a.

HYDRAULIC

5DI5008

SYSTEM 5D 1 5408

11731
11551
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~:IJ*\; :1-1'.* :!I! "
:g Ij-, l-éi~ ABC01 fi 11

" {I I'X />SC iB:.Ii!-i!i
REF.". CODE No. PART NAME atY/unit RAI'f( Mi"Q'ly REMARKS

1 340450071 ::t1'IVJF'./7ASS'Y Ol L PUMP ASS Y 1 C 1

2 S040106204 "-7 ~/'7' ;6204 BEARING,6204 1 1

3 5011300825 ;f, Iv t- ,M8x25 BOLT' M 8 x25 3 10

4 340500050 :7.rv-TCOMPL STRAI N ER COM PL 1 B 1

5 340600232 :t1' Ivr~1' -TCOMP L ; Ol L PI PE COMPL; 1 B 1
*7Sr3;"'- s uct j on

6 340600242 i" l' /v/;1' 7'COMP L ; Ol L PIPE COM PL ;
1 B 1-T~",,~ delivery

7 3406004 71 :>t1' !v....~1' 7<COMP L ; OIL PIPE COMPL; 1 B 1
=F~ Ä~ delivery

8 S 052100200 ü!J;.-Jf:P20 O-RI NG; P20 8 5

9 5398610110 o ~:.-'7" O-R 1NG 2 5

10 010110635 ;f, Iv I- ;M6 x3 5 BOLT; M 6 x35 6 10

11 S027100006 À7\J'./}lry"/~f ; 6 " SPA I NG WASHER ; 6 ft 6 10,

12 S398480240 71 ;f,'Jv l- j :3 /8" EYE BOLT;3/B" 2 B 1

13 5398430040 777";3/8" PLUG; 3/8" 2 B 1

14 399110240 IJ 7 ':/7' CLAMP 2 C 1

15 S010100830 ;f,lv I- iM8 x3.Q BOLT; MB '>(30 1 10

16 S027100008 7-..71) /'7'9 "/~-\, ;8% SPA I NG WASHER ; 893 4 10

17 S020100008 T" I- :MB NUT; MB 4 10

18 344880030 /{I'v7"1J r~- COVER 1 C 1

19 010109043 ;f,'v t- BOLT 2 5

20 5027100012 .7..71) ,:/,?'r;..,"Y-t ; 1 2 " SPRI NG WASHER; 12" 2 10

21 322990150 13".7.7"
'" I- ;r:'Jv/j)/~- GASKET ; cover 1 B 5

22 S011300820 ;f,'lv r BOLT 3 10

23 5011310845 ;f,lv
t- BOLT 2 10

24 344900070 7"''77"''11- BRACKET 1 C 1

25 340250020 v/{-jf'{ f LEVER GU 10E 1 B 1

26 340200022 ::1;"- t- tJ -!v:...--t 7 I- CONTROL SHAFT 1 C 1

27 052100150 () ~;..- ~;P 1 5 O-RI NG;P 15 1 5

28 324510070 :"'-7 t- ii1 ~SHIFTGUlDE 1 C 1

29 398990090 tl;7-.7""/ t-;;.,7 ~f.r1 f' GASKET ; shift guide 1 B 5

30 34010017< ::1/ t-o -!vv'{- CONTROL LEVER 1 C 1

31 S 030300625 À7"~ ;"-7.t°;..- SPR I NG PIN 1 5

3" 340240030 J ",1- NOTCH 1 B 1

33 :398210710 .7..7"1) :.--If SPRING PIN 1 B 1

34 S030103025 À7°~ ", r t°;..- SPLI T PIN 1 5

35 5398180171 '/1) ''J 7" GRIP 1 B 1

36 5026100008 f)"I:...--t , 8 " WASHER , 8" 2 10

37 398480410 71;1<IH EYE BOLT 1 B 5

.

.

.

!
t
!

!
I,

I

25.
5dlff;F/7" ftè~
HYDRAULIC PUMP AND

SD1500B~ 11730

PIPING SD I 540B ~ I '550
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!iifjl1} o-i'it<J- ffiI
" i\ !IJ; l'è~Hlti ABCIlJt iU:JjiIiL i~~"' Q'ty/ ABC

REF No CODE No. PART NAME unit RANK MinQ'ty REMARKS

1 340450071 ;t 11";f-;.- 7" ASS'Y OIL PUMP ASS'Y 1 C 1

2 340600233 ;.t'{ Jl-/{17" COMPL; ~1:"3:'- OIL PIPE COMPL; "",tien 1 B 1

3 340600243 ;.t1 ;I,....q 7' COMPL;7IJ",I) OIL PIPE COMPL; doi;very 1 B 1

4 S 040106204 --<7 IJ:--1/; 6204 BEARING; 6204 1 1

5 S 011300825 ;j<lH; M8X25 BOLT; M8x25 3 10

6 S 052100200 o I) ;.-?'; P 20 O-RING; P20 4 5

7 010110635 >1<IH; M6X35 7T BOLT; M6X35 7T 6 10

8 S 027100006 Ä 7"J)::,,- 1/"7 ':; ~~;6. SPRI NG WASHER; 6. 14 10

9 398480240 71>1<IH; 3/8- EVE BOLT; 3/8' 1 C I

10 398610110 Ol) ::..-J" O-RING 4 B 5

11 010110620 >1<iH; M6X20 7T BOLT; M6 X20 7T 8 10

12 399110240 17 :..-7" CLAMP 2 C 1

13 S 010100830 >1<iH; M8x30 BOLT; M8X30 I 10

14 S 027100008 ÄÎ')/7"7"/~-\"; 8. SPRING WASHER; 8. 1 10

15 S 020100008 -j-" f; M8 NUT; M8 1 10

16 340600670 ;t 1 i"'<17" COMPL OIL PIPE COMPL I 'B 1

17 398480370 71,i<iH; PF3/4 EVE BOLT; PF3/4 1 C 1

Ig 340560050 77::"-:;; 7 -( }v;9 COUPRING; FILTER I C 1

19 S 052300500 Ol) ';/1/; G50 O-RING; G50 2 5

20 340570080 /-:17" PIPE I C I

21 340500090 Äfv--j- COMPL STRAINER COMPL I B 1

22 340700010 1-:17 PIPE 1 C 1

23 S 012111025 Ä? 'I !-.;j{Jv I- ;MIQx25 7T STUD BOLT;MI0x25 7T I 5

24 398110920 ::ti. RUBBER 1 C I

25 398210930 Ä 7"1) /'7' SPRING I C 1

26 340560070 77/':;'; COUPRING 1 C 1

27 S 025100010 :/-}J.-ry';I:---\,,; lOoi SEAL WASHER; lOoi I 10

28 S 020200010 -j-., f; MI0xl.25 NUT; MIOx 1.25 I 10

Î
I

r.

I

iIIB:;f-;.;7'Iè1f
25a.

HYDRAULIC PUMP AND PIPING
5015008
5015408

11731
11551
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~~i~ :1-"*" ft!! c ,g !j-, 1i5'1iJABcfR5t i;; Ir
" 00 # f>g:; it:Ua

REF.". CODE N. PART NAME Oty/urit R.W< MinQ'ly REMARKS

1-21 340010320 ;:J" /'rt:>-/V){/v7"A S S'Y VALVE ASS' Y 1 C 1

1-3.11 340030010 ;f,-1 1'.Ä 7-/vAS S'Y BOOY SPOOL ASS' Y ~a

1 340310010 #71' BODY *1

2 340320010 .Ä7~Jv SPOOL *1

3 399610180 i::";..- PIN 1 C 1

4 048100012 J.."f -Jv-F-Jv ; 3/8" STEEL BALL; 3/8" 1 C 10

5 5052100110 O-~ './Ij' ; PIl CH1ING;P 11 1 C 5

6 340340020 J..7°1) /?":\'-~"J7' SPRING CAP *1

7 398210490 .Ä71J './9' SPR I NG *1

B 3.40170070 ....{/v/ VALVE 1 C 1

9 399370180 .,...", I- NUT *1

10 398340060
"

I)
"/7' CLIP *1

11 036809003 J:.T"J7!J /'1'; Effl: SNAP RI NG; E 1 C 5

12 5030300625 ;r,7!J ;.rlj't:";.r; 6~X25 SPRING PIN; 6~ x25 1 C 5

13 5052100140 Û-I);"-";P14 O-AI NG;P 14 4 C 5

14 399310080 p
"~I'J T}

"I y~ LOCK WASHER *1

15 340340010 J..71)'./?,':\'--r "17' SPRING CAP ~q

16 5020300008 t:J",:'11-"'}- iM8 NUT; M8 1 5

17 048100010 7-7 -/v;f't-/v : 5/16" STEEL BALt; 5/16" 1 5

18 398210480 J..7!J ";/'1 SPRING ?d

19 5052100110 û-IJ/IJ';?ll CH11 NG ; P 11 1 5

20 398430150 77"- PLUG .u
21 5020100008 T ", r ;M8 NUT; MB 1 10

I

5álff ::J / " tJ - )vl'\)v:7'
26. HYDRAULIC CONTROL VALVE

SD I 5008 ~ I I 730
SD I 5408 ~ I I 550

.

I
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26a. HYDRAULIC CONTROL VALVE
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jWJ#~ ~- f.1!t~. J!I\ 0 :i; .t lÉ~ AB<1KJtitl:-'i!t! 1mJ "f" atyl tB:.

REFNo CODE No. PART NAME unit RAN< MinQ'ty REMARKS

1 -28 340010420 :J:'-- I- P-J\.-)~J\.-/ ASS'Y CONTROL VAL VE ASS'Y 1 C 1

1 1"7 SJ:/ l' HOUSING '10

2 7"77 PLUG "'I
3 340292760 .::z..JIJ.:i. SCREW 1 C 1

4 340292530 "'7'Y:""':;L BUSH 1 B 1

5 340292540 o IJ;"-)" O-RING 1 B 5

6 340292550 Ol) :..-7 O-RING 1 B 5

7 340292560 P "7-1);"" J''''1'v7 LOWERING VALVE 1 C 1

8 340292570 Ol) :/7 O-RING 2 B 5

9 340292580 1;7- COLLAR 1 C 1

10 340292590 fi,"lIJ:/J" SPRING 1 C 1

11 340292600 7"77 PLUG 1 C 1

12 7:.--p-V;z7"-Jl.- UNLOAD SPOOL *1

13 340292610 Ä "/1) /' IJ' SPRING 1 C 1

14 340292620 717..7''/ f- GASKET 2 B 5

15 340292630 7"77 PLUG 2 C 1

16 340292640 /',/;;'.:i. BUSH 1 B 1

17 340292650 1-;L
''J

}/')\.-7' CHECK VALVE 1 C 1

18 340292660 7..7'1) :..--7" SPRI NG 1 C 1

19 340292670 .7..7"1) :/7 SPRING 1 C 1

20 340292680 Ä 7"!) /"7;"'-- I- SPRING SEA T 1 C 1

21 340292690 11A."T ':' I- GASKET 1 5

22 340292700
~"""/7" CAP 1 C 1

23 1'4U':lr;z...7"-)v PILOT SPOOL "'I
24 340292710 :--1>.; t=0.3 SHIM; t=0.3 AIR 1

25 340292720 ~A; t=0.5 SHIM; t=0.5 AIR 1

26 340292730 :y.L-; t=O.1 SHIM; t=O.1 AIR 1

27 340292740 ÀJ 1).:i. SCREW 1 1

28 340292750 01) ::.-7 O-RING 2 B 5

29-33 340010430 )":')t.-"/ ASS'Y; IJ 1)-7 VALVE ASS'Y; reHef 1 C 1

29 rd7:J/1}" HOUSING "'I
30 340292770 i1Ä'T', f GAS KET 1 5

31 340292780 01) >"/ O-RING 1 5

32 340292800 I) I)-7 r~"Jt.- Î ASS'Y RELIEF VALVE ASS'Y 1 C 1

33 340292790 01):"-7 O-RING "'3

,8
!.

I

f
i

5dlE::J;-- ~ IJ -}V"'}v'7
26a.

HYDRAULIC CONTROL VALVE

5DI5008
5DI5408

11731
1155\

(92)
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27. PEDAL AND STEP

(93)



[,ti': :l-HI\1'} ffi) 0 ~ji; 15'a ABCIFJf ti i';
" 11!1 ft ABC i1llf-11

REF."'. CODE No. PART NAME aty/unt - Mina'ly REMARKS

1 358200111 ",~!v:/,1" 7 I- PEOAL SHAFT 1 C 1

2-3 358010200 "'~/vASS'Y ; 1" '7 ''17 PEDAL ASS' Y; clutch 1 C 1

2 358100191 ""'~/v; 77"'T PEDAL ; clutch *1

3 398510240 7'", S--.::I-; 2 5
'"

x 1 5 BUSH; 25'" x 15 2 C 1

4 358100210 ~~!I/;fv-~li: PEDAL ; brake L 1 C 1

5-6 358010210 ""'~JvASS'Y ;7'v-~:ti P EDAL ASS' Y; brake R 1 C 1

5 358100281 """'::-9lv;/v-~.:È PEDAL; brake R *1

6 398510241 7"'�'/;::J..;25jZ5X15 BUSH; 25 flI x15 2 C 1

7 S060610000 'J';! -7-'="'17/1.-; GREASE N I PPLE ;
2 B 5M6xO.75 M6xO;76

8 S030300640 À 7!J /,'J'tr/, SPRING PIN 2 5

9 S399580070 v'{ - ; 7'v-'" LEVER: brake 1 B 1

10 030300818 7..7"!J /'J0t':..-; 8 .; X18 SPA I NG PIN; 8 . X18 1 5

11 S398210570 .Ä7"!J /,1/ SPA I NG 1 5

12 355600103 ÄT ''17' i1r.. STEP; L 1 C 1

13 355600113 J-T"/7 ;:ti STEP;R 1 C 1

14 S011310816 ;f{!V I- ;M8 X 16 BOLT;MBx16 7 10

15 5027100008 7-7"!J /p'ry "/~-r ; 8
"

SPRING WASHER ; 8 fl5 1 10

16 5010100825 #'v r ;M8X25 BOLTiMBx25 1 10

17 5010101025 ;f.";L.'p ;Ml0X25 BOLT; M10x25 1 10

18 S020300008 T"II- ; MB
(p

"I? ) NUT; MB (loek) 2 10

19 5020308010 7"1 J- iM 10 (1:3
''I''

) NUT; M10 (loek) 4 10

20 S030102015 7-7"!J",,, t.';.-- SPRI T PIN 3 5

21 5020100008 T''�I- ;M8 NUT; M 8 1 10

22 5010110850 ;FIv r ;M8 /5 0 BOLTiM8x50 1 10

23 358510121 P "I r'
j 7 '7 "/7- RaD; cl utch 1 B 1

24 358510250 P
''I r'

: 7'v-q. RaD; brake 2 B 1

25 5358550030 7:t-7"/31:/1- ; 8 "'ti FORK JO I NT ; 8", R 1 B 1

26 5399610120 t":.-- ; 8 ~PIN ;
8'"

1 B 1

27 5358550010 7;t-7:/31:--1- ; 10fllti FORK JOINT; 10J2iR 2 B 1

28 5358550020 7;t-7/3-1:.--1- ; 10fllli' FORK JOl NT ; 10" L 2 B 1

29 031311025 t~:.-- ; 1 0 ~PIN; 10," 4 B 1

30 S026100008 !J''�~t' ;8fl1 WASHER ; 8 ~5 10

31 5026100010 17 "/:/t'
; 1 0 " WASHER ; 10 flI 4 10

32 S398210290 À7"~ /,// j.r{.',v SPR I NG ; pedal 3 B 1

33 358310)21 P
"I J vr~ - ;n.7" v-:Jr LOCK LEVER 1 B 1

34 S398210220 J" 7°~ /J" SPR I NG 1 B 1

35 5399430100 ;fIv t-
j 7'J; -:Jrp "~IJ BOLT; brake loek 1 C 1

36 5027100010 J,,7'~ :/J'ry ''�Yl''
; 1 0 " SPL I NG WASHER ;

10'" 1 10

.

27.
A:: 11)v

PEDAL
70.7-'/7

AND STEP

(94)

--
-- I



UU :o-Hi.." J!\I "
f, !IJ; lS~ ABCIlJt irt'i'ffi: 111 "" 1l!I 1!11 ABC

W.N< CODE No. PART NAME atV/unit RA/oI<
!.In Q'ty REMARKS

37 395700010 ~?)\.<~,«--tt AS.S'Y PEDAL SPACER ASS'V 1 C 1

38 5020100010 -j-.,f ; MlO NUT; MlO 1 10

39 5030103025 "'7"').,ft."; 3~X25 SPRIT PIN; 3 "X25 4 10

40 385200160 "'1.,1-; ASS'Y SWITCH ASS'V 1 C 1

41 5027100016 Ä 7" Ij ::.-1"9 ''J :..--r ; 16 q; SPRING WASHER ;16" 1 10

I

I

!

f

i

~
,

j,
\

,,:: ~ }\.- Ä T .~ '7

27. PEDAL AND STEP
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I.

,I

ÀT71) /?' SD 1500B~ 11830
28,

STEERING SD I 540B ~ 12140

25

~31

__- 33 _,

! /"
V'

20

(97)



\U~I~ :1- ,..". i!\I c 1'; Ij-, léî'~ ABCM 1ii 1';'" mi ti: tB; ;tUi!!
REF." CODE No. PART NAME aty/unit RA>I( Mi!1Q'ty REMARK5

1-22 334010130 7..7; ~';/lf'T-::J..ASS'Y STEÈR ING CASE ASS'Y 1 C 1

1 334210040 :ÄTJ ~'./Jj~.:y7-;l., STEER I NG GEAR CASE ~a

2 334100040 /"/J.:'JV~T7 J-COMPL HANDLE SHAFT COM PL 1 C 1

3 334130040 -è7~:/,.7J-. SECTOR SHAFT 1 C 1

4 334290130 ~7!),;/'/ BEAR I NG 2 C 1

5-6 334040020 :::s.7ÁASS'y COLUMN ASS 'y 1 C 1

5 334240050 r'/~Jv:/T7 J..jJl'~- HANDLE SHAFT COVER ;n

6 334410050 /.:...{7' PIPE *n

7 334170030 7:/-\" Ä J..,f-"Jv t- ADJUST BOLT 1 C 1

8 334290140 T"J I- NUT 1 1

9 334290150 ~.L..j 7:/T7.. I- ;f-)V I- SHIM A/R C 1

10 :<34290160 VA ;/"'/ I=Iv:/1" 7 I-jJ/{- SHI M A/R C 1

II 334290170 -Jl:J...7''�J.. ;~ IJ ~.:/,. 7 ":b,..~1 GASKET 1 C 1

12 010300822 #)I.-!- ;M8 x22 BOLTiM8X22 8 10

13 5027100008 .Ä7!J ,:/Ij'ry "/:/-t ; 8 )15 SPR I NG WASHER ; 8" 8 10

14 334290180 ::>t-(!v:/-/I.-< OIL SEAL 1 B 1

15 334290540 ;t.{ )v:/-/v OIL SEAL 1 C 1

16 5020400020 7")}- ;M20p"I'J-t-''�r NUT; M 20 loek nU! 1 10

17 5027100020 :7.71) ,;/7'9 "/:/T ; 2 0
"

SPR I NG WASHER ; 20
"

1 10

18 334290200 77 IJ' ; 1/4
1f

PLUG; 1/4" 1 C 1

19 334230040 -el} 9:/T 7 J- 7J...{- SECTOR SHAFT COVER *1

20 334290510 7",'1 :/:L BUSH 1 C 1

21 334290520
7"'1:"'- :L BUSH 1 C 1

22 334290530 7"'1:/:>' BUSH 1 C 1

25 334310080 ::J..T71)/'J<*'{-!V STEER I NG WHEEL 1 C 1

26 02619U014 '? "/:/T ; 1 4
"

WASHER ;
14" 1 10

27 027190014 Ä,7!J';,/IJ'!J ''�:/-\" ; 1 4
"

SPR I NG WASHER ;
14" 1 10

28 020109028 T"I J.. ;M14"'" NUT;M 14 1 10

29 334320040 F'';/ J:'v~", ',/7" HANDLE CAP 1 C 1

30 334520180 7-)... ; t::G''�I-~/ ARM; pit man 1 C 1

31 5011311025 ;f-fvl-iMIOX25 7T BOLT; MIOX25 7T 4 10

32 334990060 -JlÀ'T ", I- GASKET ; steering case 1 B 1
;7-7"7 \) :.--'1'7-7-.

28.
7-.771) :/1'

STEERING
50 I 5008 - I I 830
50 I 5408 - I 2 I 40
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28a. STEERING

11831~
12141~

5015008
5015408

25

r==
3!
33
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20
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J!:fj*~ :3-nlf~ ffiI "
:I; lIJ; lÉ*,t.l1: ABCIIJT ;t:tJiiiJ: 1!i "Jo

" Q'ty/ ABC
REFN< CODE No PART NAME unit RANK MinQ'ty REMARKS

1-22 334010130 ÄT71) /7"7~Ä ASS'y STEERING CASE ASS'Y 1 C 1

1 334210040 :ZT71)/~:!f~?--Ä STEERING GEAR CASE ;10

2 334100040 .f'.:/ r'J1.-~-r7 r COMPL HANDLE SHAFT COMPL 1 C 1

3 334130040 k71;.-,,7f SECTOR SHAFT 1 C 1

4 334290130 --<71) /'7" BEARING 2 C 1

5-6 334040020 ~7.t.. ASS'Y COLUMN ASS'y 1 C 1

5 334240050 "/ rIv:'-\", 7 r 7J/.{- HANDLE SHAFT COVER *1

6 334410050 )"~17" PIPE *1

7 334170030 7:":-rÄ !-*I1.-]- ADJUST BOLT 1 C 1

8 334290140 T'Y f NUT 1 1

9 334290150 ~.L..;ïS/.>rÄ 1- ;1"()1.-!- SHtM AIR C 1

10 334290160 ~L; -"':/ V)v:;.,-t-71- '/]/':.- SHIM AIR C 1

11 334290170 11Ä7"'~ !-; k;??;... -r 7 t 1]J(_ GASKET 1 C 1

12 010300822 ;f(J\.-1-; M8X22 BOLT; M8X22 8 10

13 S 027100008 Ä ,/,1)
/' J"'7';I ;/'-\,"; 8. SPRING WASHER; 8. 8 10

14 334290180 ;;t1 JI.-;/-}v OIL SEAL 1 B 1

15 334290540 7)4 )V:Y-}I.- OIL SEAL 1 C 1

16 S 020400020 T'Y J'; M200 ".I 77 'Y 1- NUT; M20 loek nut 1 10

17 S 027100020 7..7"1) :.--J'7'y;/-'r; 20. SPRING WASHER; 20. 1 10

18 334290200 777; 1/4' PLUG; 1f4' 1 C 1

19 334230040 k7 j';/-T'7r7J/{- SECTOR SHAFT COVER *1

'20 334290510 1"/:--.:>- BUSH 1 C 1

21 334290520 '"/"/:Y .::L BUSH 1 C 1

22 334290530 -;';1:/ ;J.. BUSH 1 C 1

25 334310080 Ä.771) /' ;?";i;1-J\r STEERING WHEEL 1 C 1

26 S 026100012 r;.:;~-\",; 12. WASHER; 12. 1 10

27 S 027100012 Ä.7"IJ /' '77 '71:Y-'r; 12. SPRING WASHER; 12. 1 10

28 S 020200012 T" f; M12 NUT; MI2 1 5

29 334320040 ,1":"- V)l.-~-'r'ï7' HANDLE CAP 1 C 1

30 334520180 7-./....; 1:"'/ r"V/ ARM; pit man 1 C 1

31 010311025 iY-Jl--!-; MlO 'Hf; BOLT; MlO 4 10

32 334990060 1tÄ7';I r; Äf11}/17-Ä GASKET ; stearing case 1 B 1

33 S 027100010 Ä7"IJ :.--1'7':I;/-\'"; 10. SPRING WASHER; 10. 4 10

~I

" t
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Ä771);"-?'
28a.

STEERING

5DI5008
5DI5408

11831
12141
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t f;J lt5'~ ABCIRJT lil I':DD
IIIJ r< 1>BC itJtn

REF." CODE No, PART NAME aty/uril RAI'I< MinQ'ty REMARK5

1 360500062 -7,/1] r ~'/IJ"IJ'-f SUPPORT 1 C 1

2 5011301020 ;f-,vr ;Ml 0 x2 0 BOLT; MlO X20 2 10

3 5030300525 J" -j' ~;/IJt:";..--; 5 . x25 SPR ING PIN; 5. X25 1 5

4 360100121 ~:'--7COMPL TANK COM PL 1 C 1

5 5360300021 7f7~"/7'COMPL FILLER CAP COM PL 1 B 1

6 398110550 of,,- ,1!IiH< RUBBER 2 B 1

7 5026100010 '7 "/:"" t"
; 10% WASHER ; 10 i< 2 10

8 5020100010 T''� I- iMl0 NUT; MlO 5 10

9 398110510 ';:}.>.L>.. ; 7:/1] RUBBER ; tank 1 B 1

10 5027100010 J..7"!J /'7'T} ",/"'"
; 1 0 i< SPR I NG WASHER , 10 i< 2

11 312410230 P "J r:' : 7 IJ -elv ROD ; accel 1 C 1

12 5026100008 '7..,~"," ; 8 ~WASHER; 8 i< 5 10

13 5030102015 Ä 7' 9
'"

"t";/ ; 2 rpX15 SPLIT PIN;2.X15 5 5

14 I 312100131 7'7 -Zlvv/{- ACCEL LEVER 1 1

15 312100121 77-ë"lvv/~- ACCEL LEVER 1 1

16 312100143 7 IJ -t: Iv v I.t.- ACCEL LEVER 1 C 1

17 5398210500 À 7'~;..,-7' : 3 2 :tI!< SPRING; 32. 1 B 1

18 398210511 .7-7<1) :.--7' SPRING 1 C 1

19 S398180171 '/1) "/7' GRIP 1 B 1

20 5030300414 7-7"1) :.--7't":.--; 4 Ij; X 14
SPRING PIN;4.X14 1 5

21 312630040 7 ~11J PLATE 1 1

22 398730030 7.:0..:1:./1.-::;1 ''l'JCOMPL FUEt COCK COM PL 1 C 1

23 350850080
7-77"'" r BRACKET 1 C 1

24 5011300820 ;fIv I- ;M8 i' 2 0 BOLT; M8x2Q 2 10

25-29 360700030 7 Uv:9CO~1PL F I LTER COMPL 1 B 1

25 5052100400 0-1)'/7';P40 O-fUNG, P40 1 5

26 052100100 O-~ './7' ; P 10 o-RING; pH) 1 5

27 360720030 7 {Iv!; F I LTER 1 A 1

28 360710010 71' Iv IJ tJ "/7' CUP ;filter 1 B 1

29 360740010 -t-", r NUT 1 1

30 010100870 ,f-/", r :M8 ><.70 BOLT ; M 8 X 70 1 10

31 502710QOO8 _Ä7' ~'./'f f7 ." S/ T ; 8 :t SPR I illG WASHER ; 8 ~5 10

3~ 360750050 7 .:I-:.t.lv'~4 7'A5 S' Y FUEL PIPE ASS'Y 1 B 1

33 360750040 7.:I- :L}v'~4 7'A5 S' Y FUEL P I PE ASf5 Y 1 B !

34 398750090
*' -7-,"/ i.:" HOSE BAND 4 B 1

35 130340020 7 { Iv!;::t, ,., r FILTER NET 1 C i

36 5068105115 t..~ -IVT.:I- -7" TUBE. 1 B .

37 360510120 *'vJf HOLDER 2 i

29.
~*~9 /'7, 7'7-1!}v
FUEL TANK, AND ACCELERATOR
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1$~ ABC@

fil I:DD f1II ft IS; "UIl
REF JO. CODE No, PART NAME alY/urit RW< MinQ'ly REMARK5

38 5010100825 ~/!/t- ;,M8X25 BOLT; MB x20 2 10

39 5020100008 T"I t- jM8 NUT; MB 2 10

40-42 350200030 r..~tl AS S' Y HANGER AS~ Y 2 I

40 350210010 1':"--# HANGER *2

41 350240010 1::0:..- PIN *2

42 S03010~OlO Ä7~"/rt"/ SP LI T PIN 2 5

43 5020300010 T'~ r ;Ml 0 (U''�7 ) NUT . M 10 ( loek) I 10

44 312410310 D
"

j: ROD I C I

45 389130060 7""-" PLATE I C I

46 385550010 /~"IIJ ~=j-ASS'y BACKMIAROR ASS'Y I B I

47 390190790 ::J-;,a/7v-J- CAUTION PLATE I C I

48 390190800 ::J-~3/-.1v-r CAUTION PLATE 1 C 1

49 5026100010 'J ") ~-t:10, WASHER; 10; 1 C 10

~*~9/?, 7?i!Jl-
29. FUEL TANK, AND ACCELERATOR
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)!.ilil'f :J-f.1It~ ffiI " :/:, !IJ; lè~ ABCg" iU:.!j!!;î: ii >;'
" ~ti<fIN-

REF.No. CODE No. PART NAME Q'ty/unÎt RANK totoQ'ty REMARKS

1-5 350070080 ?,., ",~;j(- Y A55'Y DASH BOARD ASS'V 1 C 1

1 350700100 ?'''J:'''-::1-;t{-V DASH BOARD 110

2 390190230 :J-;"-3/''1v-~;7.{ t"'hf CAUTION PLA TE ; light 1 B 1

3 390190250 ::I-;/3//V-I-; it-/ CAUTION PLA TE ; horn 1 B 1

4 390190240 :J-:.-;;/71.1-I-; 77~/=""'>;: CAlIT10NPLA1E; flasher 1 B 1

5 390190030 :J-~3/ÎV-t; ~-Ä'ht CAUTION PLA TE ; key 1 B 1

6 5015150612 Ä 7 I) .:I- ; M 6 X 12 SCREW; M 6 X12 5 10

7-8 385200130 ;<1.d'A55'Y; ;<1-1 SWITCH ASS'Y ; starter 1 B 1

7 385200140 Ä1 ';I 1- SWITCH IEl

8 385210030 "'- KEY 1 A 1

9 385450050 ?;::J;l-9 A55'y TACHOMETER ASS'V 1 B 1

10 385350120 7v:\"~"1}v;.,--t7 I-COMPL FLEXIILE 5HAFT COIFl 1 B 1

11 5385200190 ;<1.,1' A55'Y ; *-;.- SWITCH ASS'V; horn 1 C 1

12-13 385100280 7/'7"ASS'Y;.{ /~7'-? LAMP ASS'V 1 C 1

12 ;t(y' BODV IlEl

13 385120070 r\lv/ BULB 3 A 1

14 5 185306040 1"P-~ 7t-rv ASS'Y GLOW SIGNAL ASS'V 1 A 1

15 5385200180 ;<1.d'A55'Y; '71f SWITCH ASS'V ; light 1 B 1

16 185516030 v
'f ~v- 1 COMPL LEGULATOR COMPL 1 B 1

17 5011150616 ;j(iH;M6XI6 BOLT;M6XI6 2 10

18 399560300 7'v-f PLATE 1 C 1

20 5385200020 7..4 ,,/1-ASS'Y;77'Y:/"(> SWITCH ASS'V ; flasher 1 B 1

21 5385230030 77"1 ~-\,.:L--=-',/1- FLASHER UNIT 1 A 1

22 5015140512 Ä 7 IJ.;J..; M 5 X12 SCREW ; M 5 X 12 2 10

23 5015100612 Ä? IJ.;J..; M 6 X!2 SCREW; M 6 X12 1 10

24 5 027100006 Ä 7" IJ :;.,..-:/? ';I :/ -\' ; 6 ft> SPRING WASHER; 6 . 1 10

25 5020100006 1'., f ; M 6 NUT; M 6 1 10

26 5026100006 '7 'i':/-\' ; 64> WASHER ; 6. 1 10

27 390190560 :J-~3/'1'v-1- CAUTION PLATE 1 B 1

9' ';I Y :L ;f. - r
30. INSTRUMENTS
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!i:Jj'~' ::J- ~.% iW 0 f, 1# la~ ABCIlSt lil I<aa iI!I ti: t.BC itUi!!
REF.No. CODE

"".
PART NAME atyJuril ..- MinQ'ty REMARKS

1-5 350010360 ,",nt-., ,A55' y BONN ET ASS' Y CA type ) 1 C 1 5015008
47. 48

ASf> Y CAO type) C 1 5D154081-5 350010370 ;r,:'--;f.''�rASS' y BONNET 1
47. 48

1 350100210 ,",",*., ,COMP L BONNET COMPl *1

2 390430060 71i!:'Jv~:;r-::'-- INDICATING PlATE 1 B 1

3 390190371 ::I-S/9/7v-t- CAUTION PlATE 1 B 1

4 390110680
;f,:.--* "; t--It.{

1'* A"/v NAME PlATE CAtype ) 2 B 1 5Dl5OOB-,
4 390110690

;f,:.--*.,/ r-!j".{ I'*-A"/v NAME PlATE CAOtype) 2 B 1 5D1540B-,
5 398110731 dA RUBBER 1 1

6 350300190 7P/t-~Ä?COMPL FRONTMASK COM Pl 1 C 1

7 5015100516 Ä'J!J;>. iM5 Xl 6 SCREW M5x 16 6 10

8 5020100005 T "I r ;M5 NUT; M 5 10 10

9 350330070 "7.Ä'J-It-i}-~ MASK SUPPORT 1 C 1

10 350300200 7tJ:.- J-7Ä1; COMPL LIGHT MASK 1 C 1

11 5015100616 ::7.1}!J;:I. ;MB Xl 6 SCAEW; MB x16 2 10

12 5020100006 -j-", t- ;MB NUT; M6 4 10

13 350500150 ;f,:.--.t.";l--!j"-I}-;!:. SET PlATE 1 C 1

14 539811 0420 dA RUBBER 2 1

15 010109089 ;t1'lv r BOLT 2 C 1

16 5020300012 T'" r ;M12 NUT; M'2 2 10

17 5026100008 T} ..;:,....-y ; 8 % WASHER ; 8 '" 3 10

18 5027100008 ;1..71) :,..-1}1]
"/~""

; 8
'"

SPR I NG WASHER ;
8'"

3 10

19 5020100008 -;-", r ;MB NUT; MB 3 10

20-23 390100010 *-A7'v-,COMPL NAME PLATE COMPL 1 C 1

20 *-A7'v-, NAME PLATE ~1

21 5026100004 17 ''Iy-\"
; 4 % WASHER ; 4

'"
2 10

22 5027100004 .Ä7'1J/1f?,~yl" ;4'" SPAI NG WASHEA ;
4" 2 10.

23 5020100004 T"J r ;M4 NUT; M 4 2 10

24 5385250041 >t;-:.-'AS S' Y HOAN ASS' y 1 B 1

25 5199116090 'J"7/7" ClAMP 1 B 1

26 5015100612 7-'11);:1. ; M6 xl 2 SCA~W ; MB X12 2 10

27-28 385100180 7/7'A55'Y ,7-1' r LAM P ASS'y 2

I

1

27 7/7°;fT-1 LAMP BODY *2

28 385120060 I'~'11.-/ BUlB 2 A 1

29

\

5027100005 :;;"7'1) /'f? "/Yt' ; 5
"

SPA I NG WASHEA; 5
"

I

8 10

389510080 I~ "J7 IJ ; N 70
5D1500B -11350

30 BATTERY; NS70 1 B 1 501540B -11020

30 389510010 /C/rIJ; N70 BATTERY; mo 1 B 1 501500B 11351-
501540B 11031-

31 5389310020 ;{,/rIJ*J\llf HOLDER 1 B 1 501500B -11350
501540B -11030

31 S 389310010 ;<':171)*)\1,/, HOLOER 1 B 1 501500B 11351-
501540B 11031-

\

I

!

t

f

I.

.

~ :.--* ';I t-

31. BONNET AND FRONT
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!!:lJI" :J-Y#"J- i1I\ " i'. liJ; lil~ ABC[ji- iff.!jliJ: 1!Ii "<" 11 til ABC
REF.", CODE No PART NAME Q'ty/unit RANKM;nQ'ty REMARKS

32 S 389320020
,.{

") -T ~p,,' ~RaD 2 C 1

33 S024100006 r'] l' /lfT "} I- WING NUT 2 B 10

34 S027100006 Ä,7I};"- 7'7,,/:'--",,;' 6 . SPRING WASHER; 6. 6 10

35 S 026100006 ?'1~->r' ; 6 . WASHER; 6. 4 10

36 S 026100005 '7"/:/-\;' ; 5 . WASHER; 5. 10 10

37 S015100510 Ä? 1);1.- SCREW 4 10

38 S026100012 Tl 'I ~-'r
; 12 q; WASHER ; 12 + 2 10

39 350750010 'IJ
,,- COMPL COVER COMPL 1 C 1

S398110110 :J'l. RUBBER 2 C
SD1500B -11350

40 1 S D1540B -11030

40 S398110110 :J"l>. RUBBER 4 C 1 SD1500B 11351-
SD1504B 11031-

41 S 026100004
r;

"/:"-'1"
; 4 . WASHER ; 4 + 2 10

42 S 027100004 Ä7"IJ /'/'7''/~-'r; 4 . SPRNG WASHER ; 4 + 2 10

43 S 020100004 1-" f ;M4 NUT;M4 2 10

44 S 398110380

I

:J'l. RUBBER 1 C 1

45 S 398110710 -.:1')...; /{',/Tlj-;..--I- RUBBER 1 C 1 SD1520B -11350
SD1540B -11030

45 S398110370 ~~}....; ){")T1)-y- r RUBBER 1 C 1 SD1500B 11351
S D1540B 11031-

46 389100100 IC/Tl) Ä7':'- F BATTERY STAND 1 C 1 SD1500B -11350
SD1540B -11031

46 389110090 .7.7':/j-' STAND 1 C 1 SD1500B 11351-
SD1540B 11031-

47 390190690 ::1-)13/71/-1- CAUTION PLATE 1 C 1

48 390170540 A,,/'j7Y~/){/ INDICATING PLATE 1 C 1

49 390190600 :J-Y3/7'v-1- CAUTION PLATE 1 C 1

*~*';I ~
31. BONNET AND FRONT
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MIg :;]- HIf~ 1\\1 0 ~ft lÉ'~ ABCIDt (/I
"' jOO ft

t;
IS; <I H I,.

REF.No. CODE No. PART NAME O'tyjurit RMl< MinQ'ty REMARKS

1'2'46 355010320 7;r.:/~'ASS'Y ; tI. FENDER ASS'y; L 1 C 2 5D 1500B

1'3'46 355010330 7;r./'YASS'Y;tr.. FENDER ASS' Y ; L 1 C 1 5D 1540B

1 355100350 7;:r:. '/~. ;fL FENDER; L ~d

2 390210290 iI:~'7-"-t:3'7 LUBRICA TION CHART 1 C 5D1540B

2 390210370 iI:~'7-"-t:3'7 LUB RI CAT ION CHART 1 C 1 5D1500B

3 390190090 ::J-"/3,/7'v-1- CAUTIDN PLATE 1 B : 5D 1540B

4-7 355010340 7;r.'/?"ASS' Y ,;ti FENDER ASSV ,R I C 1 5D1500B

4-7 355010350 7;L,/?,'ASS' Y ;;ti FENDER ASS V ;R I C 1 5D J540B

4 3551003/' 7 ;r.':/?,' ;;.b FENDER; R ;(0

5 390170132 -'"':/;/7 "/~,,{/ INDICATING PLATE I B I

6 5390370010 .=1-7'Yvr~-:/:;"?-7 I ND I CAT I,NG PLATE I B I S01500B 11730
SOl540B -11550

7 S 390370070 .2Î'jV)<-~:;;"?-:7 INOICATING PLATE I B I S 01500B 11731-
! S01540B 11551-

7 390190570 ::1-;/3/7v-}- CAUTION PLATE I C I S01540B

8 355300121 7;r.':/!/7'77''l J- ; tI. BRACKET; L I C I

9 35530.0131 7;r.'/!/777"'!- ;;ti BRACKET ; R I C I

10 5010101020 ;fiJvl- ;Ml 0 x2 0 BOLTiM10X20 4 10

Jl 5027100010 ;c7"~ '/:7'"9'Y:/1" ; I 0 " SPR I NG WAS HER ; 10 " 4 10

12 5020100010 T''I t- jMl 0 NUT j M10 4 I a

13- 1 355750082 :/-1-7"1' SEAT REST I C I
SD1500B -11730
SD1540B -11550

13- 2 355750170 0,- r Jf", SEAT REST 1 C SD1500B 11731-
SD1540B 11551

14 50271 00008 ;t 7" i) :/,fr:;
"/:/-t" ;8" SPRING WASHER ; 8;; 4 10 SD1500B "U730

15 010100810 -f-;v I- ; M 8 xl 0 BOLT; MB X10 4 10 SD1540B -11550

16 S026100008 9 ",:/-\" ; 8
"

WASHER ;
8"

2 10

17 SOl0100820 ;f-;v
I- jM8 X2 0 BOLTjMaX20 2 10

18 5027100008 .Ä 7" 1) ':/7''7 "/:/-\,
; 8

"
SPRING WASHER ,

8"
6 10

19 50201000081-r" r ; M 8 NUT; M 8 6 10

20 5398180060 :7' I) ",7' GRIP 2 C I

21 5398460040 j
7' 7-e;'- BLANK PLUG 2 B 10

22 5398460010 }:7 7-t;..- ; 1 5 " BLAN K PLUG;'5" 2 B 10

23 355700120 Ó/-rCüMPL SEAT GOM PL 1 C 1
..-

24 398110501 0'" RUBBER 2 B I

25 355770080 /~- BAR I B I

26 539973002 t<:...- PIN 2 B I

27 5385150010 J..-7v:7;;-CüMPL REFLECTOR CDMPL 2 B I

28 5398110250 :=l",b..; 7 ~/Y RUBBER ; fender 2 B I

29 :'59921002( 7-"~.>rj-; 3052Jx1.6tXll SPACEA; 30 ~x1D6t x1' 2 B 10
.----

,

30 39937006( U-r',"MIO U -NUT; M 10 2 B 10

31 501010103( ;f,'v r ;MIox30 BOLT ; M 10 x30 2 10

i

1

I
'r

!

1

!

j

32.
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!!iliff1J- :0-,"*"" i!II ,j', :g !IJ; lÉ~ ABCIlJt 1i::tJHL 1iIi "J'111 1& ABC
REF.No CODE No. PART NAME Q'ty/unit RANK MnQ'ty REMARKS

32 5026100010 ry "/:/-\'
; 1 0 ~WASHER ; 10 ~2 10

34 S 599210020 J,."""::--Ij- ; 7 7'
..,.y,. SPACER 2 1

35 S398110240 ::/'.b, ; 1~ii~ 6 rp RUBBER; 6. 2 B 1

36 S 399110060 ~7/7" CLAMP 2 C 1

37 -45 S385100270 7:"-7" AS S'Y; 77'/:---"" LAMP ASS'Y; f lacher 2 B 1

37 385120180 ""/\..-7'; 23W BULB ; 23W 2 A 1

38 38512011C 1<Jl,,/,; 5 W BULB; 5W 2 A 1

39 385110130 V/A;fiÎJ LENS; front 2 B 1

40 385110140 v/x'; fi LENS; rear 2 B 1

41 7/7..',-., f GASKET IIU

42 S015100425 Ä? I) .::L; M 4 X25 SCREW; M 4x25 12 C 10

43 S 026300012 T., f ; M12 NUT; MI2 2 10

44 S027100012 Ä 7" I) ::.-)+7 "j ~-'r'; 12tp SPRING WASHER; 12. 2 10

45 7/'7";t{'Y1 LAMP BOOY *2

46 390190650 ::I-~3/7"v-1- CAUTION PLATE 1 B 1

47 S010109053 ,KJ1.-I-; M8X14 BOLT; M8x 14 2 SD1500B 11731-

48 S010109054 ;KiH; M8X16 BOLT; M8X 16 2 SD1540B 11551-

49 390310650 =-:/71 r~/::try7'v-1- NAME PLATE *1 SD1540B

49 390310800 =-/'7.-{ /"/ ::l'r';rl'v- J- NAME PLATE *1 S01500B

50 398460140 ;I:77k:"- BLANK PLUG 1 B 1

51 390190580 ::1-:--3/7'1/-1- CAUTION PLATE 1 B 1

52 390190710 ::1-;;"'-3/7'I/-}- CAUTION PLATE 1 B 1

32.
7:x: ;"-9',

FENDER

y-r
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~:IIi* :1- ,....,. 1iII 0 :g %".
l'éï'::i3 ABC[R)t

101 I';DD {I ~ABC iîUiiI
REF.No. CODE HD. PART NAME C'tyjurit RJW< MinQ'ly REMARKS

I 385650091 /' "/7 ~'T fJvCOMP L BATTERY CABLE GOM PL I B I

2 385650010 /{"/7~-".-:1JvCOMP L BATTERY CABLE GOM PL I B I

3 385601010 'J'{'\'-,,-t-"'COMPL iN IRE HARNESS COM PL I C I

4 38560.1230 'J-1'\'-,,-t-"'COMPL iN I RE HARNESS COM PL I C I

5 385601030 'J.{'\'-J'-t-"'COMPL iN I RE HARNESS GOM PL I C 1

7 385601240 9-1'-f'-I"-;fÄCüMPL iNl RE HARN ESS COM PL I C 1

8 385600570 'J'{'\'-,'-t-"'COMPL WIRE HARN ESS COM PL 2 C I

9 385600561 'J.{ '\' -,,-t-'" COMP L iN I RE HARNESS GOMPL I C 1

10 385600660 'J'{'\'-,,-t-"'COMPL WIRE HARNESS COMPL I C I

12 385600210 I) -1 '"'r-/"-*.7.. COM P L WIRE HARNESS GOMPL ] C 1

13 38560 1250 "f}-1-V-r,-.t7-COMPL WIRE HARNESS COM PL 1 C 1

14 385601260 9-1'-'1'"-I' -*.Ä COMP L WIRE HARN ESS COM PL 1 C 1

15 385601270 171'-V-/"-*J..COMP L WIRE HARNESS COM PL 1 C 1

16 185826010 ;:f.L.~-\" ,,)7" RUBBER CAP 1 .- I

16 398110930 "J'j.,.; -t;JII-=E--:9 RUBBER I C 1

17 385410010 t:::J.-;1..' ; 15 A FUSE; 15A 1 A 10

18 385410030 t:L -~ ; 5 A RJSE; 5A 1 C 10

19 399110280 -77:/7" CLAMP 1 C 1

20 398750120 /:.--1= BAND 5 B 1

[,
I
I

I

I .

ftè~~tïJt~
33. WIRING DIAGRAM
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TOOLS AND ACCESSORIES
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~- ,tH, c lJ-.>l' ABC[l:" T
~~II; g, 1\ !IJ; .J -j

(fm00 @ f! i';ABC ,j;:!I'P

REF.No. CODE No. PART NAME aty/u~t RANK Mu,Q'ly REMARKS

395000110 ACCESSORIES
] C ] -

]-U 7'/:71::/{,', I, SET

1 S395160010 7')-;l..if/ GREASE GUN
] B ]

2 09U01719 "7{",I'v/'7-; 17X19 WRENCH; 17X 19
] C ]

3 091102224 "7{", I,v/'7-; 22X24 WRENCH; 22X24
] C ]

4 S093100150 7"71-\> PLiERS
] C ]

5 S090101013 A)~T; 10X13 SPANNER; IOX 13 ] C ]

6 S090101317 Ä/~T; 13x17 SPANNER; 13XI7 ] C 1

7 S090101924 Är~-j-; 19X24 SPANNER; 19X24 1 C 1

8 S 09240900 1 r71
"

DRIVER 1 C 1

9 S 092409002 r71 ":7'1) ,,/7" DRIVER GRIP 1 C

10 S 395680020 ';I-lv/"!'? TOOL PAG 1 C 1

U 330810150 f ')7'/iJ1{,'/;l1;'3 INSTRUCTION BOOK 1

12 395650060 'j-Iv"", :7;l.. COMPL TOOL BOX COMPL 1 1

13 S 030300325 ;Z7°1)
'"

1-t.0/,; 3~X 25 SPLIT PIN; 30 X25 2 10

14 S026100003 ry
"I s..-",",; 3~ WASHER; 30 2 10

15 344890120 7"v f PLATE 1 1

16 S011310816 ",lH; M8X16 BOLT; M8X 16 3 ]0

I
f
f

I

' .'!
'.

IJ!!" ft~~
34. TOOLS AND ACCESSORIES
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35. THREE POINTS HITCH, DRAW BAR AND TRAILER HITCH
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)!.:IJl'! :o-i'i''J- gB
" 1\ 1!r, lF.î~OOfiABcg" ilUlot 1mi '<'" Q'tyl ABC

REF tk> CODE No. PART NAME unit RANKMinQ'ty REMARKS

1-48 370000110 ~/T/C '1'1- ASS'Y THREE POINT HITCH 1

1- 5 370010150 IJ7 J.Cl") ~.ASS'Y; ]. ,,;7'1) './ ') LI FT ROD ASS'Y 1 C 1

1 370200111 1)7 J- P '/ V LI FT ROD 1 C 1

2 370400080 1-;/1'::',,/ '711.- TURN BUCKEL 1 C 1

3 370200121 I) 7 \, [J ':I F LI FT ROD 1 C 1

4 020109018 -r'~ J.; M24X3 NUT; M24X3 1 5

5 S 370900050 1:":..- COMPL PIN COMPL 2 B 1

6 370100100 o'7-IJ './1' LOWER LINK 2 C 1

7 -13 370050060 7. 9 ë 71"f ASS'Y STABILIZER ASS'y 2 B 1

7 370500100 7,9ë71"f STABILIZER "2

8 370500140 7.9ë71"f STABILIZER "2
9 370400140 J-';/I'::":I '7;1..- TURN BUCKEL 2 C 1

10 020109014 T'/I-; M14x2 NUT; MI4X2 2 5

11 370910210 t":,.- PIN 2 C 1

12 030104035 Àt:'I)./ r t°::;..- SPRIT PIN 4 5

13 S 022100016 ~~"17,1\"-T';I r CASTLE NUT 2 2

14 370200310 I) 7 r P "J
V; ;t;r LIFT ROD; R 1 C 1

15 370560041 IJ / );t(J\.- J- LINK BOLT 2 C 2

16 S 022100016
~"'""I

Ä)I/-T'/ j. CASTLE NUT 2 2

17 030104035 Ä7'I)
'I' r c°:;"- SPLIT PIN 2 2

19 370200300 IJ 7 r 0'/ r; ti. LIFT ROD; L 1 C 1

20 370610150 7'v-]' PLATE 2 C 1

21 370180010 777''/1. BRACKET 2 C 1

22 398210320 .7..7'1) './7 SPRING 2 B 1

23 399610140 c°:'-- PIN 1 C 1

24 S 026100010 ry'y;,-\",; lOoi WASHER; lOoi 2 10

25 030104035 7-7"1) "/ J. 1::0/; 4,1x35 SPRIT PIN;. 4,1X35 2 2

26 370910410 co/, PIN 2 C 1

27 399230920 7;7- COLLAR 2 1

28 S 011311080 ;tUl.-r; M10x80 BOLT; MIOX80 4 10

29 S 027100010 7,7"1)
/'

;.7 ';I ~-\";lOoi SPRING WASHER; lOoi 4 10

30 S 020110010 -r', f; MlO NUT; MlO 4 10

31 S 011311225 ;j(IH; M12X25 BOLT; MI2X25 8 10

33 S 370900030 ë:..- COMPL PIN COMPL 4 B 5

34-48 370010020 IJ 7 }. Cl
'I' V ASS'Y; fiJc LIFT ROD ASS'Y 1 C 1

34 370240050 :/? -1':;.-]- JOINT 1 C 1
.

35 S 064100045 .J:..~Ä){:/:'--3/7'7"J" EXPANTION PLUG 1 5

36 370230020 7,JIJ ~SCREW 1 C 1

I

I

i,

::=.5(::.') .:C. L:'t:I-/~- "v-'7(::'')7-
_111' -J, I~ , ..

35.
THREE POINTS HITCH,DRAW BAR AND TRAILER HITCH
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l'.iJjj~" ~-Hl"" ffj1 n ti
j,j; lfî~~ti ABCrKé>! i.t:t*i~i
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Q't, (
ABC

REF N. CODE No. PART NAME unit RANK MlnQ'ty REMARKS

35 S 064100045 .J:~-Ä/~/:/:3 /7'-;; 7' EXPANTION PLUG 1 5

36 370230020 7,
'7

I)
.:>- SCREW 1 C 1

37 398560180 1,77,)-",71);'-"}" THRUST BEARING 1 C 1

38 399280310 '.--1-. SHIM 3 C 5

39 370260020 :/31'/)-ï77"';'!- .JOINT BRACKET 1 C 1

40 S 370910220 tC,;.- PIN 1 B 1

41 S 026100016 '7":'-- 4"'
; 164i W ASHER;16. 2 10

42 S 030104030 7,7.1) "/1- \:"/' ;4t/JX30 SPRIT PIN;4.X30 2 5

43 S 060620000 '71)-Ä.:;.:..../7')(... GRESE NIPPLE 1 5

44 370810020 ..-..;:..-...::n,~"ï BEVEL GEAR 1 C 1

45 370820020 1':'-
]:)[., HANDLE 1 C 1

46 398210300 7,7' IJ :.- -7 SPRING 1 C 1

47 030300620 7,7'IJ::.--i)'C"/;6tbX20 SPRING PIN;6.X20 2 C 5

48 399230180 7]7- COL LAR 1 C 1
.

49 S 060620000 ')'1) -7,~ '/7'11- GREASE NIPPLE 1 5

50 VP-I<:- DRAW BAR 1

51 S 370900110 1::C./ COMPL PIN COMPL 1 B 1

52 370650090 10,1- COMPL HITCH COMPL 1

53 S 010111225 iKl1.-1- ;M12X25 BOLT;MI2X25 2 10

54 S 010111235 ;t(Jt-j- ; M12X35 BOL T;M12X35 1 10

i
I
I

I

!

I

35.
THREE POINTS HITCH, DRAW BAR AND TRAILER HITCH
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36. OPTIONAL WEIGHT & ACCESSORIES
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~:U;; ::1- "*j} :!\i c cg j!; 1#~ ABC~
!iI i';

" fOO I't ps:; äJz:.!1
REF.No. CODE No. PART NAME Q'ty/urit RAAI< MinQ'ty REMARKS

1-5 "~1 cAS5'Y ,ij;~
wE I"HT AS> Y; 1

rear wheel

1 37211 0060 r'7 ~l' I, WEI GHT 6

2 39943<>J20 ;f-,v
t- BOLT 16 5

3 5020100016 T"I t- ,M16 NUT;M16 16 5

4 5026100016 1].'}"/-\, ; 1 6 . WASHER , 16 . 16 10

5 030300520 J,,7~ ;"-I/t°:.-- SPR I NG PIN
] 6 10

6-11 "~1 cA55' Y;M$ WE I GHT ASf5 Y ; front 1-5

6 5372110050 tj~.{t- WE I GHT 1-5

7 010101245 #jv r iM12x45 BOLT; M12x45 1-5 5

8 399210280 Á",~-tt SPACEA 1-5 1

9 5027100012 Á 7°1) /7''7 ,")Y-v ; 12ft SPA I NG WA$HER ; 12 ~1-5

I

10

10 5020100012 T"I r ;MI 2 NUT; M12 1-5 5

11 5026100012 IJ "/"/-r ; 1 2)Z5 WASHER ; 12. 1-5 I
I

10

395620010 .fJ-:r3rJ77 OVERALLS 1
I

I
112 I

13 395610010 ;f-ry:.-- CAP 1 1

14-19 385010010 7/7ASS' Y LAMP ASS' Y 1 1

14-17 5385100080 7/7°ASS' Y LAMP AS'OY 1
I

I

1

14 385140020 '7 :'-7" LAMp *1

15 385140010 ;r.,T-f STAY i<d

16 385120050 I~ Iv 7' , 20 W BULB ; 20 W 1 5

17 385110020 v;"'-;;( LENS 1 1

18 010100616 #Jv r ;Nl6 Xl 6 BOL T ; M 6 x 16 2 10

19 5027100006 À7'~ :"'f9 "I/-r , 6 . SPR I NG WASHER ; 6. 2 10

20 5010100816 ;t;'Jv t- i M8 y 1 6 BOLT; MB--<16 1 10

21 5020100008 T"'� r ,M 8 NUT; MB 1 10

22 5027100008 7-71) /7'"'} "/:/-1" ,8. SPAI NG WASHEA; 8}1i 1
I

10

23 378170090 /-1- d~tgffl SHEET; storage 1 1

!

I

i I

I

"

.

~iI, -t 0)11!1. (~~)
36. OPTIONAL WEIGHT & ACCESSORIES
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,-
111\ 0 :g

'*
lè~ ABCIR5t lil1I.iI\'~;' ~- i'.~ 00 11II ft /IBC iHn Jf

REF.... CODE No. PART NAME atyjurit RANK Mil'lQ'ty REMARKS

1 511211080 ~1";;f-~J" Ä GEAR BOX I C 1

2 5598430010 77 7" ; 2 0 ,. PLUG; 20 ,. 2 B 5

3 198990020 1f:;J..7",I-;-f7J' GASKET ; plug 2 B 10

4 5598430030 777" ; I 2,. PLUG; 12 ~2 B 10

5 5025100012 ~-,vT} ''I:/'-I'"
; I 2 ,. I SEÁL WASHER ; 12,. 2 10

6- 511361120 ~-I"7!-- SHAFT I C I

7 5511380010 Ä ~-7' SLEEVE 1 C 1

8 5052300300 Q-!J'./I/;G30 O-flING; G30 I 5

9 5050202245 :t..,..,I.-i/'-lv;D45629 Ol LSEAL; D45629 I 5

10 599210100 :;>"r.:.--!j-- SPACER I C I

11 5040106206 Á..7!.1'./P";6206 I BEAR I NG
; 6206 I 1

12 599230100 jJ=}-
I

COLLAR 1 C 1,

I

c I13 511160070 t':=.:t './ ; 1 5T PINION ; 15T I

I
I

14 5040106207 --<7!1'./?'i6207 BEAR I NG ; 6207
I I

15 322140061 -y-/v7J'{- BEARING COVER 1 C I

16 5036100025 :l..T''�7!1 /? SNAP RING I 5

17 511991380 1/À7"/ t-; -ij-;f,'-~,J~17" GASKET ; support pipe 2 B 5

18 5010111025 ;fIv" ;MIox1.5 X25 BOLTi M10 x 1.5 x25 12 10

19 5027100010 ;1..71) './1/7 "IS/-\" ; 1 0 ~SPRI NG WASHER ; 10 ,. 12 10

20 511380050 À I) -7' ; S I 3 5 4 0 1 7 SLEEVE ;S I 354017 I C I

21 S050201340 ;t"-1')vy-/v;D40628 Ol LSEAL; D40628 I 5
,

22 5040106209 '--'::7!1'./P';6209 BEARING; 6209 I I

23 511170070 Á.......::/v~-I" ; 3 1 T BEVEL GEAR; 31 T 1 C 1

24 5036100035 À7-'''71) './IJ';35 rp SNAP RING; 35 ; 3 5

25 523211170 'J'I/{/ SIDE SHIELD I C I

26 599280050 yL. ; 1 t SHIMi1t A/R C 5

27 5010111030 ;1{/v I- ;MIOX1.5X30 BOLT; M10 X1.5 x30 4 10

28 5020100010 T
''I r ;M 10 X 1.5 NUT; M10 x1.5 4 10

29 ~O27100010 :;l..7"!) ;..-IJ"r;
''I Y-I"

; I 0 ,. SPA I NG WASHER ; 10" 4 10

30 511991570 iJ?'?'''/'': 'IJI'{:'-- GASKET ; side shield I B 5

31 523200041 'j1J/{;"- SIDE SHIELD I C I

32 5010111025 ;fIv t- ; MlO X L 5 x 25 BOLT; M10X1.5x25 6 10

33 513370110 T:r. -;.,; ;60~52L CHAI Ni 60# 52L 1 B I

34 513520010 7/'/9;"-:/"

I

SHAFT I C 1

35 5025100008 :/ -lv"l) ~J:/"\, ;8,. SEAL WASHER ; 8,. I 10

36 S020300008 T~JJ-;M8x1.25 NUT; M8x1.25 I 10

37 S513570010 7/''/3/ (Iq',) TENSIQN; spring I B I

38 5027100010 .À 71) ;"'-7'1] ''�y",\" ilO,. 5PR ING WASHER ; 10" ë 10

f

îl.
J,

40. SRE2H
f~lb$
TRANS MISSI ON GROUP
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!!1tU "- I-'I'J} gj\ p
j\ j!; 19~ ABCI1ffi

lilcc iIIf ti: ABC iU::*-fit I';
REF.",. CODE NO. PART NAME aty/urit RW< MinQ'ty REMARKS

39 5040106307 ~7 ~:.--11' ; 6 3 0 7 BEAR I NG ; 6307 2 1

40 513680021 ~7 !I :.-- ~'*iv~' BEARING HOLOER 1 C 1

41 519211090 ~??/-)'J-t""J:"-~ ROTOR JOINT 1 C 1

42 5036500080 J..T"J7"1) ';/// SNAP RING 1 5

43 U50609010 *".-(Iv:/ -Iv; 5 0 )!5#tJJ< OIL SEAL; 509< 1 1

44 511991391 '11À7''l r GASKET 1 B 5

45 50l~11l020 '*/1--1- ;MIOx1.5X20 BOLT; M10x15 x20 6 10

46 5027100010 J..7"i} ';/llTJ "IY-\" ; 1 0 j:6 SPRING WASHEA; 109< 6 10

47 511991400 jf7..7~J 1-; T.:L/"T-Á GASKET ; chain case 1 B 5

48 5133ulO20 f:.:;/7-J., CHAINCASE 1 C 1

49 513711100 7"p T IJ -9 ; (Ir.) PROTECTOR; L 1 A 1

50 010100814 ;i;,v I- iM8xL25x14 BOLT; MB x1.25 x14 16 10

51 5010110820 ;tt/v J- iM8xL25X20 BOLT; MB x1.25 x20 1 10

52 5027100008 J..71) ',/Ifry ''1:/1- ; 8 9< SPRI NG WASHER ; B
'"

21 10

53 513101751 "">t'- ,1'1 -:1; ;b1Z00 SUPPORT PIPE;RH 1 C 1 REz141 REz142 REz143
REz144 REz149

53 513101940 "">t'- ,Iq -:1; io1400 SUPPORT PIPE; RH 1 C 1 RE2181 RE2142
REz141 REz142 REz143

54 513171200 1-'71 -:1".,7 ,; 1200 DRIVE SHAFT 1 C 1 RE2144 RE2149

54 513171260 1-'71 -:1".,.7 ,; 1400 ORIVE SHAFT 1 C 1 REz181 REZ143

"">t'- ,/q-:1; C 1 RE2141 RE2143 REz143
55 513101761 $200 SUPPORT PIPE; LH 1 RE2144 REz149

55 513101950 "">t'- ,1'1 -:1; ;5:1400 SUPPORT PIPE; LH 1 C 1 RE2181 RE2143

56 513381080 .7.7'07"'" I- ;12T SPRQCKET; 12 T 1 C 1 ,

57 513381010 7,7t:>
'T "I r ; l?T SPROCKET ; 17 T 1 C 1

58 5513680011 :::I??:r;)";f;IV"" BEAR I NG HOLDER 1 C 1

59 5050609003 /t.{ Iv~ -Iv i 40 .0'iJtlk Ol LSEAL ; 40
'"

1 1

60 040109012 -"7!J:r'l"'iC4 BEARING; C4 1 1

61 5199260060 7,77,rr;J''�~'" TH RUST W ASH ER 1 C 5

62 5U36100040 7, T "17 Y :r.," ; 40 rf; SNAP RING; 40. 1 5

63 5513700021 7'\::1 -rIJ IJ ; (io) PROTECTOR; R 1 A 1

64 511991160 jl7, -7 ''I t- GASKI:: T ; bearing hol der 1 A 10
; ::J77;.-:/:7*)1--1"

65 5010100815 ;f{)v r ; 1\18 XL 2 5 X 1 5 BOLT; MB x 1.25 x 15 4 10

66 S 027100008 7,7°1) :r'/f} "I~". ;8'"
SPRING WASHER;

8'" 4
!

10

67 010111030 ritlv r ; MlO x L 5 x 3 0 BOLT; M10x1,5x30 3
, 10
I

68 5027100010 7,7°1) :r'/'7 ''�y,\," ; 1 0 ~SPRING WASHER ; 10", 3

I

10

69 5020100010 1'"''11- iMIO xL5 NUT; MlD x,,5 3 10
I

70 5010111025 -FIv r ;MI0X1.5X25 BOLT; MlD X1.5x25 6 ! 10

71 5027100010 7,7"1) :r'/f)
"/~'" 1 0

'"
SPRt NG WASHER;

10'" 6
-:

10
i

72 5519802560 :::I??:rY1 ; 2 8*
ROTOR; 28pcs 1 B 1 RE2141 RE2143 RE2149

72 51980456() ::1'7'7">'7";34* ROTOR; 34pcs 1 B 1 RE2181 RE2183

....-
.

I
I
I
I

I
\.
I
I.
I
I,
\
I

I

11'
,

I
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IIJI>!:; :1- I-'1IH\ ffl\ 0 t 1t l'éi~ ABC0t f. I<
" iIII I'X ABC a:2:IiH51

REF." CODE N,. PART NAME atyjunit RAH< MiflQ'ty REMARKS

72 5519802580 :1'7'7'"';;1; 42:;$: ROTOR; 42pcs 1 B 1 RE2142 RE2144

73 5519110111 1-9'1:1-; 5BAL BLADE; SB AL 13 A 1 RE2141 RE2143 RE2149

73 5519110111 1-9':1:1-; SBAL BLADE; SB AL 16 A 1 RE2181 RE2183

73 5519110111 1-9'1:1-; SBAL BLADE; SB AL 20 A 1 RE2142 RE2144

74 5519110121 1-9'1:1-; SBAR BLADE; SB AR 13 A 1 RE2141 RE2143 RE2149

74 5519110121 1-9'1:1-; 5BAR BLADE; SB AR 16 A 1 RE21Bl RE2183

74 5519110121 1-9'1:1-; SBAR BLADE; SB AR 20 A 1 RE2142 RE2144

75 5519110130 1-9':1:1-; SBS:/;' BLADE; SB SL 1 A 1

76 5519110140 1-9'}:I-; SBSti BLADE; SB SR 1 A 1

77 S519170010 :;I? ? :.-- I- 1'] # Iv I- BOLT; bi ade 28 A 10

78 5519180010 :J.? Ij' /' I-?-r ''I I- NUT; bI ade 28 A 10

79 S027100010 .Ä 7" I) './ IJ' rJ .,,:.--,. ; 1 0 ~SPAING WASHEA; 10 ~28 10

80 528250010 t";f-,'/ I-~"\, 7 l- p I VOT SHAFT 2 C 1

81 5052100460 O-~/IJ';P46

I

()-fll NG; P 46 4 5

82 S 060620000 '/1) 7-.;:;"''�7J~ ;AJff GAEASE NIPPlEj A 2 5

83 S99611210 1:::°:..- piN 2 B 1

84 5398430060 7''7'7';1/8 PLUG; , /11 2 B 5

85 528100050 7'77''1 t- BAACKET 1 C 1

86 370900020 e',",COMP L PIN COMPL 2 C 1

~31 /}-7J,{- OOVER; joint 1 C 1
RE2141 REz142 RE2143

88-1 518400060 RE2144 RE2181 RE2183

88-2 518400080 :J 31 /' r tJ)'\- COVER; joint 1 C RE2149

89 5370900050 ,,',COMPL PIN COMPL 1 C 1

90 599280180 yj...; 0.6t SHIM; 0.6t A/R 5

90 599280190 ~.L.;1. 2t SHIM; 1.2t A/R 5

92 590360010 1-::L?{j.{I'~/ CAUT ION PLATE 1 C 5

93 590450141 ::zrJ ? ;..-I- ? I'.{ v '/ ;( MARK; ar r angeme nt 1 C 5

94 5031310825 1:::779-;:>1::::,.- PIN 2 10 RE2149

95 5499730050 Ä1-',7'!!, SNAP PIN 2 10 RE2149

96- 518101140 ::I'::'/\":/~)V:;31 ":/rASS'Y UNIVERSAL JOINT 1 C 1
104

96 518110100 3-7; AA YOKE; front
*1

97 518110110 3-7; !It YOKE; rear
*1

98 518130050 :; 31 ":/ r JOINT *1
99 518120080 Ä/q ;fASS'Y SPIDER ASS'Y 2 B 1

100 5036500025 ÄT'171) ":/7'"; 25q\1\1Jj SNAP RING 8 5

101 060609002 7'"1)-Ä'::";l7"JJ., GREASE NIPPLE 1 5

102 060609003 1,/1) _
Ä'::' ';l7Jv GREASE NIPPLE 2 5

103 518140026 \:::0":/ PIN 1 B 5

104 S 030102015 Ä7")',,!!)'; 201 X15 SPLIT PIN; 2q\x 15 1 5

(

I.

40. SRE2H
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WIJn ",-v...,. J!I\ 0 ~j;j; l'Ë~ ABCllt[tt.!l!iil iifi 't" 1\\1 ti: ABC.
REF.1Il CODE No PART NAME Q'ty/unit RAM< MnQ'ty REMARKS

1 521101351 1200 FRAME ; 1200 1 C 1
RE2141 RE2142 RE2143

71/-J...; RE2144 RE2149

1 521101440 7v-À; 1400 FRAME; 1400 1 C RE2181 RE2183

2 5010101030 ",lH; M1OX1.5X30 BDLT; MlO>' 1.5x30 4 10

3 5020100010 T'Y f ; M1OX1.5 NUT; MIOX1.5 4 10

4 5027100010 ;7...7"1)/'1"?,'�~~;
10'"

SPRING WASHER; 10. 4 10

5 5010101025 ;f(JJ;]- ; MIOX1.5X25 BDLT; M10XI.5X25 4 10

6 5020100010 T'Y f ; M1OX1.5 NUT; M 10X 1.5 5 10

7 5027100010 Ä -tI) /'7'7 ''J ~~;10 rP SPRING WASHER; 10 . 5 10

8 523400080 "'1"1 V7'v-f SIDE PLATE 2 B 1

9 5598110010 ",';"
RUBBER 8 B 10

10 5010101025 1Y-Jv]- ;MIOX1.5X25 BOLT; MIOX 1.5X25 3 10

11 5010101030 ",Iv f ; MIOX1.5X30 BOLT; MIOX1.5X30 1 10

12 022400010 T', f; MlO NUT; MlO 4 10

13 8 026100010 ry'YY"f; 10"
WASHER; 10. 4 10

14 524101201 7 f ~v; 1200 REAR PLATE; 1200 1 B 1 RE2141 RE2142 RE2149

14 524101410 7 f ~v; 1400 REAR PLATE; 1400 I B I RE2181

15 524111400 7"v-f PLATE I B I

524461321 7I-Yv:7.l.*:J°,d:;....; .p GUlDE I C I
RE2141 RE214916 RE2142 REz181

17 524461310 7 I- $>'"v:f.L.*::r.l,/; ti GUlDE; R 1 C I RE2141 REz142 RE2149

17 524461350 7I--Yt..-:fl>.*::f/'/; ti GUlDE; R I C I RE2181

18 524461300 7I-YJ...-::ft..;t;::f;{/; ti. GUlDE; L I C I RE2141 REl14Z RE2149

18 524461340 71-~v::f.L-*::I./{/; ti. GUlDE; L I C 1 RE2181

19-1 524361450 7f~v:ó;"; ti. RUBBER; L I B I REz141 REz142 RE2149

19-1 524361550 7 f~v:ó-"; ti. RUBBER; L I B I RE2181

19-2 524361460 7f~v:ó-"; ti RUBBER;R 1 B 1 RE2141 RE214Z RE2149

19-2 524361560 7 f ~v""-"; ti RUBBER; R I B I RE2181

20 8010101025
*"'v

f; MIOXJ.5 x25 BOLT; Ml0X1.5X25 2 10

21 8010101020 ",lH; MIOX1.5X20 BDLT; MIox1.5x20 8 10

22 8020100010 T" f ; MIOXJ.5 NUT; MIOXI.5 10 10

23 5027100010 Ä 7" I)
/' 77 "J

;..--'r ; 10 V> SPRING WASHER ; 10. 10 10

24 5599611010 t.":.- PIN 2 B 10

25 8026100008 ?"/~,"," ; 8
"

WASHER ;8 .. 2 1

26 5030103020 Ä7"IJ "/]- t°:.-- SPUT PIN 2 5

27 5598260010 f-~/ CHAIN 2 B 1

28 526401062 1-::1'7k'17v-L. ADJUSTING FRAME 1 B 1

31 526200020 I'/, f-"Jl,. HANDLE 1 C 1

31 5526331030 Ä I- "J/~ STDPPER 1 C 1

32 598560040 --<71) :.--7 REARING 1 1

41. SRE2H
1:1/'-$
COVER GROUP

i
~ .
i

(132)

-----



SRE2H
13/{-$

1. COVER GROUP

ffI\ " t. !IJ; 1 ;; 1!! ABC[Jt in-'Ï-iJ: 111!
" 'f111I ti: ABCPART NAME Q'ty/uni RANK ftn Q'ty REMARKS

5026109024 ?''�:/~ WASHER 5

5 030300832 7..7"1) :..-1"1:::°:'- SPRING PIN C 5

36 599611240 1:::.°:,,- PIN 5

37 5030103020 ,,7"hft:/ SPUT PIN 2 C 5

38 531101290 7''77"'' f BLACKET 1 C 1

39 5010101025 ;j"", ; MI0XJ.5X20 BOLT; M10X1.5X20 5 10

40 5027100010 Ä7"'};"-7?''I:/1''; 10 iJ SPRING WASHER ; 10 ~4 10

7K"'; 41 523211150 'J 7"/ ; (;5) SIDE SHILD; R C

. ~... 42 526500201 l:::1)"/ S--;1.:;7 MAIN PIPE C

iJ 43 526601280 ë!) /~?; ft ARM ; gauge wheel ; L C

44 526601290 t.,) ::"-;':7;.ti ARM ; gauge wheel ; R C
.....;
;:

~5010101025 ;f{JL.-!- BOLT; M10X 1.5X2545 ; MlOXJ.5X25 8 10

46 5020100010 1'., f ; MIOXJ.5 NUT; M 10X 1.5 8 10

47 5027100010 ;2,.71)
/77''�:;''''-\' ; 10 q; SPRING WASHER; 10 ~8 10

48 526601180 ëlJ:/ ::7 SHAFT 2 C

49 5599431070 ",/"';12"" f .,7",1'" BOLT; 12 ~STOPBOLT 6 10

50 5020300012 1'., f ; M12X!.75 NUT; M12X1.75 6 10

51 5499610550 1:77.:97\::°:"- PIN 2 B 10

52 5499730020 7..-j-.,,7'\::0:,,- SNAP PIN 2 B 10

53 526601160 1:.'1)";/7-]...; kî ARM; gauge wheel; R C 1

54 526601150 ëlJ :"-7-]...; ft. ARM ; gauge wheel ; L C

55 526101020 ël) :,.- GAUGE WHEEL 2 B 1

. 56 598511020 -r ''1:/.;1.. BUSH 2 B 1

t .. 57 599211060 Ä....::--it. SPACER 4 B 10

! 58 598511030 7.,/~.;I.. BUSH 2 B

59 5010111690 *)1.-1- ;M16X2.0X90 BOLT; M16X2.0X90 2 5

60 020300016 1'., f ; M16X2.0 NUT; M16X2.0 2 5

61 526331070 Á r ,,//'f STOPPER 2 C

62 5030300840 Ä7"I);'-7co/ SPRING PIN 2 5

63 S 060620000 7'1) Ä=-'yÎJv; A *3
GREASE NIPPLE; A 2 5

64-1 528401130 1)7 r 1):..--7 LIFT LINK 2 B REZ141 RE2142 RE2143
RE2144

64-2 52.8401160 IJ 7 f IJ / '/ LIFT LINK 2 B RE2149
(5700 s700_fflp-91)

65 528470030 1)71- ë:/ LIFT PIN 1 B

66 5370900030 t: / COMPL PIN COMPL 2 B 1

67 518411130 ~3-<:..- 1-1';1-:- COVER; joint 1 C

68 590110060 1- t.7\-- f NAME PLA TE II!I

69 590210040 ~/-:ry7?-1 MARK; SHIBAURA C

70 590311420 ,,"~,:l.7-? MARK; SRE2H C

(134)
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j!:!!H ::J-i'~-!j- 1!11 0 ;1?, liJ; -lè~ ABC\i<:ji 11 "" iI!J iI!l:ABC ilUfJ:
~REF.Ho- CODE No. PART NAME Q'tyl"'t RANKMinQ'ty REMARKS

71 590410071 "'",'lOLt. 37 LUBRICATION CHART 1 C 5

72 590360051 1-"'7-1
j -1r'O/ CAUTION PLATE 1 C 5

73 590360081 1-=z.'Î-1I-1J"/ CAUTION PLATE 1 C 5

74 590360090 7-;J..rJ..{ j 11'~/ CAUTION PLATE 1 C 5

75 590320690 '/]1"''''7-7 MARK; type 1 C 1 RE2141

590320700 '/]1"''''7-7 MARK; type 1 C 1 REZ142

.

,

.
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JWjJ% ~-y..." mi
p

j<, !IJ; léî~n ABC!l5i iixJiiiSI 1~ 'I;'
'" <;ft,/ ABC

HEF No CODE N. PART NAME unit RAIl< MinQ'ty REMARKS

80-98 524020080 k: 11-1,/ ASS'Y LEVELER ASS'Y 1 C 1

80 524201210 k l' -'1-1</ LEVELER 1 1

81 524201220 k1f-/{:/ LEVELER 1 1

82 524201230 ,,1 of":,- ;jjJ~ I.i' LEVELER 1 1

83 524201240 ,,1 of":,- ; j[Ji' ,,- LEVELER 1 1

84 524500050 f 'I', 71 ? SET PLATE 2 1

85 524111401 7'''-f PLATE 1 1

86 524660050 ",.,y; !JfJ1!!1/Jl ROD ; leveier 2 C 1

87 524361380 7 f 1'''
ofL. RUBBER 2 1

88 531101420 7'77'~ r BLACKET 2 C 1

89 598211020 Ä7"IJ :..-7;'MÎ. SPRING;S 2 B 1

90 598211030 Ä7"IJ /7;~ SPRING;L 2 B 1

91 031311040 1::71 :$'-;>\::.0/ PIN 2 10

92 599730020 ,?"/I{t";.-- SET PIN 4 B 10

93 024110010 ti" /7"7-.'/1- ; MlO WING NUT ; MlO 12 5

94 5027100010 A 7" IJ :/ 7 ry
"/ ~-'i; 10\11 SPRING WASHER;IO. 12 10

95 S 026100010 r;"/:.-- -'i; lOÇJ WASHER;IO. 2 10

96 S 026100020 r;./:..- -'i; 20; WASHER;20. 4 5

97 S 030103020 Ä7"'J "/r ~/ ;3ÇJx20 SPLIT ,PIN;3.X20 2 5

98 590990030 k"; J.1 s.--3 INSTRUCTION BOOK 1

99 526601151 1::::"1)'./i-.b.;1Ï. ARM;GAUGE WHEEL;L 1 1

100 526601161 ëIJ'./;-L.;t:î ARM;GAUGE WHEEL;R 1 1

101 590210040 ?'Ä]-'/]r~- DUST COVER 2 1

102 526100050 \::."IJ:;"- GAUGE WHEEL 2 1

103 5511380170 Ä 1)-7 SLEEVE 2 1

104 050209036 :t1 }\.-~-)t.. OIL;SEAL 2 5

105 S 040106004 ..-.::7 I) /'7; 6004 BEARING;6004 4 1

106 S 036500042 7,,-t../7"1) /' 7; Ch42 SNAP RING; Ch42 4 5

107 S 036100020 Ä-T- '"/ 7"
1):/ IJ'; CsZO SNAP RING; Cs20 2 5

108 S 598460020 ;lJ7k:/ BLANK PLUG 2 5

109 S 010101035 ",icf ;MI0X35 BOLT;Ml0X35 4 10

.

Ir-
,~
--'"

::t.,.,.,-$
41. SRE2H

COVER GROUP

»
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\ï:tl~ ~-"'." :111 0 f; j!; lÉ"~ ABClR5t !ii
" !lIJ I'X Aa: d:X:.il '"

REF,", CODE No, PART NAME aty/urit IWI< MinQ'ty REMARKS

1 5511160120 I:.~;t/ ; 1 3 T BEVEL PINION ; 13T 1 C 1

2 5042530206 Ä79";/lj;30206 BEAR I NG ; 30206 1 1

3 5040106206 "'71):"'-'/;6206 BEAR I NG ; 6206 1 1

4 5052300300 û-I)/,P';G30 O-flING; G30 1 5

5 5511380010 7-1) ~7' SLEEVE 1 C 1

6 5050202245 ;:t.{ Iv:::;"--Iv ;D45629 OIL SEAL; D 45629 1 5

7 599210100 À"'---tt- SPACER 1 B 10

8 5022700300 c ,.)
'J T "~Ir LOCK NUf 2 5

9 5028100300 0 ,,/7 r;
"/:'--"'\" LOCK W ASH ER 1 5

10 528250010 t";f{ ", I-:/-v 7 l- P IVOT SHAFT 2 C 1

11 5052100460 O-I):"-~";P46 O-flING ;p46 4 5

12 5060620000 7'1).7..':="',711.-- jAm GREASE NIPPLEjA 2 5

13 599611210 t°:.-- PIN 2 B 1

14 5398430060 777<;1/8 PLUG; 1 /8 2 B 5

15 513211090 -e/'9 -1]'-7- CENTER CASE 1 C 1

16 51199125D 1l7...7 "I 1-; "'-"::'""}v"T-'J.. GA.SKET; bevel case 1 B 5

17 5030501020 / "17 t":,..-; lOtJ;X20 DOWEL PIN; 10. x20 2 5

18 5012111230 Ä9 ,'}!-';f-'/vI- STUD BOLT 2 5
;M12X1.75X30 ; M12Xl.75X30

19 5011311230 ;f,v I- ; M12X1.75X3Ü BOLT; M12 x 1.75 X30 4 10

20 5020200012 -t-., t- jM12X1.25 NUT;M 12 x 125 2 10

22 511111032 "'-"::'-"'.)v7-'J,.. BEVEL CASE I 1 C 1

23 511170060 ......::."'Jv~-'r ;38T BEVEL GEAR ; 38T 1 C 1

24 599231280 7J'7- COL LAR 1 C 1

25 513290070 7".{""')v:,.'",\,,7 r F I NAL SHAFT 1 C 1

26 5040106208 Á.7 I) ::.--7' ; 6 2 0 8 BEAR I NG ; 6208 2 1

27 511991360 ti.:A IJ' "I t- ; ",7' IJ :/ 771 /,_ GASKET ; bearing cover 1 B 5

28 515141040 """::'71) /lf1Jr:'- BEAR I NG COVER 1 C 1

29 5011310820 ;t':/vr ;~-18 ~20 BOLT;MBx20 6 10

31 515100090 ::Ir?ry/'t-rj;T,-Ä ;;5 ROTOR BOSS; R 1 C 1

32 515100100 ;::I7?;..--"ry;r,A ;Ii' ROTOR BOSS; L 1 C 1

33 59834ûOl0 9 I)
"17"

CL! P 2 C 5

34 5036500090 AT''�7"1) /'7'; 9JrjJ SNAP RING; 90 . 2 5

35 050609009 ;t{Jv/-/\'-; 6 0 9J"iit7K Ol L SEAL; 60",

I

2 1

36 040106011 """"71):,,-1/;6011 BEARING; 6011 4 1
I

37 5036100055 :;l,T"/7.~ /'7';554; SNAP RING;... 2 5

38 515150030 I) /'9'ASS' Y RING ASS Y 2 C 1

39 515180030 t°:..- PIN 4 C 1

40 511991350 #Ä'T "I"
GASKET 4 B 5

.

I

i',

42. SRV2H
fji li'1$
TRANSMISSION GROUP
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IU1\I:; :]- v.~ ftII 0 t I(j; 1#~ ABCI8f ii I<" 111I ft A9(; i1~.m
REF... CODE No. PART NAME atY/urit RAM< Mi...Q'~y REMARKS

41 5010110816 $Jv t- ,M8X16x1.25 BOLT' M8 X 16 X 1.25 8 10

42 5025100008 ~-/L.-'7''J~-\, ; 8 ~5EAL WASHER , 8" 8 10

43 511380040 Ä 1)-7' 5LEEVE 2 C 1

44 515190040 ~T} ~S/-lv 5EAL 2 B 1

45 5052300350 O-!J:'--~';G35 D-flING; G 35 2 5

46 5199260050 :7.7 Ä"
I]

':1"/1" THRU5T WASHER 2 C 1

47 034101070
""

-; 8 X 10XBO KEY ; B X 10XBO 2 5

48 064700020 771";20" PLUG;20
"

1 B 5

49 025100020 S/-lvT} "J"/"I" 5EAL W ASHER ; 20
"

1 10

50 064700012 7°7 IJ ; 1 2 W PLUG; 12
"

1 B 5

51 5025100012 :,...-/I.-T}', S--1" ; 1 2" 5EAL WA'SHER ;
12" 1 10

52 519703610 ::I?rJ;"'-y7 ; 2 8*i'> ROTOR; R 28pcs 1 B 1

53 519703620 ::Ir'Jr';~:/'J ; 28*IE ROTOR; L 28pcs 1 B 1

54 519501130 ::Jol? ;...-9'/ ;f,1I-'t- BOLT; rotor 2 B 1

55 5025100012 ~-Ivr; ''�S/-\" SEAL WASHER 2 10

56 5519110111- T9 -;I; ; 5B A L BLAaE; SB(L) 12 A 1

57 5519110121 T9 -;Ij ; 5B A R BLAaE; SB (R) 12 A 1

58 S519110130 T9 -;Ij ,SB SIE BLAOE ; SB5 ( L) 1 A 1

59 5519110140 T9"J; ,5 B Si'> BLADE ; SBS(R) 1 A 1

60 5519110151 T9-;1, ; S BTIE BlADE ; SBT (L) 1 A 1

61 5519110161 T9.J, ; S BTi'> BLAaE ;SBT (R) 1 A 1

62 S519170010 ::JrJr]/rt/<FN!- BOLT; brade 28 A 1

63 5519180010 :::I1/ 1/;' t- <7T.'/ I- NUT; brade 28 A 1-
64 5027100010 Ä7!J ;"--'J<T}''�S/-\" ; 1 0 " SPRING WAS HER ; 10 " 28 10

65 528100051 7'77" ''J r BRACKET 1 C 1

66 370900020 t:":.--COMPL PIN COMPL 2 C 1

67-1 518400060 :/31' ::"-!-n/!;,- COVER; joint 1 C 1 RV2141

5184,00080 :13-1:.- r7J}'- COVER; joint 1 C 1 RV2149( 5700 5700D
67-2 mfflp-:9'J)

68 5370900050 t'O/COMP L PIN COMPL 1 C 1

69 590360010 "'.:i- r/ 1" ;I .{ I~;"- CAUT I ON PLATE 1 C 5

70 5031310825 1:::77:$'~1::::"/ PIN 2 10 RV2149
(5700mfflp-:91J )

71 5499730050, AT ''} 7"1::::"/ SNAP PIN 2 A 10 RV2149

I
(5700mfflp-:9'J)

72-80 518101140 ':<':C/{-"Tlv;!a1 0/ rASS'YUNIVERSALJOINT ASS'V 1 C 1

72 518110100 3-7; ;jfj VORK; front *1

73 518110110 3-7; 1& VORK; rear *1

74 518130050 :: 3" )' I- JOINT *1

75 518120080 ;uq 5'A5S'Y SPIDER ASS'V 2 B 1

76 060609002 ~1)-:J.,'=:" 'J 7)1< GREASE NIPPLE 1 5

42. SRV2H
i~ tIJ$
TRANS MISS ION GROUP

t
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UH 00-1'."" 1!11 "
j!, j(f, l"é1è13 ABCii:St

1i1i
'"" II!I J& ABC ittJi1.1ii

REF. No CODE No. PART NAME Q'Iy/.,;! RANKMinQ'ty REMARKS

77 060609003 'J 1)-Ä=",7"I" GREASE NIPPLE 2 5

78 518140026 ~/ PIN 1 B 5

79 5030102515 Ä 7"1) ., r ~/; 2.5. XI5 SPRIT PIN; 2.5' X 15 1 5

80 5036500025 ÄT,,7"I)/7; 25. SNAP RING; 25. 8 5

.

.

42. SRV2H
iJÄtb '$
TRANSMISSION GROUP
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43. SRV2H

:1J.f"-~

COVER GROUP

~J
~
:~

I
!
~;

i

31

(145)



!i:!!I" ,,-v...,. ffi\ 1', :i!, ;Ir. ltî~ ABCIKJt iu:n 111 >t111I J,\I( ABC
REF. Ilo. CODE No. PART NAME Q'tyJunit RA/f( Min Q'ty REMARKS

1 521101361 71/-L... FRAME 1 C 1 2046

2 5010101225 ;KiH ; M12X25 BOLT; M12X25X1.75 6 10 2656-

3 5027100012 Ä.-r I) /' ~f?
''I '/ ~;12 <P SPRING WASHER ; 12" 6 10

4 590110060 t.-J,. 7'v- f NAME PLATE JlEl

5 523400040 -+t1V7'v-f SIDE PLA TE 2 B 1

6 5598110010 71. RUBBER 4 10

7 5010101025 ;Y-)v]- ; M lOX25 BOLT; MIOX25X1.5 4

I

10

8 022400010 1-'1f;MlO NUT; Ml0XI.5 4 10

9 5026100010 Tl
"I ::'-->r'

; 10 <P WASHER ; 10" 4 10,

10 5 590210060 :./I<77"?-1 MARK; SHIBAURA 2 C 1

11 524101201 7 f 5'"v REAR COVER 1 B 1

12 524111401 7'v-f PLATE 1 B 1

13 524461321 7' ]- Yv :t.L..;J;:f..,:,..- GUlDE 1 C 1

14 524461310 ï]- Yv=f..L.*:"r~/ GUlDE 1 C 1

15 524461300 -r I-?,v ::J'.l>.;i; ~'..</ GUlDE 1 C 1

16-1 524361450 7 f 5'"v "'Á; ti. RUBBER 2 B 1

16- 2 524361460 7 f 5'"v "'1.; :s- RUBBER 2 B 1

17 5010101025 ;K iH ; M lOX25 BOLT ;MIOx25X1.5 2 10

18 5010101020 ;Y-Jl.-I- ; M lOX20 BOLT; M 10X20X 1.5 8 10

19 5020100010 1-'1 f ; MIOX1.5 NUT; M 10X 1.5 10 10

20 5027100010 Ä -r IJ :.- 7''7 ''I 5/..,. ; 10 ft SPRING WASHER ; 10" 10 10

21 5 599611010 t";.- PIN 2 10

22 5026100008 ry,,/
~-'r; 8 <P WASHER ; 8

"
2 10

23 5030103020 Ä.7"IJ "; ]- t:;.- SPLIT PIN 2 10

I24 5598260010 +x:/, CHAIN 2 B 1

25 526401140 1- 3 r7-t'/7 v-,L.. AD,JUSTING FRAME 1 B 1

27 526200041 .",/ FJ\.- HANDLE 1 C 1

28 598560030 -<7 IJ :/7' BEARING 1 1

30 526500201 ~IJ/:/.:1-:; I} MAIN PIPE
I

1 C 1

31 526601180 \:'1) /':':7 SHAFT 2 1
- 36396

32 526601280 t: IJ;.-;.; '1 ; ft ARM ; gauge wheel 1 1

33 5266012901 t:IJ:.-V';; :.ti ARM ; gauge wheel 1 1

34 5599431070 ri{)l.-1-;M127-.]- ,,;7"iK)J.,]- BOLT; MI2 6 10 -36396

34 5599431070 ",i" f;MI2"- h 7'",,,,, BOLT '; M12 9 10 36397-

35 5010101025 ;tUI.-]- ; M lOX25X 1.5 BOLT; Ml0X25Xl.5 8 10 - 36396
36 5020300012 1-'1 f ; 3 ItM12 NUT; MI2 6 10 - 36396

36 5020300012 1-'1 f; 3ttM12 NUT;MI2 9 10 36397 -
37 5020100010 1-'1f ;MI0Xl.5 NUT; M 10X 1.5 8 10

43. SRV2H
11"'\-$
COVER GROUP

.

.
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'f""

1
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43. SRV2H ":.
COVER GROUP "

JWjn :o-r*"'5' ffiI "
jZ, JIJ; lè~ ABCIIJi iix1'l!i 1.1; 'J'" 11!1 1& ABC

REF.Nc CODE No. PART NAME Q'ty/unit RANK MinQ'ty REMARKS

38 5027100010 "71);.-'/7,'1:'---'1"; lOtjJ SPRING WASHER ; ID. 8 10

39 5031310850 \::'77;97t":.- PIN 2 B 10

40 S 03 11 OOOOB Ä-T''�7°t:':.-- SNAP PIN 2 B 10

41 526601160 ëlJ :/;-1..;:ti ARM ; gauge ; R 1 C 1

42 526601150 ë1J ://-J...; ti. I ARM; gauge ; L 1 C I

43 5010111690 ;J(IL-j. ;MI6X90X2.0 BOLT; M16X90X2.0 2 5

44 020300016 -j-., I ; M 16X2.0 NUT; M 16x 2.0 2 5

45 526331070 Ä ~"').I~ STOPPER 2 C I
- 36396

46 5030300840 Ä7"I):--71::°;..- SPRING PIN 2 5

47 5060620000 J' IJ Ä.:::-
''j7" II~

; A
*~ GREASE NIPPLE ; A 2 5

48 526101020 ël! :..- GAUGE WHEEL 2 B 1

49 598511020 7"1 ~.:L BUSH 2 B 1

50 599211060 Ä-""'----tj- SPACER 2 B 10

51 598511030 7.,/:'-- ~BUSH 2 B 1

52-1 528401130 IJ 7 rlJ:/ J LIFT LINK 2 B 1 RV2141

52- 2 528401160 ')7 r '):.-7 LIFT LINK 2 B 1 RV2149( 5700
5700D!iI1ffio-? 'i)

53 528470030 IJ7 r \::.;.- LIFT PIN 1 B I

54 5370900030 t.":.- COMPL PIN COMPL 2 B 1

55 590210040 ;"'-1-:77""7-7 MARK; SHIBAURA 1 C I

56 590311410 ~~;:l.7-'J MARK; SRV2H 1 C I

57 590410081 ~:;I..ry,:l..1::3r7 LUBRICA TlON CHART 1 C 1

58 590360051 +:;1..<7., J 1/'':'-- CAUT ION PLATE I C 1

59 590360081 T;:l. rf 4 J11{/ CAUTION PLATE I C 5

60 590360090 +..2.01 J.{F{'/ CAUTION PLATE 1 C 5

590450170 ::Jr'Jr7:/ r rJ/'1 v ,'/;( I CHART;blade arrangement 1 C 561 2656-

62 5526331010 Ä r "JI{ STOPPER 1 C I 2656-

63 5030300832 Ä,7"1)/7t.'/ SPRING PIN I 5 RV2141

64 590320730 fJ?:'-~7-7 MARK; type I C 1 RV2143

64 590320740 7J?/~?-7 MARK; type I C 1 RV2149( 5700
5700D!iI1li1o-? 'i)

70 526601151 1:::1) '/7-J.,..; ti. ARM; ~uge L I C 1

71 526601161 l::'1J '/7-J...; ti ARM; gauge R I C I

72 590210040 1'7-.. I- tJ/{- DUST COVER 2 C 1

73 526100050 r:!) :,- GAUGE WHEEL 2 C I

74 5511380170 }..1)_; SLEEV 2 C 1 36397-

75 050209036
*

-1 JI.-:,;-)\I OIL SEATL 2 5

76 5{)40106004 x..-r I) )' :~,.; 6004 BEARING; 6004 4 1

77 5036500042 Ä-T',/71) :;..r'/; Ch42 SNAP RING; Ch42 4 5

78 5036100020 ÄT" 7') ;- 7; Cs20 SNAP RING; Cs20 2 5 J

»

.
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UH ~-V!ll'" f!II "
j?, ;IJ; lii~ ABCIK;r

1!Ii~" 111I !& ABC ä:t.ijif~
REF. ti> CODE No PART NAME Q'ty/\SÛt RANK MinQ'ty REMARKS

79 5598460020 17'7-\::-- BLANK PLUG 2 5

80 526500281 t:1)/~.:1-:;:7 MAIN PIPE 1 C 1

81 526601330 ël)/;J:7; ;Ir: ARM; gauge Wheel L 1

I

c 1
36397 -

82 526601340 t: IJ ;.-.'1' 7; :ti ARM; gauge wheel R 1 C 1

83 5031311060 t. 77j?t"/ PIN 2 10

84 5031100010 Ä T', 77:-- SNAP PIN 2 10

I

43. SRV2H
1.J.I'-~
COVER GROUP

.
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~:&1.JI'\- t fM~fI!I Wt~)
44. SRV2H EXTENSION COVER & ROTOR (OPTION)
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!i:!\I;; :J - ,'jf,< 111'
0 j?, ~lá~ ABCIF51 fói I';" !lil ti: ABC àJ.{1

REF.No. CODE No. PART NAME alY/urit RAAI< MinQ'ty REMARKS

1-13 519030021 ~'7?/9IJASS' y; 1J<1Ic""'U"
A», Y; 1 C 1extension

1 519301361 ::i??:'--:/IJ ;!i&1Ic ROTOR; extensi on 2 1

2 5010101025 -r-Jv J- ;MI0x1.5y25 BOLT; M10 x15 x25 6 10

3 5020100010 T"'!- ;M 10)( 1.5 NUTiM10x1.5 6 10

4 5027100010 Ä 7'1) /'i'ry~':'--T ; 1 0 ~SPRING WASHER ; 100 6 10

5 5519110110 1-9 'ij ; 5 B L BLADE; SB L 2 A 1

6 5519110120 1-9 'i j ; 5 B R BLADEi SB R 2 A 1

7 5519170010 ::r??/r?,f{JvJ- BOLTiblade 4 A 10
/

8 5519180010 ::J 'Î'
Ij/, 1-'71-",1- NUT; blade 4 A 10

9 5027100010 Ä71) /,'J'r; ~/:'--""
; 1 0 0 SPRING WASHER ; 100 4 J .0

10 526500100 1:'1) /'S/ ;>.-/-7 ;1J<1Ic MAINPIPE; extension 2 C 1

11 5010101025 ;f{}V t- ; ~11 0 x L 5 x 2 5 BOLT; M1Q x1.5x25 8 IQ

12 5020100010 T"/1- ;M 10 /,1.5 NUTiM10:>t1.5 8 10

13 5027100010 7,71) ;,..-7'ry .,:.--.... ; 100 SPRI NG WASHER ; 10", 8 10

15-30 523010130 1.7/~-ASS' Y;lJ<lIc roVER ASSV; extension 1 C 1

15 523101021 ~,<- ;1J<1Ic COVER; ex! ension 2 C 1

16-21 524031030 7,9""AS5'Y ; !i&öli5 REARCOVER AS'5Y; R 1 C 1

16 524111440 7.9"" ;!i&öl REAR COVER; ext ens ion 1 C 1

17 524361520 7.9"",,"J.;lJ<ölt; RUBBER; extension R 1 C 1

18 524461210 , t- If
1-'

=i.b.;]-- =:J' /"~:..--
; jJf~ GUlDE; extension 1 C 1

, 9 5010101020 ;f-' Iv I- ;M10X1.5;/.20 BOLT; M10 "/.1,5 -(20 2 10

20 5020100010 -T "I 1-
; M 10 'y 1. 5 NUT; M10/1,5 2 10

7' 5027100010 Ä7' IJ :,--Jfry "/:'---\"
; 1 0 ~SPRING WASHER ; 101 2 10

22-27 524031040 7H,'''AS5'V ;1J<*ti' REARCOVER AS", Y; L 1 C 1

22 524111440 ,1-#'1/ ;!i&* REARCOVER; ex t e ns ion 1 C
,

23 524361510 7.9""""J.,II<*ti' RUBBER; extensien L 1 C 1

24 524461210 71-?' v;:i.l>.* :::{/~:.....-;11<* GUlDE; extensien 1 C 1

25 5010101020 *'v1- ;MI0/L5 '2 0 BOLT; M 10 / ,. 5 ,20 2 10

26 5020100010 -T"/1- ; MlO /1.5 NUT; M10 x1.5 2 10

27 5027100010 "'J...7' Ij:.....- 'fT) ';/ '/-\"
; 1 0 1 SPR I NG WASHER ; 10 ~2 10

--
28 5010101016 ;f-/v 1- ; MlO I' 1.5;/ 16 BOLT; M10 /1.5,-' 16 10 10

29 5020100010 -T"I r : MlO / 1.5 NUT; M10 /1.5 10 10

30 5027100010 "'J...7" Ij :.....-'J'ry '"J '/ -\"; 10 rp SPRING WASHER ; 10 t 10 10

31-4' 519030050 ~??"''/'lA55'Y;lI<öl fOTOR ASs' Y ; ex t e ns to 1 C 1

31 519301470 ;JtJ?./~'J ;i!!'* i5 ROTOR; extension R 1 C 1

32 519301480 ;J?tJ//'J ;jj[* ti' ROTOR; ext ension L 1 C 1

33 5010101025 ,f
'"

f ; MIO/1.5/25 BOLT; M10 '1.5'25 6 10

34 S02U1C10010 T"/1-
j M1 0 ;I 1.5 NUT; M10/1.5 6 10

44. SRV2H iif-i::fJI~ - i:.~~fIk (*1~)
EXTENSION COVER & ROTOR (OPTI ON)

(152)
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\1.:1;1;;. 0- HI'~ m>
c t,

'*
1 F1~ ABCrx.51

fi ~.
'" ft!! Ij: ABC !i X'-iJl

REF.'" CODE No. PART NAME aty/urtt RAN< MinC'ty REMARKS

35 5027100010 Ä7:J :"'-'/?",:/-\" , 1 0 ~SPRING WASHER , 10 ~6 10

36 5519110111' 79 -:Ij ,5BA L BlADE ,5BA L 3 A 1

37 5519110121 79-:1' ,5BA R BLADE '5BA R 3 A 1

38 5519170010 ::J??:-'r?*,!Vr BOLT; bi a de 6 A 10

39 5519180010 ::J??:"'- r?-j-;'� I- NUTiblade 6 A 10

40 5027100010 :7..7"1) :",-'lr;"~-\,, SPRING WASHER , la ~6 10

41 526500090 t.' ~./Y.:I-:; 7 ,i!Hil MAIN PIPE; extensÎon 2 C 1

42 5010101025 ;r,}vriMIOXL5X25 OOlT, MlO x1.5 x25 8 10

43 S02UlOOUlOJT", r ;Mi 0 x 1.5 NUT; M10 h 1.5 8 10

44 502710001O! A 7:J /' I/IJ
"J S/-t , 1 0 ~SPRING WASHER, 10" 8 10

4&-051 523010120 ~"-A55'Y ,1JfJ>: COVER AgS' y; ext ension 1 C 1

45 523111390 ~,,- ,1JfJ>: COVER; extension 2 C 1

46-51 524031010 7 r9'I.-A55'Y ,1I!&:ti REARCQVER AS$' Y , R 1 C 1

46 524111420 7 r 9' I.- ,1JfJ>: REARCOVER ; ex t e ns i on 1 C 1

47 524361500 7 t-9'1.- dj. ,tJ!:J>::ti RUBBER; ex t ons ion R 1 C 1

48 524460111 71-,'v:iL.*,::fr~/, ;~~ GUlDE; extonsion 1 C 1

49 5010101020 #,v r iMIOX1.5x20 BOLT; M10 x1.5 x2Q 2 I 10

50 5020100010 -t-"/r iM 10 x 1.5 NUT; M10 x1.5 2 10

51 5027100010 :7..7°1) :.--'1'7 ",y""
; 1 0 ~SPRING WASHER , 10" 2

I

10

52-57 524031020 -r r ?,"v AS S' Y ,1Jf~ :tE AEARCQVER ASs' Y ; l 1 C 1

52 524111420 7 r .'1.- ,..J>: REAR COVER; extonsÎon 1 C 1

53 524361490 7r9'l.-dJ.,IJfJ>:tL RUBBER; extonsÎ on L 1 C 1

54 524460121 71- #"v :::t".L>.*:=f/~:/ ; iif~ GUlDE; extonsion 1 C 1

55 :S010101020 #/v1- jMI0:<1.5x20 BOLT; M 10 x 1.5 x20 2 10

56 15020100010 1- "/1- j MI 0 -" 1.5 NUT; M10x1.5 2 10
!

A7"~ /'i?~,Y'",,; 1 0 ~SPRING WASHER, 10~57 15027100010 2 10

58 5027101016 $/1.- 1- ;M10,'<1,5X16 BOLT j M10 ><1.5 x,6 10 10

5~ S0201üOOlO -t-.., 1- j MlO x 1.5 NUT; M 10 :><1.5 10 10

60 5027100010 Ä7°V :/'f?y ~"\"
, 1 0 ~SPRING WASHER, '0 ~10 10

44. SRV2H I!E:&:iJ 1"\- t fjtfj;;fIII(%~)

EXTENSION COVER & ROTOR (OPTION)
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\/:u:; :1-I-'&:* gJ\ ~t f,r, ltl~ ABCliit fii r-ee !lIl ft ABC itlltijq
REF. No. CODE No. PART NAME atyjurit !WO< M,oQ'ty REMARKS

1-9 519030040 ~ryry/"'7A55' y ,IiHf ROTOR AS'5Y; extensi on 1 A 1

1 519305190 -=sr']r;~;;7 ,IiH~ ROTOR i extensi on 1 A 1

2 5010111035 ;f, Iv t- ; M 1 () X 1.5 "35 BOLT; M10 x1.5 x35 6 10

3 5020100010 -;-"/1- ;M 10 X;1.5 NUT i M10 x1,5 6 10

4 5027100010 :7.71) ~'J'7 ~/~-r ; 1 0 ç; SPRING WASHER ,101- 6 10

5 5519110111 7'9 ':11 ;SBA L BLADE iSBA L 3 A 1

6 5519110121 7'9 'l
f ,SBA R BLADE ; SBA R 3 A 1

7 5529170010 -=sr;r;~ !--r;;f-/L-.I- BOLT; bI ade 6 A 1

8 5519180010 -=sr;r;:,..- I-r;-j-", I- NUT i bi ade 6 A 1

9 5027100010 :7.7'1) :"'-1)<7"IV-r , 1 0 ç; SPRING WASHER ; 10ç; 6 10

1(}-21 523010110 tu'-A5 5' Y ,Ii!'Jio COVER AS5Y' ext ensll":O 1 C 1

10 523101050 j],<- ,Ii!'Jio COVER; extens ion 1 C 1
I I

11~16 524030010 7H'"A55'Y ,Ii!'* REARCOVER AS!>Y 1 C 1 I

11 524101210 7,9'" ; Ii!'Jio REARCOVER; ext.on.st on 1 C 1

12 524361280 -, I-Ilv -=s<;'" ;ii!:~ RUBBER i extons ion 1 C 1

13 524461260 -, 1-1"J..--=s0;...;t-"J'"/{:,-- ;~~ GUlDE i extonsion 1 C 1

14 5010101020 ;f- Iv I- iM10X1.5X20 BOLT;M10x1.5x20 3 10

15 5020100010 T ~I !-- ;M10XL5 NUT; M10 x1.5 3 10

16 5027100010 7,7°9 :"'-1)'9 -/~-r , 1 0 ç; SPRING WASHERi 10~ 3 10

17 513101521 "t#-"q 7" lli!'Jio SUPPORT PIPEiextonsion 1 C
,

18 5010101020 ;f-,vJ- iM10X1.5X20 8)L T; M 10 x1.5 x20 4 JO

19 5010101025 ;Y-,V t- i M 1
() x 1. 5 x 2 5 BOLT; M10 x1.5x25 6 10

20 5020100010 T'"I I-
; M 10 x1.5 NUT i M10X1.5 10 10

21 5027100010 :7..71) :'--1)'7 "/:.---r , 1 0 ç; SPRING WASHER I 10 ~10 la

22-29 526010100 j):"'--1"i~~/t"9 / GAUGE WHEEL 1 C 1

22 526601170 t:'IJ ~;;;I) SHAFT 1 C 1

23 5263011lC '/~-1 -j' PIPE 1 C 1

24 526301100 .,.. 3 r;t ,)' t:I "I ~ADJUSTING ROD 1 C 1

25 526200010 /'/ t=IV HANDLE 1 C 1

26 5030300832 :7..7.Y:/ '7'1::°:,.- SPRING PIN 1 5

27 5599431070 ,f-,v r ; 1 2 ~:7..J-"'7°$Iv I- BOLT ; 12 ç; 2 10

28 5020300012 T"I I- NUT 2 10

29 598560020 -"7 IJ /7< BEAR I NG 1 1

j~I

I
I
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J!.1!fI~ O/-Y#'i} ffiI " 1\ !IJ; 1"è'i3. ABcg" I1:j(JI!w. iiI
'"" Q't,( ABC

REF No CODE No PART NAME unit RANKMinQ'ty REMARKS

1 511361160 Yk:7J- SHAFT 1 C 1

2 S 50202245 ;;t1 iv;'--iv ; PJ456812 OIL SEAL ;PJ546812 1 5

3 S 511380010 Ä 1)--( SLEEVE 1 C 1

4 S 052300300 o 'J ';/ l' ; P30 O-RING ; P 30 1 5

5 S 040106206 -"'7
!) /' l' ; 6206 BEARING ; 6206 I I

6 S 040106207 --<;1)/'1';6207 BEARING ;6207 I I

7 S 399210190 Ä~--If SPACER 1 C 1

8 S 028100200 p"/ 7'7"IY~ ; 20~ LOCK WASHER; 20~ 1 5

9 599230100 7;7- COLLAR I C 1

10 511160070 c".=:.-;t/' ; 15T PINION ; 15T I C 1

11 022700200 p',17-'" ;20~ LOCK NUT ; 20 ~I 5

12 511991430 7f7..."",r'/r GASKET I B I

13 513671060 -<71):;,--1/"/]/'<- BEARING COVER I C I

14 511211110 'I'-\,"",1?- GEAR BOX I C 1

15 S 598430010 771' ; 20~ PLUG ;20~ 2 B 1

16 198990020 717-.7'/' I- GASKET 2 B 10

17 599210100 À~--tT SPACER 1 C I

19 513102040 ;j-;Y--,'<17; ;(5 SUPPORT PIPE ; RH I C 1

20 513102050 ;j-;Y--,'<17; ti SUPPORT PIPE ; LH I C I

21 511991380 71'J..7'Y J- GASKET 2 B 5

22 S 011311025 >KiH ; MIOX25 7T BOLT ;Ml0X25 7T 16 10

24 S 036100035 ÄT';;7"l)";/;1 ; Cso35 SNAP RING ; Csa 35 I 5

25 511170070 --<""lv:\'-\" ; 31T BEVEL GEAR ; 31T > 1 C I

26 S 040106209 -"71)/'7; 6209 BEARING ; 6209 I I

27 511380050 'J,.,1)-7' SLEEVE I C I

28 S 050201340 :t.{ )v~-)v ; PJ ~O628 OIL SEAL; PJ40628 1 5

29 513171200 '"717;.-.,.7, DRIVE SHAFT I c 1

30 511991570 7f7.."T "I r GASKET I B 5

31 S 011311025 >KiH ; MIOX25 7T BOLT ;MIOX25 7T 6 10

33 S 040106307 '"'-71J:/:/; 6307 BEARING ; 6307 2 I

34 513381080 7-.7'07''1 r ; 12T SPROCKET ; 12T 1 C I

35 523200041 '/11':::-- SIOE SHIELO I C I

36 513301020 .<f~-/""-Ä CHAIN CASE I C I

37 511991400 if?-'T', , GASKET I B I

38 513370110 '1-,,"-/; 6011 52L CHAIN ; 60 11 52L I I

39 513381070 7-..7'P"T"/r ;17T SPROCKET ; 17T I C 1

40 S 513570010 T/Y3/' ; /-{t, TENTION ; spring I B 1

41 513520010 7"':/':/3/:/7 SHAFT I C 1

I

I

I

),
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JWjH :o-Ht.-!} I!I\ "
~jI]; lá§B ABCIlJiirtU in

""" Q''c;! ABC
REF CODE No PART NAME unit RANKMinQ'ty REMARKS

42 511991391 1/7..7';; }- GASKET I B 5

43 5040106307 ""71) /';/; 6307 BEARING ; 6307 2 1

44 5025100008 ~-)v'7"/~-'r ; 8. SEAL WASHER; 8. I 10

45 5 020300008 1-'" ; M8 NUT ; M 8 1 10

46 513680021 -"7
I) /'7*)1,-f" BEARING HOLDER 1 C I

47 5025100012 s.---Jv?';;~-'r; 121P SEAL WASHER ; 12. 1 10

48 064700012 7'77' ; 12 . PLUG; 12. 1 1

49 050609010 ;t-1)v~-)v ; 50tP OIL SEAL ; 50. 1 I

50 5 036500080 AT ''17'1) :.--;/; cho80 SNAP RING; cho 80 1 5

SI 5011311020 *Jv}- ; MIOX20 7T BOLT; MIOX20 TT 6 10

52 5010110820 *I\..-}- ; M 8 x20 7T BOLT; M8X20 TT 1 10

53 5011311035 ;r-Jv}- ; MIOX25 7T BOLT; Ml0X25 TT 4 10

55 519211090 ::;?rj/:';J--1!"/~;l. ROTOR JOINT I C I

56 599280180 ':/.L.. ; 0.6t SHIM ; 0.6t 'L'~:I: 10

57 599280190 ':/J... ; 1.2t SHIM ; 1.2t 'L'~. 10

58 513711100 7'oT7? ; tI. PROTECTOR ; LH 1 I

60 010100814 *'IH ;M8X14 BOLT; M8X!4 20 10

62 5 0211 00008 7-..7"1) /';/"7';;:,...-'r ; 8. SPRING WASHER ; 8. 21 10

63 5010111025 *'IH
; MIOx25 7T BOLT; M 10X25 6 10

64 5027100006 Ä7"l) :/;/7./ ':/.., ; 6. SPRING WASHER ; 6. 6 10

65 5519802560 =:Ir]7'./:J? ; 28:<1' ROTOR ; 28 I B 1 RT2041 RT2047 RT2042

65 519802580 ;177'./:;7 ; 42:<1' ROTOR ; 42 1 B 1 RT2043 RT2044

66 5519110111 1-?"/J ; 5BAtI. BRADE; SBA L 13 A 1 RT2041 RT2047 RT2043

66 5519110111 1-?'1J ; 5BAtI. BRADE; SBA L 20 A 1 RT2042 RT2044

67 5519110121 1- ? 'J'j ; 5BAti BRADE; SBA R 13 A I RT2041 RT2047 RT2043

67 5519110121 1-?'1J ; 5BAti BRADE ; SBA R 20 A I RT2042 RT2044

68 5519110130 1-?'1 J ; 5BStI. BRADE ; SB5 L I A 1

69 5519110140 1-?'1J ; 5BSti BRADE ;SBS R 1 A 1

70 5519170010 =:Ir/rj>- r rJ1f{IL-\- BOLT; blade 26 A 10 RT2041 RT2047 RT2043

70 5519170010 :0'7'7"/ ,'7*'IH BOLT; blade 42 A 10 RT2042 RT2044

11 5519180010 :0'7'7"/, '71-'" NUT ; blade 28 A 10 RT2041 RT2047 RT2043

11 5519180010 :0'7'7"/, '71-', , NUT ; blade 42 A 10 RT2042 RT2044

12 5021100010 Ä 7'1) /'1'7 '/~-'r ; 10. SPRING WASHER; 10. 28 10 RT2041 RT2047 RT2043

72 5021100010 7-..7'1) :--77"/:",,-'r ; 10. SPRING WASHER ; 10. 42 10 RT2042 RT2044

73 5513680011 :Jt'J7:'--:';? ;t;.JL.-f" BEARING HOLDER 1 C 1

74 5513700021 -;"of"7? ;ti PROTECTOR; R 1 A I

75 511991160 'lJÄ'T', , GASKET 1 B 5

76 5 050609003 :;t..{}v"./-}v ; 40IP OIL SEAL ;40. 1 1

46,
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JUlJ4<j- ,,-ni',," ffi\
Q

~liJ; l.g~HIti:ABCIlJtitl:Ji'i;! 1iI Ol;'
" Q't,{ ABC

REF No CODE ND. PART NAME unit RANK M'n Q'ty REMARKS

77 040109012 r-:..jl)/'I/;C4 BEARING ; C. 1 1

78 5 199260060 Ä7Ä t'?'Y;'f THRVST WASHER 1 C 1

79 5036100040 7..T"/71):;;7 ; Cs040 SNAP RING ; Cs040 1 1

80 5 010100815 ;j{iH;M8XI5 BOLT ;M8X15 4 10

81 5 027100008 Ä-:IJ/1'?")~-'r ; 8. SPRING WASHER; 8. 4 10

8. SOIQI11030 ",iH ;MI0X307T BOLT ;MIOX30 7T 3 10

83 5020100010 T'"
; M 10 NOT ;MIO 3 10

84 5027100010 Ä 7' 1)
/' 1'17 "/ :Y ~;1041 SPRING WAS HER ; lOoi 3 10

85 523211620 'J 71<:-- SIDE SHIELO 1 C 1

86 599280080 :Yb.; 142. X 1.0 SHIM ,(''Ja 5

87 5 010111030 ;t{)\.-J- ;MI0X307T BOLT ;MIOX30 7T 6 10

88 5 020100010 T"
, ; MlO NOT; MlO 6 10

89 5027100010 Ä 7" IJ /' 1'r:J ")
y

-'\"
; 1041 SPRING WASHER ; lOoi 6 10

90 5 036100035 7..-r ,,/7" I) :.--1'; Cs035 SNAP RING ; Cs035 2 5

91-100 518101210 ~';:"/<--ij"Jl.';/3..{ /' l-ASS'Y UNIVERSAL JOINT ASS'Y 1 C 1

91 518130060 ;/3-1:'--} JOINT "I
92 518130070 :;34/'r JOINT "I

93-95 518120080
""1 YASS'Y SPIDER ASS'Y 2 B 1

94 060609003 71J-:J...;"Y7Jv GREASE NIPPLE 2 5

95 5 036500025 J,.T "/ 7" IJ /' l' ;2541 SNAP RING; 25. 8 5

96 518140001 t.'./ PIN 2 B 5

97 518140002 Ä 7" I) /' l' SPRING 2 B 5

98 5 026100008 ?"J:Y-'r ; 841 WASHER ; 8. 2 10

99 5 030102515 Ä7"IJ ';I 1- \::/' ;2541 X15 SPLIT PIN; 2.5. XI5 2 5

100 518110120 3-1 VORK "2

i
I

I),
I

I

j
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!ïi!1n 0;- Hl" ó9I 0
1', !IJ; lM1I1!: ABC[~ iU:Jl.i< 111 >';'

" '11yl ABC
REFNo. CODE No PART NAME unit RANK Mih Q'ly REMARKS

1 521101560 7v-j.,. FRAME 1 C 1

2 523211630 '/ ?.I'~/ SIDE SHIELD 1 C 1

3 513102050 -<T",- ,'<17';li' SUPORT PIPE ; LH 1 C 1

4 513102040 -<T",-,'<17';:t;" SUPORT PIPE; RH 1 C 1

5 511211110 "-;-;j(., JÀ GEAR BOX 1 C 1

6 523200041 'J ,!I'/' SIDE SHIELD 1 C 1

7 599280080 0,,1.; 142.X1.0 SHIM; 142.X1.0 AIR 5

8 523211620 'j IJr~/ SIDE SHIELD 1 C 1

9 521501130 ;7..1-7'>, I- STRUT 1 C 1

10 S 011311230 ",iv, ; M12X30 7T BOLT; M12X30 7T 4 5

11 521501110 À r:;', , STRUT 2 C 1

12 521701100 ~1-~r'J MAST 1 C 1

13 531101530 7'7'1"" BRACKET 1 C 1

14 523400080 -<T1~7'v-, SIDE PLATE 2 B 1

15 526401190 1- 3 7.{:'17 V-j.,. ADJUSTING FRAME 1 B 1

16-20 528040020 , .,7")" J ASS'Y TOP LINK ASS'V 1 C 1

16 370200320 1)7 I- a "/ tr LIFT ROD 1 C 1

17 528401200 1-,>,7"1)/,1; t=300 TOP LINK; 1=300 1 C 1

18 S 031310645 1::.77.:9-=71::.°:-- PIN 1 10

19 S 030102020 ;:t.71) ''J I- t.":.--; 2 11\X 20 SPRIT PIN; 2.X20 1 10

20 590360220 7-.::>-71 ;'11"~:r CAUTION PLATE 1 1

21 598110040 oj'1. RUBBER 1 1

22 S 271000012 Ä 7"1) ::.--J'? ':J:.---t SPRING WASHER 1 10

23 S 020100012 -j-.,, NAT 1 5

24 531160060 Ä I- ',//-{ STOPPER 1 C 1

25 S 370900050 t.''' COMPL PIN COMPL 3 B 1

26 521701080 ;'-7-:z.7 MAST 1 C 1

27 599611360 1:::-- PIN 1 1

28 S 026100016 ? '/ ~f; 16tP WASHER;16. 2 5

29 S 030103030 Ä t.0 IJ
'>' r î:." /'

; 3 <p X 30 SPRIT PIN;3.X30 2 10

30 526700020 v)"~- LEVER 1 C 1

31 526720020 111. CAM 1 C 1

32 S 030300530 Ä71) :.r?'t°;"- ;5t,6X30 SPRING PIN;5.X30 1 5

33 599231790 717- COL LAR 1 C 1

35 010109097 ;t{Jv I- BOLT 1 5

36 599231370 117-; 27.2.X20.X46 COLLAR ;27 .2.X20.X46 2 C 1

37 S 027100016 Ä 7"1) "/I/? "J ~~;1616 SPRING WASHER; 16 . 2 5

38 S 020100016 -j-'" ; M16 NUT ;M16 2 5

....

.
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!iiIJl1i ~-nf"" ffl\ 0 j?, i!J; 15~. ABCIlj) InJiiffi: 11 >;'
" Q'tyl ABC

REF No CODE No. PART NAME unit RAI'f<MinQ'ty REMARKS

38 S 020100016 -j-., f ; M16 NUT;MI6 2 5

39 398210430 Ä 7'1) /' '7' SPRING 1 B 1

40 S 030103030 7.7"1) ';; 1-1::../ ;3<jiX30 SPRIT PIN;3.X30 1 10

41 398210560 Ä 7' 'J /' .y SPRING 2 B 1

42 S 370900030 c';'-COMPL PIN COMPL 4 B 1

43 528470030 IJ 71- t:/ LIFT PIN 1 C 1

44 521560020 IJ :/'7t..:;..- LINK PIN 2 C 1

45 S 599231120 -IJ'7-; 9tX40.X20.5. COLLAR;9t X40.X20. 5. 2 C 1

46 S 027100020 Ä 7' 1)
/' 1'r; ':; :Y.or ; 2û<Ji SPRING W ASHER;20. 2 5

47 S 020200020 -j-., f ; M20 NUT;M20 2 5

48 S 010111690 ,1<IH ; M16X90 7T BOLT;MI6X90 7T 1 5

49 S 526260010 ...,/
"'Jv HANDLE 1 C 1

50 598560030 --<7 IJ /' '7 BEARING 1 B 1

51 526301130 1-3<7k'JP"JY ROD 1 C 1

52 S 030300840 Á7'1):"--7ë/;8/j1X40 SPRING PIN;8.X40 2 5

53 S 030104040 Ä7'IJ '/ \-t."/;4I,6X40 SPRIT PIN;4o\X40 1 10

54 S 011311025 ;jUH ; Ml0X25 7T BOLT;Ml0X25 7T 6 10

55 S 010111030 ;jUH ; Ml0X30 7 T BOLT;MIOX30 7T 8 10

56 S 027100010 Ä 7" IJ /' '717 ''/ :Y-'I"'
; lO<Ji SPRING WASHER;IO. 12 10

57 S 020100010 -j-., r ; MlO NUT; MlO 12 10

58 S 010111030 "'lH; Ml0X30 7T BOLT;MIOX30 7T 4 10

59 521660200 ;,-j-1' PLATE 2 C 1

60 S 598110010 ~.).,. RUBBER 8 1

61 S 026100010 r;J '"/s.--~; lO<ji WASHER;10. 4 10

62 022400010 -j-., f ; Ml0U-j-., f NUT;Ml0U . NUT 4 5

63 S 010111025 ",Iv f ; MlO X25 7T BOL T;Ml0 X 25 7T 4 10

64 526500201 t:'1) :'--;"".:1-:; '7 MAIN PIPE 1 C 1

65 526601280 t: 1):..-:/ I}; 1x. GAUGE WHEEL;LH 1 C 1

66 526601290 ë 1):.--:; '7;;ti GAUGE WHEEL;RH 1 C 1

7 '69-72 526090040 t:'J 0/7-).,. ASS'Y;b' ARM ASS'Y;LH 1 C 1

68-72 526090030 t:'J 0/7-).,. ASS'Y;;t; ARM ASS'Y;RH 1 C 1

67 526601151 ë1)/'i-,L..;li ARM;LH gauge wheel 1 1

68 526601161 \::1) /,/-j..,j:tl ARM;RH gauge wheel 1 1

69 526601180 ë IJ Y7 '} ARM; gau~e wneel 2 C 1

70 526331070 Ä I- "/'-:: STOPPEL 2 C 1

71 S 030300840 Ä 7' 1)
/' J'c.:"- ; 8 <jiX40 SPRING PIN;8 .X40 2 5

72 S 060620000 1j"\J-Á'='-''l7'Jv;AM GREASE NIPPLE;A 2 5

73 S 020300012 -j-., f ; M12 NUT;MI2 7 5

I

j

I
I

I

I,

47.
1:1".\- 'Î$

SRT 2H " RT2043 RT 2044
COVER GROUP

(166)

- -



JWin :1-I'#.jj- '$
0 :Ió !IJ; 1~~. ABCIDi!txn i;;

"" Q'ty/ ABC
REF No CODE"" RART NAME unit RANKMih Q'ty REMARKS

74 S599431070 0'., 17";f-Jv,; M12 BOLT; M12 7 B 5

75 S 010101025 ",Iv, ; MIOX25 BOLT; MIOX25 4 B 10

76 S 027100010 0'.7"')
'"

7'7 ., ;...,. ; 10 ~SPRINGWASHER; 10 ~8 10

77 S 020100010 -t., , ; MlO NUT; MlO 8 10

76 S 031310850 "t.77?--=7\::'/, PIN 8 10

79 S 0311 00008 Ä7-';;7"1::°:"- PIN 2 10

80 S 519230110 7'0'. ,1J"- DUST COVER 2 C 1

81 526100050 t'1) )- GAUGE WHEEL 2 C 1

82 S 511380170 0'.')-7' SLEEVE 2 C 1

83 050209036 ;t1' )v:/-/v OIL SEAL 2 5

84 S 040106004 -<'7 I) /' 1'; 6004 BEARNG ; 6004 4 1

85 S 036500042 7-.-j-,/7"1) /' 1'; Cho42 SNAP UNG; Cho42 4 5

86 S 036100020 7..T ";7"1) :--1'; Cso20 SNAP LING; Cso20 2 5

87 S 598460020 j?'7..e/' BLANK PLUG 2 C 5

88 S 010101035 ",Iv, ; MIOX35 BOLT; MIOX35 4 10

90-108 S 524020080 -\: -(1-I'/' ASS'Y LEVELER ASS'V 1 C I

90 524201210 ~1"T"':/' LEVELER 1 1

91 524201220 -t1.:f/"':'";/ LEVELER I I

92 524361380 7,7'1/=lL. RUBBER 2 1

93 524500050 ,1)'1?'., 1 PLATE 2 1

94 524201230 k., 1-"/ ; li<J>l;/i' l.E\IE1...ER;extension LH 1 1

95 524201240 k., 1-"/ ; li<J>l;fi LEVEl.ER;extension RH 1 1

96 524111401 7"1/- , PLATE 1 I

97 024110010 ,.,; / 7-t.y, ; MlO WING NUT; MlO 12 10

98 S 027100010 Ä 7"1) /' I/? "; y ~;10 (jJ SPRING WASHER; I0 ~12 10

99 531101420 7'7?'., , BRACKET 2 1

100 524660050 ",., ,,; !l!l!!ij[ ROD 2 I

lOl 598211030 0'.7"') :.-7;* SPRING; L 2 1

102 598211020 7,7"') :.-7;~ SPRING; S 2 1

103 S 026100020 r;
',:.---\" ; 20<;6 WASHER ; 20~ 4 5

104 599730020 ""''j/{t:'::..- PIN 4 10

105 031311040 I:::771'?t.°::'-- PIN 2 10

106 S 026100010 1] ')/:/-\" ; 104> WASHER ; 10~ 2 10

107 S 030103020 7,7"')." \:::.- ;3~X20 SPRIT PIN; 3 ~x20 2 10

108 590990030 k''J) l' ~;3 INSTRUCTION BOOK I

110 590210040 ://<:r'J77-J MARK; SHIBAURA 1 C 1

lil 590311570 ,,"Y.;I..?-'/ MARK; tyqe 1 1

112 590410200 ~,,"'t.,., LUBLICATION CHART 1 I

j
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lM1I1&ABCjlj) i1:l:n 1iii~" Q'tyl ABC
REFNo. COOE No. PART NAME unit RANK MihQty REMARKS

113 590360881 1-;1..71/--("'/ CAUTION PLATE 1 1

114 590321250 iJf'-""c7-? NAME PLATE 1 1

115 590450141 ::>'1'1:- t '1"4 v'Y;( ARRANGEMENT CHART 1 1

116 590110070 "'-1.7"1/-t NAME PLATE !IEl

117 590360300 1-;J..71 ;11.-<:-- CAUTION PLATE 1 1

,
i()
,
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I!.:!ii~ ~-Y.ij- g, ,r., t, ~1~i13_ABCgj) iiH{i[ 1iIi '"atyf ABC
PEF No CODE No. PART NAME unit RAl\\< MinQty REMARKS

1 521101560 7v-j... FRAME 1 C 1

2 523211630 '/ IJ/,;.- SIDE SHIELD 1 C 1

3 513102051 -Ij-;j-:-, 117; tI- SUPORT PIPE; LH I C 1

4 513102041 -Ij-;j-:-, "17; 1î SUPORT PIPE; RH 1 C 1

5 511211110 =\'f';t;:,/,?7.. GEAR BOX I C I

6 523200041 'J IJl'/' SIDE SHIELD 1 C 1

7 599280080 ~L.; 142t/JXl,O SHIM; 142" X1.0 AIR 5

8 523211620 '/7/':'-- SIDE SHIELD 1 C 1

9 521501130 Ä ~'7'/ ~STRUT 1 C 1

10 8011311230 ;!(IC,; M12X30 BOLT; M 12X30 4 5

11 521501110 Ä r 7"1 I- STRUT 2 C 1

12 521701100 ;,,-f~ry MAST 1 C 1

13 531101530 -;77"''11- BRACKET 1 C 1

14 523400080 -Ij-1Y71/-, SIOE PLA TE 2 B 1

15 526401190 1-3 'Îk'/7v-j.,. ADJUSTING FRAME 1 B 1

16-20 528040020 1- ,/,/1) ';/ '7 ASS'Y TOP LINK ASS'Y 1 C 1

16 370200320 IJ7" D
'i' t' LIFT ROD 1 C 1

17 528401200 r "j 7" IJ /' "7; 1=300 TOP LINK; 1~300 1 C 1

18 5031310845 I::77.7'71=:':"- PIN 1 1

19 8030102020 Ä-j'I) '/ I- c'/; 2t/JX20 SPRIT PIN; 2"X20 1 10

20 590360220 T.2'Î1 ;111':;"'- CAUTION PLATE 1 1

21 598110040 ~'J. RUBBER 1 1

22 5027100012 Ä 7'
1)

/' 77 ") :..- ~SPRING WAS HER 1 10

23 5020100012 1-., f ; MI2 NUT ; M12 1 5

24 531160060 Ä r ,,"" STOPPER 1 C 1

25 5 370900050 1::'/ COMPL PIN COMPL 3 B 1

26 52/701080 :..-1-.;1.1/ MAST 1 C 1

27 8599611360 c'/, PIN 1 1

28 5020100016 r;l "/:/~; 16 tf; WAS HER ; 16" 2 5

29 8 030103030 Ä 7" IJ .:; I- c' /' ; 3 tIJX 30 SPRIT PIN;3"x30 2 10

30 526700020 \..-1<- LEVER 1 C 1

31 526720020 ;,J. CAM 1 C 1

32 8030300530 Ä7"I} /:7'~/; 5tf;X30 SPRING PIN; 501x30 1 5

33 599231790 7]7- COLLAR 1 C 1

35 010109097 *" JI.-r ; BOLT; 1 5

36 599231370 ;'7-; 27,201X20olX46 COL LAR; 27,2oIx20olx46 2 C 1

37 5027100016 7-.-;"1) :/7?''I:/"'ï SPRING WASHER 2 5

38 8 020100016 +., f; MI6 NUT:MI6 2 5

,
;

I

J,
I

48. SRT2H
:;h/-(-mI
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jillii<f 0>- V1i>,} JJI\ "
r, ;fj; 16~mt ABCgjf jiJOi'!iL 1iO >;

'" awf ABC
REF No CODE No. PART NAME unit RA~ Min Oty REMARKS

39 398210430 Ä 7"1) /' l' SPRING 1 B 1

40 5030103030 7..7"1)./ ~t.":--;3l/JX30 SPRIT PIN; M"X30 1 I 10

41 398210560 Ä,7'IJ :;;'7' SPRING 2 B 1

42 5370900030 c' / aJMPL PIN COMPL 4 B 1

43 528470030 I) 7\- 'c0:;.,- KIFT PIN 1 B 1

44 521560020 IJ /' 1'c'/ LINK PIN 2 C 1

45 5599231120 iJ7-; 9tX40"X20,5" COLLAR; 9tX40 "X20,5" 2 C 1

46 5027100020 Ä 7" IJ /' '77 "} :/ -"ï ; 204> SPRING WASHER; 20" 2 5

47 5 020200020 -!-., f; M20 NUT: M20 2 5

48 5010111690 ;jUH; M16X90 7T BOLT; M 16X90 7T 1 5

49 5526260010 I'/, rO)!,. HANDLE 1 1

50 598560030 ""-liJ ;/1' BEARING 1 C 1

51 52ó301130 -t,,7-\:'/'o'yr ROD 1 B 1

52 5030300840 Ä 7.1)
/' Ifc.:.--; 84>x40 SPRING PIN; 8"X40 2 C 5

53 5030104040 Ä 7" IJ -/' r t."/' ; 44>X 40 SPRING PIN; 4"X40 1 10

54 5011311025 ri()v 1-; MIQX25 7 T BOLT; M 10X25 ó 10

55 5010111030 ",lH: Ml0X30 7T BOLT; Ml0x30 8 10

5ó 5027100010 À 7' !)
/' 1/'7 '/ ;.- -'r; 104> SPRING WASHER; 20" 12 10

57 5020100010 -!-., f: MlO NUT: MlO 12 10

58 5010111030 ;j(JI,-r; MIox30 7T BOLT: MIOX30 4 10

59 521660200 iJ-!-7' PLATE 2 C 1

60 5598110010 ,,').,. RUBBER 8 1

61 5026100010 7"} ~-'r; 104> WAS HER : 10" 4 10

62 022400010 -rPI r; MlO UT':; I- NUT: M 10U , NUT 4 5

63 5010111025 ",'cf: MlO X257T BOLT; MlO 4 10

ó4 526500201 ë IJ /" :.--~;';'7 MAIN PIPE 1 C 1

65 526601280 \:,,\) /:/ '7; 1I. GAUGE WHFEL: LH 1 C 1

66 526601290 ë I):.--;J '7; :ti GAUGE WHEEL: RH 1 C 1

61.69-12 526090040 c' '1/7-).,. ASS'Y, ti. ARM ASS'Y; LH 1 C 1

68-72 526090030 I ë 'I /7-).,. A5S'Y: " ARM ASS'Y: RH 1 C 1

67 526601151 1:1):/7-1->.;1:1: ARM; LH gauge wheel 1 1

68 5266011ól t: IJ ;,-7-)...; ;t' ~;RI-! gauge wheel 1 1

69 526601180

I

ë 'I
/;;? ARM; gauge wheel 2 C 1

70 526331070 Ä J- "}I ~STOPPEL 2 C 1

71 S'030300840 Ä7'I):'--I/'c'/; Brf;X40 SPRING PIN, 8"X40 2 5

72 5 060620000 1'1)-Ä'==' "I 7'11.-; A*~ GREASE NIPPLE: A 2 5

73 S 020300012 -!-.d; M12 NUT; M12 7 5

74 S 599431070 Ä f .,7'",1' f, M12 BDLT;MI2 7 B 5

t
i
I
It
i

i

I

I

I
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J!i!J!n ~- n.~ i!II " 1\ !IJ; li1M1# ABCIl7iitu\;t 1ii ..
" (1t:1( ABC

REFNo CODE
"'-

PART NAME unit RANK Min Q'ty REMARKS

75 5010101025 ;!:IH; MI0X25 BOLT; MIOX25 4 10

76 5027100010 Ä7'IJ /'7''7 '/::'-0\;"; lOifJ SPRING WASHER ; 10. 8 10

77 5020100010 -T -, 1 ; MlO NUT; MlO 8 10

78 5031310850 1:.777'"71::":-- PIN 2 10

79 5031100008 Ä7-''''7'I:..;-- PIN 2 10

80 5519230110 1'7-. r t;'l-::- DUST COVER 2 C 1

81 5526100050 ël) :;.- G UGE WHEEL 2 C 1

82 5511380170 Ä 1)-7' SLEEVE 2 C 1

83 050209036 ;f411.-:,.,-)v OIL SEAL 2 5

84 5040106004 -"-7 IJ /' 7'; 6004 BEARING; 6004 4 1

85 5036500042 AT '"j7"1) /' 7'; Ch042 SNAP RING; Ch042 4 5

86 5036100020 Ä-T "/'/ IJ /' 7'; Cs020 SNAP RING; Cs020 2 5

87 5598460020 JIJ?--\:/' BLANK PLUG 2 C 5

90-107 5010101035 ;!:IC 1; MIOX35 BOLT; M IOX35 4 10

89 524011210 711"\.. A5S'Y REAR PLATE ASS'Y 1 I

90 524101190 719',.. REAR PLA TE 1 C 1

91 524361600 71 9',.. ~'j.; ti: RUBBER; L 1 1

92 524361590 71 9'''' ~'j.;
"

RUBBER;R 1 1

93 524461540 71- 1'1/ ::1't...;t.:J/{"/; ti. GUlDE; L 1 1

94 524460052 7 r ?'\..- :::(.t..* :J'r{"/; tp GUlDE; C 1 1

95 524461550 '7 r Yt.- :3""l..;t.:f/{"/; :tJ GUlDE; R 1 1

96 524111110 17,.. - 1 PLATE 1 1

97 S0Z7100010 Ä 7" IJ :/ 7"ry "/ ~~;10 q; SPRING WASHER 6 10

98 024110010 71 :/1}"7-'/1- WING NUT 6 10

99 5030103020 7,7°1) "/ 1- c.;'-; 3rpX20 SPRIT PIN; 3.x20 2 10

100 5026100008 r;
"/:"-

0\;";8rp WASHER;8. 2 10

101 5599611010 cO./' PIN 2 5

102 524500040 1
'I-1"" 9 PLATE 2 1

103 5020100010 -T-d; MlO NUT; MlO 4 10

104 5027100010 7.7"1) /' 7? "J:"-"ï; lOl/; SPRING WASHER ; 10. 4 10

105 5010101025 ;!:Ivl. ; MI0X25 BOLT; MIOX25 2 10

106 5010101020 ;!:IH; MI0X20 BOLT; MIOX20 2 10

107 5598260010 +.:L-:/' CHAIN 2 1

108 590311570 :\~.:1--;>'-7 MARK; type 1 C 1

109 590410200 ~.:1-r'].:z...t.37 LUBLICATION CHART 1 1

110 590321240 7J7~:rç.-;;>-7 NAME PLATE 1 1 RT 2041

HO 590321250 'h7:Y~"7-7 NAME PLATE 1 1 RT2042

111 590360300 T;l.r7'{J.{J'\/ CAUTION PLATE 1 1

48, SRT2H RT 2041 RT 2042COVER GROUP

(176)



590210040 ,/1,ry7'?-lJ MARK; SHIBAURA 1 1

590450141 :J r'Jr'J;.; ~7/'1 V ,'/;( ARRANGEMENT CHART 1 1 RT 2041

590450260 :377/ I-'7/"1 v "j;( ARRANGEMENT CHART 1 1 RT 2042

590310081 7-;2.<']1/1/';::"- CAUTION PLATE 1 1

CODE No.

iJJ'-~

COVER GROUP
RT2041 RT 2042

PART NAME

11;;\. ABCL";t iixJii1J;
Q'tyf ABC

unit RAfII<MinQty

(118)

REMARKS
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fI,:fjl~ ~-n,..,. f!iI 0 t ;Ii; lt~. ABCiR~ irtjjitL 1;' 't" Q~y/ ABC
REF No CODE No PART NAME unit RAN< MinQ'ty REMARKS

1-14 523010210 7]1'- ASS'y;..1>0 COVER ASS'Y;extension 1 C 1

1 5131020&0 ",,0:-"'17;..1>0 SUPPORT PIPE 1 1

2 523101130 iJ/{-;~-li: CQVER;extention 1 I

3-6 524030080 7,!'1-' ASS'Y; 1i1>o REAR PLATE ASS'Y;extension 1 1

3 524101220 7, !'I-' ;..1>0 REAR PLA TE;extension 1 1

4 5244&12&1 7 1-l'v :J'j.,.;t- :J''',:--; ~~GUIDE;extension 1 1

5 5243&1&00 7, !'1-'~'h;"1>o GUIDE;extension 1 1

6 S 010101020 ;jU", ; MIOX20 BOLT;Ml0X20 3 10

S 020100010 -j-" ;MIO NUT;MIO 3 10

S 027100010 Ä 7' IJ /'
IJTry

""I;..- ~;10~ SPRING WASHER;IO. 3 10

7 -10 524040040
'"

1 +.<:.- ASS'Y; 1i1>o LEVELER ASS'Y;extension 1 1

7 524201280 "'1+.<:.-;..1>0 LEVELER;extension 1 1

8 524211820 71-'-, ;f1:!I/jj PLATE 1 C 1

9 524211840 71-'-, ;-'~/jj PLATE 1 1

10 S 010101020 ;KIH ;MI0X20 BOLT;MIOX20 3 10

S 020100010 -j-." ;MI0 NUT;MIO 3 10

S 027100010 7..7" IJ /' 77 ";I5/ -\" ; 104/1 SPRING WASHER ; 10. 3 10

11 S 010101025 ;t(J\.-t ;MIOX25 BOLT;MIOX25 8 10

12 S 010101020 .-j"" , ; MIox20 BOL T;Ml0X20 4 10

13 S 020100010 -j-." ;MI0 NUT;Ml0 12 10

14 S 027100010 Ä 7" IJ /'
/j'ry

"/:"-""
; 101ft SPRING WASHER;10. 12 10

15-23 519030040 ~..,..,:.-
'J 7 ASS'Y;..1>0 ROTOR ASS'Y;extension 1 C 1

15 519305190 :J r'JiJ:..-:; I] ; b&:ä: ROTOR;-extension 1 1

1& S 010111035 ;KIH ;MIOX35 BOLT;Ml0X35 6 10

17 S 020100010 -j-." ;MI0 NUT;MIO 6 10

18 S 027100010 Ä 7" IJ :..- 77 ."1:.-- ~;lOIjl SPRING WASHER;\O. 6 10

19 S 519110111 -j-1"'; ;SBAL BLADE;SBAL 3 A 1

S 519110121 -j-1"'; ;SBAR BLADE;SBAR
3

A20 1

21 S 519170010 :Jr']r'J:-- J-r'J;f{}!.-\- BOLT;BLADE 6 A 1

22 S 519180010 ::Jr-;r'J:-- 1-7""'"11- NUT;BLADE 6 A I

23 S 027100010 Ä 7" IJ ;..-IJ'ry ';I Y -\"
; lOIb SPRING WASHER;10. 6 10

J

!,
i

~~:t.J/,- t~~~(~~)
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:1 - f' * " ~)j(.;J!!.I!\.;J :1 - P *
jj- ~)j(.;Jj!1!\.;J :J - 1-'1= * ~)j(.;JM.;J :1 - F *

jj- ~)j(.;J j!1!\.;J
SECTKJN CODE No.

SECTION
REF.. CODE No.

SECTIQN
REF.. CODE No.

SEC11 ON
REF..CODE N~ No. REFNo. No. No. No.

010100616 36 18 8010101025 41 5 8010110850 'ZI 22 010311030 10 29

010100625 06 14 8010101025 41 20 8010111020 19 11 8010700616 05 12

8010100630 07 'ZI 8010101025 43 35 8010111020 40 45 8011100616 Ol 53

010100810 32 15 8010101025 47 75 010111022 23 16 8011100630 Ol 57

010100814 46 60 8010101025 44 11 8010111025 46 63 8011130825 07 22

010100814 40 50 8010101025 44 2 8010111025 47 63 8011131635 20 . 58

8010100815 46 80 8010101025 44 33 8010111025 4B 63 8011140612 21 37

8010101025 70
8011140616 Ol 28

8010100815 40 65 45 19 8010111025 40 8011140616 05 5
8010100816 36 20 8010101025 44 42 8010111025 40 18 8011140616 17 36
8010100820 Ol 61 8010101025 49 11 8010111025 40 32 8011140616 18 12

8010100820 02 22 801010 1025 4B 105 8010111030 46 82 8011140616 17 36

8010100820 32 17 8010101025 4B 75 8010111030 46 87 8011140616 16 41

8010100825 27 16 8010101025 27 17 801Ól11030 47 55 8011140616 07 19

8010100825 29 38 8010101030 41 11 8010111030 47 58 8011140616 07 10

8010100830 25 13 8010101030 41 2 8010111030 4B 55 8011140616 24 86

8010100830 I 25 15 8010101030 32 31 8010111030 4B 58 8011150610 17 32

8010100840 07 23 8010101035 41 109 8010111030 15 30 8011150612 20 54

010100860 03 51 8010101035 47 88 8010111030 40 67 8011150616 07 9

010100870 29 30 8010101035 4B 88 8010111030 40 27 8011150616 30 17

8010101016 44 28 8010101225 43 2 8010111035 45 2 8011300816 Ol 37

8010101020 41 21 010101245 36 7 8010111035 49 16 8011300816 22 58

8010101020 43 18 8010101260 21 54 8010111075 20 45 8011300816 18 24

8010101020 44 49 8010109013 06 28 8010111225 17 78 8011300816 19 29

8010101020 44 25 010109043 25 19 8010111225 35 53 8011300816 17 51

8010101020 45 14 8010109053 32 47 8010111235 17 79 8011300816 24 24

8010101020 44 19 8010109054 02 43 8010111235 35 54 8011300816 24 87
8010101020 45 18 8010109054 32 4B 8010111240 22 40 8011300820 05 6
8010101020 44 55 010109089 31 15 8010111270 21 20 8011300820 02 24
8010101020 49 10 010109097 4B 35 010111645 23 44 8011300820 16 53
8010101020 49 12 010109097 47 35 8010111690 41 59 8011300820 17 46

8010101020 49 6 0101091ó8 01 15 8010111690 43 43 8011300820 25 22
8010101020 48 106 010110620 25 11 8010111690 47 4B 8011300820 29 24
8010101020 32 10 010110635 25 7 8010111690 4B 4B 8011300825 06 3
8010101025 43 17 010110635 25 10 8010201220 02 42 8011300825 03 32
8010101025 43 7 8010110816 42 41 010300822 28 12 8011300825 25 3

8010101025 41 39 8010110820 46 52 010300822 28 12 8011300825 25 5
8010101025 41 10 8010110820 19 13 010311025 28 31 8011300830 Ol 28
8010101025 41 45 8010110820 40 51 010311030 02 51 8011301016 23 55

CODE NO INDEX
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:J - P.'" §:U1< !lili*1< :J - f'# '" §*** !lili*1< :J - F. ~§***!l:t:*1< :J - f'.
'" §*** !lili**SECTION

CODE No. SECTION
REFNo. CODE No.

SECTlON
REFNo. CODE SECTIONCODE No. No. REFltI. No. No. No. No. REFNo.

8011301020 15 9 8011311030 15 :16 8015100616 31 11 8020100010 44 12

8011301020 29 2 8011311030 22 25 8015140512 30 22 8020100010 44 50

8011301025 Ol 12 8011311030 22 34 8015150612 30 6 8020100010 45 15

8011301220 Ol 38 8011311035 02 51 8020100004 31 23 8020100010 48 57

8011310816 03 43 8011311035 15 29 8020100004 31 43 8020100010 44 34

8011310816 15 17 8011311040 18 41 8020100005 31 8 8020100010 46 88
8011310816 16 25 8011311040 15 28 8020100006 Ol 54 8020100010 46 83
8011310816 27 14 S011311050 15 27 8020100006 01 58 8020100010 47 57
8011310816 34 16 8011311080 35 28 8020100006 01 49 S020100010 44 29
8011310820 42 29 8011311225 04 8 8020100006 06 15 8020100010 44 26

S 011310820 15 45 8011311225 35 31 8020100006 07 29 8020100010 44 43
8011310820 18 29 8011311230 42 19 S020100006 30 25 S020 1000 10 45 20
8011310825 03 47 8011311230 47 10 S020100006 31 12 8020100010 44 56
8011310825 24 97 8011311230 48 10 8020100008 01 45 8020100010 47 77
8011310830 24 39 8011311230 21 3 S020100008 03 21 8020100010 44 20

8011310830 24 88 8011311230 23 2 S020100008 02 19 S020100010 45 3
8011310830 24 99 8011311230 24 102 S 020 100008 01 32 S020100010 44 59
8011310830 23 35 8011311230 24 45 8020100008 Ol 64 8020100010 49 17
8011310840 24 70 S011311235 24 5 8020100008 06 9 8020100010 49 10
8011310845 24 40 S011311240 24 40 8020100008 03 53 8020100010 48 103

8011310845 25 23 8011900820 01 19 8020100008 07. 24 8020100010 48 77
8011310845 24 89 S012100820 03 6 8020100008 26 21 8020100010 49 13
8011310845 24 98 8012100820 17 67 S020100008 25 17 8020100010 49 6
8011311020 46 51 012109005 17 64 8020100008 31 19 S020100010 29 8
8011311020 02 47 8012109029 03 22 8020100008 27 21 S020100010 27 38

8011311020 22 50 012109074 20 1 8020100008 29 39 8020100010 40 28
8011311020 21 45 8012110825 24 94 8020100008 24 41 8020100010 32 12
8011311025 46 22 Q12110835 17 66 8020100008 24 95 S020100010 40 69
8011311025 46 31 8012111020 15 38 8020100008 25 15 S020100012 48 23
8011311025 47 54 SQ12111025 25 23 8020100008 32 19 S020100012 47 23

8011311025 46 53 8012111230 42 18 8020100008 36 21 8020100012 21 22
8011311025 48 54 8012111235 24 39 8020100010 43 37 S020100012 21 57
8011311025 04 15 8013110850 24 54 8020100010 41 3 8020100012 36 10
8011311025 22 14 S015100425 32 42 8020100010 41 22 8020100016 47 38
8011311025 21 9 8015100510 31 37 8020100010 41 6 S020100016 48 38

8011311025 18 42 S015100516 31 7 8020100010 43 19 8020100016 36 3
8011311025 20 26 8015100612 30 23 S020100010 41 46 020109014 35 10
8011311025 28 31 S015100612 31 28 8020100010 44 3 020109018 35 4

i
I
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::J - "JIf.,. ,L"*;; !l.1I;1'11::J - ,jl.,. §j(*11 !l.1I;*11 ::J-,J'J1- §j(JtI1 !l.II;JtI1 ::J-,jlJ1- §j(JtI1 !l.II;JtI1
SEC'OOI

CODE No.
SECTION

CODE No.
SECTION CODE No. SE:C1101'l'

REF"'.CODE No. No. REF No N~ REF.. No. REF.. N~

020109028 22 62 8020300012 45 28 8025100012 02 41 8026100008 32 16

020109028 22 62 8020300012 47 73 8025100012 15 24 8026100010 41 95

020109028 21 51 8020300012 48 73 8025100012 22 60 8026100010 4.'1 9

020109028 28 28 8020300012 22 41 8025100012 20 31 8026100010 41 13

020109029 22 63 8020300012 . 31 16 8025100012 17 72 8026100010 47 61

020109029 21 52 020300016 4.'1 44 8025100012 18 32 8026100010 47 106

020109029 22 63 020300016 41 60 8025100012 23 49 8026100010 48 61

020109042 22 68 8020400020 22 69 8025100012 40 5 8026100010 27 31

8020110010 20 59 8020400020 28 16 8025100016 22 42 8026100010 29 49

8020110010 15 31 8020400020 28 16 8025100016 20 42 8026100010 29 7

8020110010 35 30 020800014 06 23 02pl00020 42 49 8026100010 35 24
8020200010 05 9 8022100016 21 33 8026100003 34 14 8026100010 32 32
8020200010 01 16 8022100016 24 75 8026100004 31 41 8026100012 21 55
8020200010 03 2.'1 8022100016 35 13 8026100004 31 21 8026100012 31 38
8020200010 25 28 8022100016 35 16 8026100005 31 36 8026100012 24 26

8020200012 42 20 022400010 41 12 8026100006 01 50 8026100012 28 26
8020200012 28 28 022400010 4.'1 8 8026100006 Ol 56 8026100012 36 11
8020200016 17 68 022400010 48 62 8026100006 07 28 8026100016 47 28
8020200016 24 12 022400010 47 62 8026100006 30 26 8026100016 48 28
8020200016 24 16 022700200 46 11 8026100006 31 35 8026100016 24 73

8020200016 24 20 8022700300 42 8 8026100008 41 25 8026100016 35 41

8020200020 48 47 8022700300 22 8
.
8026100008 4.'1 22 8026100016 36 4

8020200020 47 47 8022700300 23 12 8026100008 46 98 8026100020 41 96

8020210010 15 39 8024100006 31 33 8026100008 Ol 18 8026100020 47 103

8020210010 20 24 024100008 24 81 8026100008 06 29 8026109010 16 23

8020210012 24 37 024110010 41 93 8026100008 Ol 44 8026109024 41 33
8020300008 46 45 024110010 47 97 8026100008 48 100 026190014 28 26
8020300008 24 44 024110010 48 98 8026100008 Ol 62 8026300012 32 43
8020300008 27 18 8024500010 03 31 8026100008 03 52 8027100004 31 42
8020300008 26 16 8025100008 42 42 8026100008 15 44 8027100004 31 22

8020300008 40 36 8025100008 46 44 8026100008 29 12 8027100005 31 29
8020300010 16 38 8025100008 02 23 8026100008 24 41 8027100006 46 64
8020300010 18 23 8025100008 40 35 8026100008 24 64 8027100006 05 13
8020300010 27 19 8025100010 03 30 8026100008 24 47 8027100006 06 16
8020300010 29 43 8025100010 25 27 8026100008 24 23 8027100006 Ol 55

8020300012 4.'\ 36 8025100012 42 55 8026100008 31 17 8027100006 07 30
8020300012 4.'1 36 8025100012 42 51 8026100008 27 30 8027100006 01 59
8020300012 41 50 8025100012 46 47 8026100008 25 36 8027100006 16 63

t
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8027100006 31 34 8027100010 44 30 8027100010 27 36 8028100300 22 7
8027100006 25 11 8027100010 43 20 8027100010 40 46 8030100625 24 56
8027100006 25 8 8027100010 44 13 8027100010 40 79 8030101010 29 42
8027100006 30 24 8027100010 43 38 8027100010 35 29 8030102015 29 13
8027100006 36 19 8027100010 44 57 8027100010 40 38 8030102015 27 20

8027100008 46 81 8027100010 44 35 8027100010 40 19 8030102015 40 104
8027100008 46 62 8027100010 48 97 8027100010 40 29 8030102020 47 19
8027100008 01 4." 8027100010 48 76 8027100010 40 71 8030102020 48 19
8027100008 Ol 33 8027100010 47 76 8027100010 40 68 8030102020 22 56
8027100008 06 10 8027100010 44 44 8027100012 43 3 8030102020 21 50

8027100008 Ol 63 8027100010 44 51 8027100012 48 22 8030102020 24 42
8027100008 07 25 8027100010 44 40 8027100012 47 22 8030102020 24 48
8027100008 25 16 8027100010 46 72 8027100012 17 80 8030102020 24 65
8027100008 32 18 8027100010 48 104 8027100012 21 56 8030102515 42 79
8027100008 28 13 8027100010 46 89 8027100012 21 21 8030102515 46 99

8027100008 32 14 8027100010 47 56 8027100012 25 20 8030103020 43 23
8027100008 24 66 8027100010 47 98 8027100012 32 44 8030103020 41 26
8027100008 28 13 8027100010 44 60 8027100012 24 38 8030103020 41 37
8027100008 29 31 8027100010 45 21 8027100012 28 27 8030103020 41 97
8027100008 24 96 8027100010 45 4 8027100012 36 9 8030103020 48 99

8027100008 24 42 8027100010 45 9 8027100016 47 37 8030103020 47 107
8027100008 25 14 8027100010 48 56 8027100016 48 37 8030103025 21 34
8027100008 31 18 8027100010 46 84 8027100016 23 45 8030103025 16 51
8027100008 27 15 8027100010 46 72 8027100016 17 69 8030103025 17 55
8027100008 36 22 8027100010 45 16 8027100016 24 11 8030103025 18 44

8027100008 40 52 8027100010 05 8 8027100016 27 41 8030103025 24 27
8027100010 28 3." 8027100010 49 14 8027100016 24 21 8030103025 25 34
8027100010 41 47 8027100010 49 18 8027100016 24 17 8030103025 24 76
8027100010 44 21 8027100010 03 24 8027100020 47 46 8030103025 27 39
8027100010 41 94 8027100010 49 10 8027100020 48 46 8030103030 47 40

8027100010 42 64 8027100010 49 6 8027100020 28 17 8030103030 47 29
8027100010 41 40 8027100010 Ol 17 8027100020 28 17 8030103030 48 40
8027100010 41 4 8027100010 49 23 8027100080 40 66 8030103030 48 29
8027100010 41 23 8027100010 20 46 8027101016 44 58 8030104030 15 40-2
8027100010 41 7 8027100010 15 32 027190014 28 27 8030104030 35 42

8027100010 44 27 8027100010 20 25 8028100200 46 8 030104035 35 12
8027100010 44 4 8027100010 29 10 8028100300 42 9 030104035 35 17
8027100010 44 9 8027100010 32 11 8028100300 23 13 030104035 35 25
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8030104040 47 53 8030300840 47 71 8036100010 07 15 8036500062 23 4

8030104040 48 53 8030300840 48 52 8036100014 03 19 8036500062 17 42

030110815 24 48 8030300840 47 52 036100018 15 41 8036500072 17 28
8030300325 34 13 8030300845 24 13 8036100020 43 78 8036500080 46 50
8030300410 02 8 8030300845 24 20. 8036100020 41 107 8036500080 40 42

8030300410 04 14 8030303532 16 58 8036100020 48 86 8036500090 42 M
030300412 07 2 8030303532 24 38 8036100020 47 86 036800008 18 17

8030300414 18 15 8030500620 02 6 036100024 05 30 8036800012 16 35

8030300414 29 20 8030500820 20 48 8036100025 16 20 8036800012 24 59

8030300420 18 19 8030501020 42 17 8036100025 17 18 036809001 07 7
,

030300520 36 5 8030501025 02 7 80 361P 0025 40 16 036809003 26 11
8030300525 16 32 8030501025 22 10 80361~0030 16 3 8040106004 41 105
8030300525 29 3 8030501025 17 65 8036100030 17 5 8040106004 43 76
8030300525

,
24 78 8030501025 15 4 8036100030 18 7 8040106004 47 84

8030300530 47 32 8030501025 23 43 8036100035 48 90 8040106004 48 84

8030300530 48 32 8031100008 43 40 8036100035 46 24 8040106006 18 5
8030300545 23 18 8031100008 48 79 8036100035 20 10 8040106007 18 35
8030300545 24 19 8031100008 47 79 8036100035 17 43 8040106007 17 41
8030300612 03 4 8031100010 43 84 8036100035 40 24 8040106008 17 35

030300620 35 47 8031310825 42 70 8036100040 48 79 040106011 42 36

8030300625 17 61 8031310825 40 94 8036100040 24 30 040106013 20 15
8030300625 16 59 8031310845 48 18 8036100040 24 14 040106016 20 44
8030300625 25 31 8031310845 47 18 8036100040 40 62 8040106203 05 31
8030300625 26 12 8031310850 43 39 8036100055 42 37 8040106204 02 9
8030300640 19 30 8031310850 48 78 8036500022 18 10 8040106204 25 4

8030300640 24 46 8031310850 47 78 8036500022 17 2 8040106204 25 2
8030300640 27 8 031311025 27 29 8036500022 23 30 8040106205 16 18
8030300645 24 31 031311040 41 91 8036500025 42 80 8040106205 17 24

030300818 27 10 031311040 47 105 8036500025 46 95 8040106206 42 3
030300828 15 21 8031311060 43 83 8036500025 04 26 8040106206 46 5

8030300832 41 35 033190522 05 27 8036500025 40 100 8040106206 23 7:1
8030300832 43 63 8034100714 04 9 8036500042 43 77 8040106206 22 12
8030300832 45 26 034101070 42 47 8036500042 41 106 8040106206 17 23
8030300832 20 20 034101245 20 39 8036500042 47 85 8040106206 40 11
8030300832 19 24 034109002 21 25 8036500042 48 85 8040106207 46 6

8030300840 41 62 8034109004 02 36 8036500047 02 10 8040106207 22 4
8030300840 43 48 8034109004 04 3 8036500055 18 8 8040106207 40 14
8030300840 48 71 8034109026 04 20 8036500062 16 22 8040106208 42 26
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8040106209 46 26 8050202230 22 57 8052100120 24 53 8052300650 24 26

8040106209 40 22 8050202230 23 28 8052100120 24 55 8052300700 24 6

8040106211 19 17 8050202245 42 6 8052100140 05 10 8052300700 18 26

8040106211 19 18 8050202245 46 2 8052100140 26 13 8052300900 24 25

8040106305 16 17 8050202245 40 9 052100150 17 59 8052300900 23 31

8040106305 17 74 8050202335 17 I 44 052100150 25 27 8054100020 06 26

8040106306 23 22 8050202335 18 27 8052100160 16 14 8054109013 16 65

8040106306 22 6 8050203125 17 31 8052100180 19 23 8054109013 24 91

8040106307 46 43 8050203125 15 7 8052100180 20 19 060609002 42 76

8040106307 46 33 8050203128 23 37 8052100180 24 34 060609002 40 101

8040106307 23 24 050203130 20 5 8052100180 18 11 060609003 42 77

8040106307 40 39 050203145 20 27 8052100180 24 35 060609003 46 94
040109012 46 77 050209036 43 75 8052100200 25 6 060609003 40 102

040109012 40 60 050209036 41 104 8052100200 25 8 8060610000 21 13

040116001 04 5 050209036 47 83 8052100210 02 33 8060610000 27 7

040156204 05 32 050209036 48 83 8052100300 21 12 8060620000 41 63
8040156205 17 25 050301130 20 6 8052100400 02 28 8060620000 42 12
8040156205 16 16 050301145 20 28 8052100400 29 25 8060620000 43 47

8040156305 17 27 8050309009 21 59 8052100460 42 11 8060620000 47 72

042209001 20 34 8050600040 22 3 8052100460 40 81 8060620000 48 72

042302015 20 34 8050600040 21 29 8052100550 24 8 8060620000 22 39

042302820 23 36 050600080 20 43 8052100600 24 22 8060620000 35 49

042303015 17 39 8050609003 46 76 8052109008 24 5 8060620000 40 82

8042303220 02 12 8050609003 40 59 8052109008 24 29 8060620000 35 43

8042';30205 21 27 050609009 42 35 8052300250 16 13 8060630000 21 7

8042530206 42 2 050609010 46 49 8052300300 42 4 8060630000 15 37
8042530206 21 '28 050609010 40 43 8052300300 46 4 8064100045 03 3
8042530206 23 5 8052100070 07 13 8052300300 40 8 8064100045 02 3

042532306 17 26 8052100070 24 30 8052300350 42 45 8064100045 35 35
8048100004 03 18 8052100090 24 36 8052300400 23 38 8064100045 15 2

-

048100010 26 17 "05210"0100 29 26 8052300400 18 37 064109001 02 4
8048100011 1.7 1>3 8'0';210"0110 16 56 8052300450 24 6 064109004 03 2
8048100011 16 . 48 8'0';2101>110 17 49 8052300450 15 8 064209001 05 17

048100012 26 4 8-052100110 26 5 8052300450 24 28 064500030 24 36
048100015 24 32 8-052100110 26 19 8052300500 21 64 064609002 24 51

8048100017 05 15 8'052100110 24 56 8052300500 23 39 064700012 42 50
8050201340 46 28 8'052100120 . 24 27 8052300500 25 19 064700012 46 48.

8050201340 40 ~L _~~~~100!20 . 24 72 8052300550 16 f!1 064700020 42 48
.. .
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8068105115 Z9 36 111336010 03 14 8120316020 03 16 131296194 08 18

8068118280 .02 50 8111996050 03 29 8120346090 03 15 131296196 08 9

068122560 03 33 8111996060 03 28 120356010 03 17-18 131296197 08 10

068125280 06 7 115026040 04 27-28 8120366030 03 17 131296198 08 17

T080220033 04 10 115106250 04 24 8120406010 03 5 131296199 08 6

8090101013 34 5 115106260 04 24 8120456020 02 31 131296225 08 16

8090101317 34 6 115106270 04 24 8120736050 02 36 131296261 08 '22
8090101924 34 7 T115166040 04 27 T125116020 07 3 8131406010 03 36

091101719 34 2 8115176040 04 29 8125126010 07 5 8131406010 09 1-10
091102224 34 3 8115186010 04 31 125146010 07 4 8131406060 03 35

8092409001 34 8 115256081 04 1-5 125146030 07 8 S 131406060 09 1--9,11
8092409002 34 9 115256082 04 1-5 125156020 07 4--<> 131416010 09 8
8093100150 34 4 115266120 04 1 1.25i56030 07 11 131426010 09 9

J10J06130 02 1-12 115266121 04 1 125206020 05 ~25 131436010 06 2
110116J50 02 1 T115276020 04 2 8125216020 05 24 131436020 06 2

110366050 02 46 T 115316230 04 23 T125220020 05 23 131436030 09 4
110406041 04 12-14 115316240 04 23 125256030 05 29 131436040 09 4
110416031 04 12 115316250 04 23 T1254160JO 07 28 131436050 09 4
110706090 02 39 8115326040 04 25 130340020 09 35 -131436060 09 4

81107660 JO 02 al 115356070 04 18--19 1310J6210 06 1 131436070 09 4

8110986100 03 27 115356130 04 18--19 131016210 08 1-23 131436080 09 4
8110996030 02 40 115366070 04 18 131046030 06 17-25 131436090 09 4
8110996051 04 17 115366161 04 18 131116030 08 5 131436JOO 09 4
8110996080 02 21 T115376040 04 19 131136160 08 7 131436110 09 4

111016150 ,03 1-14 115396070 04 6 131156010 08 4 131436120 09 4
/

111016150 03 1-j) 115396111 04 6 131176120 08 2 131436130 09 4
111016151 03 1-14 8115416020 04 4 131176130 08 21 131436140 09 4
111106151 03 1-j) 8120036070 03 1_21 131186030 08 3 131436150 09 4
111116220 03 1 8120076030 02 32 131186040 08 13 131436160 09 4
111116221 03 1 8120116010 02 50 131196040 08 1 131436170 09 4

8111136010 02 14 T120166020 03 7 131236070 08 14 131436180 09 4
8111136020 02 13 T120176020 03 8 131236090 08 11 131436190 09 4
8111136090 02 53 8120186020 03 10 131246050 08 15 131436200 09 4

111146081 03 25 8120226010 03 11 131246060 08 12 131436210 09 4
111216080 03 26 120256020 02 34-38 131256060 08 23 131436220 09 4

8111300816 Ol 51 120266030 02 34 131296008 08 al 131436230 09 4
111316021 03 12 T120276030 02 35 131296011 08 19 131436240 09 4
111316041 03 12 120306011 03 15-16 131296012 08 8 131436250 09 4
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131436260 09 4 135216010 Ol 35 185046070 11 1-28 185446105 11 1

131436270 09 4 135566030 Ol 40 185046071 Ol 13 185446106 11 4

131436280 09 4 135566040 Ol 39 185046071 11 1-28 185446107 11 5

131436290 09 4 136436300 09 4 185086090 10 1-28 185446108 11 20

131436330 09 4 136436310 09 4 T 185086090 02 48 185446108 11 20

131436340 09 4 136436320 09 4 185086110 10 1-33 185446109 11 21

131436350 09 4 8140016022 05 1-6 T185086110 02 48 185446109 11 21

131436360 09 4 8140036012 05 14-17 8185246010 02 29 185446110 11 ~.17

131436370 I 09 4 8140116020 05 1 8185306040 20 14 185446110 11 ~.l7

131436380 09 4 8140126042 05 2 8185366020 03 40 185446111 11 22

131436390 09 4 8140126050 05 3 8185376020 03 41 185446111 11 22

131436400 09 4 8140126062 05 7 185416050 11 6 185446112 11 12

131436410 09 4 8140136010 05 4 185416050 11 6 185446138 11 1

131436420 09 4 140316012 05 14 185416130 10 13 185446139 11 2

131436430 09 4 T140406060 05 11 185416130 10 13 185446140 11 4

131436440 09 4 8140516030 02 45 185416140 10 14 185446141 11 5
131436450 09 4 8140546010 02 44 185416140 10 14 185446142 11 15

131436460 09 4 _ 140606040 05 18 185416150 10 17 185446143 11 16

131436470 09 4 8145016051 Ol 20-24 185416150 10 17 185446144 11 12

131436480 09 4 8145126010 Ol 22 185426030 11 13 185446145 11 24

131436490 09 4 8145136020 Ol 21 185426060 11 13 185446146 11 29

131436500 09 4 145136021 Ol 20 185436050 11 19 185516030 30 16

131436510 09 4 8145206020 Ol 30 185436050 11 19 185726100 Ol 14

131436520 09 4 8145226030 Ol 29 185446005 11 2 185816050 10 24

131436530 09 4 8145306091 Ol 27 185446044 11 8 185816050 10 25

131446000 09 1 8145336080 Ol 24 185446044 11 8 185826010 33 16

131446001 09 2 8145996050 Ol 31 185446045 11 9 185846119 10 15
131446002 09 3 145996060 Ol 25 185446045 11 9 18584611 9 10 15
131446003 09 5 165016030 07 1-16 185446046 11 10 185846125 10 1

131446004 09 6 165016040 07 1-3 185446046 11 10 185846126 10 2

131446005 09 10 165116050 07 1 185446047 11 11 185846126 10 2
131446006 09 7 8165206020 07 17 185446047 11 11 185846127 10 6
131446015 09 11 165256020 05 21-27 185446049 11 14 185846127 10 6
131456010 06 17-21 T165266030 05 22 185446050 11 15 185846128 10 10
131466011 06 20 165296030 05 21 185446051 11 16 185846129 10 11

131506060 06 11 165996061 07 20 185446053 11 23 185846130 10 12
131506170 06 12 8165996070 07 18 185446053 11 23 185846131 10 16

131806010 06 27 185046070 Ol 13 185446054 11 24 185846131 10 16
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185846132 10 19 8198516050 04 ]3 8199280470 17 11 312100121 29 15

185846133 10 20 8198516100 04 20 8199280480 17 12 312100131 29 14

185846134 10 23 198516110 04 28 8199280490 17 13 312100143 29 16

185846134 10 24 198516410 04 30 8199280490 21 ro 312410230 29 11

185846135 10 27 198516420 04 20 8199280750 23 25 312410310 29 44

185846136 10 28 198516460 04 13 8199280760 23 26 312630040 29 21

185846136 10 29 198516460 02 5 8199280780 19 20 314010110 03 48--53

185846159 10 1 198516470 02 5 8 i99280790 19 20

I

314100120 03 4B

185846160 10 10 198516470 04 13 8199280800 19 20 314140130 03 49
185846161 10 11 8198566010 Ol 23 8199280870 19 19

I

314410020 03 50

185846162 10 12 8198616010 01 36 8199280880 19 19 8314500121 Ol 34-36
185846163 10 18 8198636040 07 16 8 i99280890 19 19 314530251 01 34
185846164 10 20 8198636050 04 16 8&99316021 04 21 314990012 03 46

185846165 10 21 8198736040 06 6 199346011 04 7 320010062 15 1--5
185846166 10 26 8198736051 02 49 8199376010 02 15 320010063 15 1--5

185866040 10 18 198756030 06 5 8199376030 20 51 320110090 15 1
185866050 10 19 198756070 03 39 8199376031 04 22 320110091 15 1
185976020 01 11 198990020 46 16 8199376031 20 51 320170130 18 39
190196200 02 27 198990020 40 3 199436110 06 22 320180040 15 6

8195816030 03 42 198990080 24 32 8199486010 03 20 320190150 16 66

198166021 03 38 198996040 03 13 199486050 02 16
I

320200062 15 20
198166121 03 37 199106020 06 13 199486060 06 18 320260021 15 19
198166132 06 4 8199116010 24 100 320310060 15 12

8198216020 05 16 , 199116050 06 20 199566060 02 17
832.0400021 15 16

8198216040 D7 12 8199116090 31 2.5 199566080 06 8 8320450020 15 15

198216101 06 17 199210010 17 50 199566090 06 24 322010080 22 9-10
198216111 06 21 199216040 02 37 8199610010 05 2.5 322010090 22 10-11

8198216380 03 9 8199216080 02 11 8199616050 07 6 322010100 23 132-33
198236010 02 ]8 8199236120 07 14 298750010 03 34 322010110 23 40-41
198236010 06 2.5 199236260 02 52 8310100150 Ol 1-6 322010290 21 5.2

198366010 05 28 8199260040 23 11 310110010 Ol 2 322010400 17 63-67
8198416050 02 25 8199260050 42 46 310120060 Ol 6 322010401 17 63-67
8198436010 02 26 8199260060 46 78 310130070 Ol 3 322030091 16 I!Hl
8198466010 06 19 8199260060 40 61 310140070 01 5 322050150 17 Çj-l0

8198466010 02 2 8199260090 20 36 310160110 01 7 322050160 23 fr7

8198486070 05 19 8199266010 04 11 310160120 01 8 322110091 23 3
8198486080 05 20 8199280190 21 11 310190090 01 4 322110110 22 1
8198516050 02 5 8199280370 21 11 310190100 01 1 322110120 22 9
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322110130 22 11 322510102 18 2 324500020 16 39 326340211 20 12

322110390 18 26 322510120 11 3 324510040 16 31 326340260 22 16

322110400 18 25 322510320 18 38 324510060 18 16 326360070 20 40

3221104]0 17 63 322510330 17 11 324510010 11 57 326310100 22 5

322110411 11 63 322530151 16 1 324510010 25 28 326380020 20 41

322140061 40 15 322530250 11 19 324540040 16 40 326400010 20 33-34

322140160 23 34 322540120 23 6 S 3246100 10 16 34 326400011 20 33-34

322140200 11 40 322540110 11 9 324110101 16 26 326400020 20 47--48

322140210 16 21 322560041 16 9 324130010 16 43 326430010 20 32

322140210 16 21 322580031 11 6 3260200]1 19 2-3 326440020 20 33

322140260 18 1 322590060 17 31 326020021 19 3-4 326440021 20 33

322210120 11 29 322610010 11 1 326020111 22 16-18 326510071 19 28

322260050 23 40 322610070 23 29 326020112 22 16-18 326510072 19 28

322260060 23 32 322990040 11 45 326020240 20 12--14 326550030 19 22

322260101 11 34 322990130 22 59 326110050 23 14 326550031 19 22

322320221 16 10 322990]50 25 21 326110062 19 2 326510050 19 21
322320260 16 2 322990180 11 33 326110072 19 4 326600050 19 15
322320280 17 15 322990210 17 30 326120100 23 1 326620010 19 25
322320290 17 4 322990280 16 52 326120130 19 1 326990150 23 46
322320151 17 ]4 324100110 16 57 326120130 17 10 326990230 18 30

322320752 11 14 324100200 11 60 326130050 23 11 326990240 20 2
322320161 11 7 324110212 18 18 326130060 19 8 326990250 20 11
322320162 11 1 324110222 18 14 326140030 23 23 326990260 20 52
322320710 11 20 324110242 16 30 326140041 19 6 S 3280 10030 20 21-22
322320181 17 21 324170040 18 20 326140051 19 1 328100020 20 22

322320791 11 38 324200071 16 55 326160030 23 19 328100020 20 21
322320920 18 33 324200083 11 .56 326160041 19 9 328260050 20 14
322320930 18 34 324210090 18 6 326210010 23 21 328310110 20 16
322340190 18 4 324300160 16 15 326210211 20 1 328400051 20 11
322340200 16 6 324310253 11 4B 326210221 20 8 328400061 20 18

322360161 16 8 324310260 16 21 326240050 22 13 328510040 20 9
322360171 16 4 324310270 16 29 326240051 22 330010130 21 1,2
322360181 16 5 324310280 16 28 326260050 20 3 330020090 21 .58,65
322360192 11 8 324410240 16 47 326260060 20 4 330100191 21 1
322500160 18 3-3 324410250 16 46 326260061 20 330100201 23 1

322500161 18 3-3 324410260 17 52 326300050 22 2 330170051 22 31
322510093 16 1 324410210 16 44 326320191 20 49 330200130 21 4

322510101 18 2 324410280 16 45 326340082 22 16 330300091 22 21
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8330300101 22 28 334290170 28 11 334810010 22 55 340100172 25 30
330300340 22 28 334290170 28 11 334810010 21 49 340100240 24 77
330300360 21 24 334290180 28 14 334990060 28 32 340100250 24 57
330300370 21 23 334290180 28 14 334990060 28 32 340120280 24 69
330300450 22 27 334290200 28 18 336010930 20 55-57 340170070 26 8

330310092 22 32 334290200 28 18 336010940 20 55-57 340170090 24 -29
330310101 22 33 334290510 28 20 336030090 22 44-49 340190040 24 28

8330380010 21 35 334290510 28 20 336030100 22 44-49 340200022 25 26
330380030 20 53 334290520 28 21 336030220 21 39-44 340200080 24 60
330460130 21 26 334290520 28 21 336080080 21 39-42 340200090 24 71

330520050 21 5 334290530 28 22 8336080090 22 46-49 340210040 24 37
330810150 34 11 334290530 28 22 8336080180 20 57 340240030 25 32
330990010 21 36 334290540 28 15 3/6100020 22 44 340250020 25 25
330990040 21 8 334290540 28 15 336100310 21

,
43 340250060 24 80

334010 I 30 28 ]-22 334310080 28 25 336100320 20 55 34026005] 24 34

334010130 28 1-22 334310080 28 25 8336130140 22 45 340292520 24 27-31
334040020 28 5-6 334320040 28 29 336130150 21 44 340292530 26 4
334040020 28 5-6 334320040 28 29 8336130210 20 56 340292540 26 5
334100040 28 2 334410050 28 6 336140090 22 46 340292550 26 6
334100040 28 2 334410050 28 6 336140100 21 39 340292560 26 7

334130040 28 3 334520180 28 30 336170010 20 62 340292570 26 8
334130040 28 3 334520180 28 30 336170010 21 40 340292580 26 9
334170030 28 7 334520430 21 19 336180010 20 63 340292590 26 10
334170030 28 7 334600090 21 18 336180010 22 48 340292600 26 11
334210040 28 1 334700220 22 51 . 336180010 21 41 340292610 26 13

334210040 28 1 334710060 22 51 336180020 20 64 340292620 26 14

334230040 28 19 334710090 22 52 336180020 21 42 340292630 26 15
334230040 28 19 334710310 21 66 336180020 22 49 340292640 26 16
334240050 28 5 334710350 21 46 336180030 20 65 340292650 26 17

334240050 28 5 334716090 22 52 339170010 22 47 340292660 26 18

334290130 28 4 8334800021 22 53-56 340010320 26 1-21 340292670 26 19
334290130 28 4 8334800021 22 53--56 340010420 24 49 340292680 26 20
334290140 28 8 8334800021 21 47--50 340010420 26 1-28 340292690 26 21
334290140 28 8 8334800031 22 53-56 340010430 24 52 340292700 26 22
334290150 28 9 8334800031 22 53-56 340010430 26 29-33 340292710 26 24

334290150 28 9 8334800031 21 48--50 340010450 24 49-76 340292720 26 25
334290160 28 10 334800070 22 66 340020030 24 77-86 340292730 26 26
334290160 28 10 334800080 22 67 340030010 26 ~--3,11 340292740 26 27

t
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340292750 26 28 8344140050 24 ]9 350240010 29 41 360500062 29 1

340292760 26 3 344]40090 24 67 350300]90 31 6 360510]20 29 37
340292770 28 30 344200060 24 22 350300200 31 10 360700030 29 25-29
340292780 26 31 344200080 24 62 350330070 31 9 360710010 29 28
340292790 26 33 344210]]0 24 43 350500]50 31 13 360720030 29 27

340292800 26 32 344220090 24 61 350700100 30 1 360740010 29 29

340300010 24 83 344220110 24 63 350750010 31 39 360750040 29 33

340300020 24 84 344500010 24 48 350850080 29 23 360750050 29 32

340310010 26 1 344600040 24 47 350010320 32 1,2,46 370000]10 35 1--48

340320010 26 2 344 710100 24 4 350010330 32 1,3,46 370010020 35 34--48

340340010 26 15 344710140 24 24 355010340 32 4-7 370010150 35 1-5

340340020 26 6 344760050 24 7 355010350 32 4-7 370020030 17 75-80

34045007] 25 1 344760090 24 21 355100340 32 4 370050060 35 7-13

340450071 25 1 344770090 24 12 355100350 32 I 370100100 35 6

340500050 25 4 344770090 24 18 355300121 32 8 370180010 35 21

340500090 25 21 344790110 24 ]5 35530013] 32 9 370200]11 35 ]

340560050 25 ]8 344810100 24 11 355600103 27 12 370200121 35 3
340560070 25 26 344810120 24 17 355600113 27 13 370200300 35 ]9

340570080 25 20 344830100 24 10 355700120 32 23 370200310 35 14
340600232 25 5 344830130 24 4 355750082 32 13--1 370200320 47 16

340600233 25 2 344860102 24 1 355750170 32 13--2 370200320 48 16
340600242 25 6 344860120 24 1 355770080 32 25 370230020 35 36
340600243 25 3 344870050 24 16 358010200 27 2-3 370240050 35 34
340600471 25 7 344880030 25 18 358010210 27 ~370260020 35 39
340600670 25 ]6 344880070 24 50 35810019] 27 2 370300090 24 44

340700010 25 22 344890120 34 15 358100210 27 4 370300091 24 ]01

344010160 24 ]4-J7 344900070 25 24 358100281 27 5 370400080 35 2

344010170 24 18-21 344900130 24 85 358200111 27 1 370400140 35 9

344010230 24 10--13 3449400]0 24 9 358250030 18 40 370500100 35 7

344010240 24 !t-12 344940020 24 23 358310021 27 33 370500140 35 8

344080091 24 1-3 344990110 24 33 358510121 27 23 370560041 35 15
344080110 24 1-3 344990110 24 93 358510250 27 24 370610150 35 20
344100111 24 18 350010360 31 1-5,47,48 8358550010 27 27 370650090 17 75
344100112 24 13 350010370 31 l-M9,48 8358550020 27 28 370650090 35 52
344100121 24 14 350070080 30 1-5 8358550030 24 45 370810020 35 44

344100122 24 9 350100210 31 1 8358550030 27 25 370820020 35 45
344140050 24 10 350200030 29 40-42 360100121 29 4 370900020 42 66

8344140050 24 15 350210010 29 40 8360300021 29 5 370900020 40 86

!.
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8370900030 43 54 385120110 32 38 8389320020 31 32 395000110 34 \ 1-11

8370900030 41 66 385120180 32 37 389510010 31 30 8395160010 34 1

8370900030 48 42 385140010 36 15 389510080 31 30 395610010 36 13

8370900030 47 42 385140020 36 14 390100010 31 20-23 395620010 36 12

8370900030 24 51 8385150010 32 27 390110680 31 4 395650060 34 12

8370900030 24 92 8385200020 30 20 390110690 31 4 8395680020 34 10
8370900030 35 33 385200130 30 7-8 390170120 18 43 395700010 27 37
8370900050 42 68 385200140 30 7 390170132 32 5 8398110010 15 33
8370900050 35 5 385200160 27 40 390170140 15 34 8398110050 01 9
8370900050 40 89 8385200180 30 15 390170150 16 82 8398110110 31 40,

8370900050 47 25 8385200190 30 11 390170540 31 48 8398110110 31 40

8370900050 48 25 385210030 30 8 310190030 30 5 8398110240 32 35

8370900110 17 76--77 8385230030 30 21 390190090 32 3 8398110250 32 28

8370900110 35 51 8385250041 31 24 390190230 30 2 8398110370 31 45

370910210 35 11 385350120 30 10 390190240 30 4 8398110380 31 44

8370910220 35 40 385410010 33 17 390190250 30 3 8398110420 31 14
370910410 35 26 385410030 33 18 390190371 31 3 398110501 32 24

8372110050 36 6 385450050 30 9 390190540 01 65 398110510 29 9
372110060 36 1 385550010 29 46 390190550 17 81 398110550 29 6
372110260 21 53 385600210 33 12 390190560 30 27 398110590 16 36

37810018] 01 47 385600561 33 9 390190570 32 7 398110700 24 25
37810019] Ol 46 385600570 33 8 390190580 32 51 8398110710 31 45
378100210 01 48 385600660 33 10 390190600 31 49 398110731 31 5
37811 00 20 17 47 385601010 33 3 390190650 32 46 398110920 25 24
378120070 01 52 385601030 33 5 390190690 31 47 398110930 33 16

378120090 Ol 60 385601230 33 4 390190710 32 52 398130041 22 36
378170090 36 23 385601240 33 7 390190790 29 47 8398180060 32 20
385010010 36 14-19 385601250 33 13 390190800 29 48 8398180171 25 35

8385100080 36 ]4-17 385601260 33 ]4 390210290 32 2 8398180171 24 79
385100180 3] 27-28 385601270 33 15 390210370 32 2 8398180171 29 19

8385100270 32 37-45 385650010 33 2 390290481 21 62 8398180210 18 22
385100280 30 ]2-]3 385650091 33 1 390290491 23 51 83981802]0 16 37
385110020 36 17 385720030 03 44 390310440 21 61 398180280 16 60
385110130 32 39 389100100 31 46 390310450 23 52 398180280 17 62
385110140 32 40 389110090 31 46 390310650 32 49 398210050 24 33

385120050 36 16 389130060 29 45 390310800 32 49 8398210070 15 14
385120060 31 28 8389310010 31 8390370010 32 6 8398210210 19 27
385120070 30 13 8389310020 31 31 390430060 31 2 8398210220 27 34
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8398210250 20 23 398430150 26 20 398560190 22 31 399230690 17 22

398210270 18 2] 398430220 18 36 398560200 22 30 399230920 35 27

8398210290 27 32 398430240 15 40-1 398560210 22 29 399260090 21 17

398210300 35 46 8398460010 32 22 398560220 22 29-31 8399260130 23 20

398210320 35 22 8398460020 15 25 398560320 21 16 8399260150 24 49

398210430 48 39 8398460040 32 21 398560330 21 15 8399260270 19 10

398210430 47 39 8398460050 17 70 398610110 25 10 399260420 21 10

8398210450 16 49 8398460060 15 26 398610110 25 9 399260450 20 37

8398210450 17 54 398460140 32 50 398610120 20 29 399280310 35 38

398210480 26 18 8398480240 25 9 398630010 22 35 8399280480 23 9

r8
398210490 26 7 8398480240 25 12 398630090 16 19 8399280490 23 10

8398210500 29 17 398480370 25 17 398730030 29 22 8399280490 23 8

398210511 29 18 398480410 25 37 8398750030 Ol 10 399310010 19 12

398210530 16 33 8398510010 15 3 398750050 Ol 41 399310060 23 15

398210560 47 41 8398510080 21 2 398750050 16 54 399310070 19 14

398210560 48 41 8398510080 21 58 398750090 29 34 399310080 26 14

8398210570 27 11 8398510080 21 58 398750100 Ol 42 399310140 20 50

398210670 24 7 8398510080 22 18 398750120 33 20 399340JJ70 24 7.4.'

398210710 25 33 8398510090 24 3 398990050 23 48 399350010 24 50

398210920 24 8 8398510090 24 3 398990090 17 58 399370060 32 30

398210930 25 25 398510120 20 38 398990090 25 29 399370180 26 9
398210940 24 68 8398510140 23 41 8399110060 32 36 399370190 17 16

398230020 15 22 8398510170 22 17 8399110080 07 21 399430020 36 2
8398340010 21 31 398510180 19 3 8399110080 24 43 8399430100 27 35

) (t 398340050 23 58 8398510190 23 33 399110240 25 12 399480110 16 42.'

398340050 22 20 398510240 15 5 399110240 25 14 399560300 30 18
398340060 26 10 398510240 27 ,3 399110280 33 19 399560341 16 61

8398360040 23 53 398510241 27 6 8399210030 21 30 399560350 15 11
8398360040 21 1i3 831J8510260 16 11 8399210180 21 32 399560700 15 43
8398360040 23 42 8398510280 21 65 8399210190 46 7 399561090 24 82

398380020 22. 21. 831J8510280 21 1i5 399210200 19 16 8399580070 27 9
398400080 23 '41: 8.398510290 24 2 399210280 36 8 8399610120 27 26. .

8398430040 25 113 8.398510290 24 2 399210540 18 9 399610140 35 23
8398430060 42. :14 8398510310 18 3 399230180 35 48 399610180 26 3
8398430060 40 <84- . 398510380 20. 13 399230430 17 15 399680010 18 13

8398430080 11i. ~. 398569090 21 .1H6 399230450 11i 12 839973'0020 32 26
8398430110 24 ..: cÉ\k . ~1\~~.t.1O ,~5i..33 31J9230670 17 73 8499610550 41 51

8398430110 24;,r~~t;. tl",~, ~. ,(.~. !1..;r!0 i!91J2301i8{) 19 26 8499730020 41 52,-"'.. '.,',
"
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8499730050 42 71 511991570 40 30 513711100 40 49 8519110111 45 5

8499730050 40 95 513101521 45 17 515100090 42 31 8519110111 49 19

511111032 42 22 513101751 40 53 515100100 42 32 8519110111 46 66

511160070 46 10 513101761 40 55 515141040 42 28 8519110111 46 66

511160070 40 13 513101940 40 53 515150030 42 38 8519110111 40 73

8511160120 42 1 513101950 40 55 515180030 42 39 8519110111 40 73

511170060 42 23 513102040 46 19 515190040 42 44 8519110111 40 73

511170070 46 25 513102040 47 4 518101140 42 7:H!O 8519110120 44 6

511170070 40 23 513102041 48 4 518101140 40 96-104 8519110121 45 6

511211080 40 1 513102050 47 3 518101210 46 91-100 8519110121 42 57

511211110 47 5 513102050 46 20 518110100 42 72 8519110121 44 37

511211110 48 5 513102051 48 3 51~110100 40 96 8519110121 46 67

511211110 46 14 513102060 49 1 5 Ji8110 110 42 73 8519110121 46 67

511361120 40 6 513171200 46 29 518110110 40 97 8519110121 49 20,
8519110121511361160 46 1 513171200 40 54 518110120 46 100 40 74

8511380010 42 5 513171260 40 54 518120080 42 75 8519110121 40 74

8511380010 46 3 513211090 42 15
I

518120080 46 93--95 8519110121 40 74

8511380010 40 7 513290070

I

42 25 518120080
1

40 99 8519110130 42 58

511380040 42 43 513301020 46 36 518130050 42 74 8519110130 46 68

511380050 46 27 513301020 40 48 518130050 40 98 8519110130 40 75

511380050 40 20 513370110 46 as 518130060 46 91 8519110140 42 59

8511380170 41 103 513370110 40 33 518130070 46 92 8519110140 46 69

8511380170 43 74 513381070 46 39 518140001 46 96 8519110140 40 76

8511380170 47 82 513381070 40 57 518140002 46 97 8519110151 42 60

8511380170 48 82 513381080 46 34 518140026 42 78 8519110161 42 61

511991160 46 75 513581080 40 56 518140026 40 103 8519170010 42 62

511991160 40 64 513520010 46 41 518400060 42 67-1 8519170010 45 7

511991250 42 16 513520010 40 34 518400060 40 88-1 8519170010 44 38
511991350 42 40 8513570010 46 40 518400080 42 67-2 8519170010 44 7

511991360 42 27 8513570010 40 37 518400080 40 88-2 8519170010 46 70

511991380 46 21 513671060 46 13 518411130 41 67 8519170010 49 21

511991380 40 17 8513680011 46 73 519030021 44 1-13 8519170010 46 70

511991391 46 42 8513680011 40 58 519030040 45 1--9 8519170010 40 77

511991391 40 44 513680021 46 46 519030040 49 15-23 8519180010 42 63

511991400 46 37 513680021 40 40 519030050 44 31-44 8519180010 45 8

511991400 40 47 8513700021 46 74 8519110110 44 5 8519180010 44 39
511991430 46 12 8513700021 40 63 8519110111 42 56 8519180010 44 8

511991570 46 30 513711000 46 58 8519110111 44 36 8519180010 46 71
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S 5191800 10 46 71 523010120 44 45--51 524111110 48 96 524460121 44 54

S519180010 49 22 523010130 44 15-30 524111400 41 15 524461210 44 18

S519180010 40 78 523010210 49 1-14 524111401 41 85 524461210 44 24

519211090 46 55 523101020 44 15 524111401 43 12 524461260 45 13

519211090 40 41 523101050 45 10 524111401 47 96 524461261 49 4

S519230110 47 80 523101130 49 2 524111420 44 52 524461300 43 15

S519230110 48 80 523111390 44 45 524111420 44 46 524461300 41 18

519301361 44 1 523200041 46 35 524111440 44 16 524461310 41 17

519301470 44 31 523200041 47 6 524111440 44 22 524461310 43 14

519301480 44 32 523200041 48 6 524201210 41 80 524461321 43 13

519305190 45 1 523200041 40 31 524201210 47 90 524461321 41 16

519305190 49 15 523211150 41 41 524201220 41 81 524461340 41 18

519501130 42 54 523211170 40 25 524201220 47 91 524461350 41 17

519703610 42 52 523211620 48 8 524201230 41 82 524461540 48 93

519703620 42 53 523211620 47 8 524201230 47 94 524461550 48 95

S519802560 46 65 523211620 46 85 524201240 41 83 524500040 48 102

S519802560 40 n 523211630 47 2 524201240 47 95 524500050 41 84

519802580 46 65 523211630 48 2 524201280 49 7 524500050 47 93

519802580 40 72 523400040 43 5 524211820 49 8 524660050 41 86

8519804560 40 n 523400080 41 8 524211840 49 9 524660050 47 100

521101351 41 1 523400080 I 47 14 524361280 45 12 526010100 45 22-29

521101361 43 1 523400080 48 14 524361380 41 87 I 526090030 47 6~72

521101440 41 1 524011210 48 90-107 524361380 47 92 526090030 48 6~72

521101560 47 1 524020080 41 80--98 524361450 43 1&-1 526090040 48 fi7, 69 7

521101560 48 1 524020080 47 00-108 524361450 41 19-1 526090040 47 67, 69 72

521501110 48 11 524030010 45 11-16 524361460 43 1&-2 526100050 41 102

521501110 47 11 524030080 49 ,H 524361460 41 19-2 526100050 43 73

521501130 47 9 524031010 44 4&-51 524361490 44 53 526100050 48 81

521501130 48 9 524031020 44 52-57 524361500 44 47 526100050 47 81

521560020 48 44 524031030 44 1&-21 524361510 44 23 526101020 43 48

521560020 47 44 524031040 44 22-27 524361520 44 17 526101020 41 55

521660200 47 59 524040040 49 7-10 524361550 41 19-1 526200010 45 25

521660200 48 59 524101190 48 90 524361560 41 19-2 526200020 41 31

521701080 48 26 524101201 41 14 524361590 48 92 526200041 43 27

521701080 47 26 524101201 43 II 524361600 49 5 8526260010 48 49

521701100 48 12 524101210 45 11 524361600 48 91 8526260010 47 49
521701100 47 12 524101220 49 3 524460052 48 94 526301100 45 24

523010110 45 10--21 524101410 41 14 524460111 44 48 526301110 45 23

.
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526301130 47 51 526601280 48 65 590210040 43 72 590450141 40 93

526301130 48 51 526601280 47 65 590210040 41 69 590450170 43 61

8526331010 43 62 526601290 43 33 590210040 41 101 590450260 48 113

8526331030 41 31 526601290 41 44 590210040 43 55 590990030 41 98

526331070 41 6] 526E[0 1290 48 66 590210040 47 110 590990030 47 108

526331070 43 45 526601290 47 66 590210040 48 112 8598110010 41 9

526331070 48 70 526601330 43 8] 8590210060 43 10 8598110010 47 80

526331070 47 70 526601340 43 82 5903]0081 48 114 8598110010 43 6

526401062 41 26 526600020 47 30 5903]1410 43 56 8598110010 48 80

526401140 43 25 526600020 48 30 590311420 41 70 598110040 47 21

526401190 47 15 526720020 47 31 590311570 47 111 598110040 48 21
526401190 48 15 526720020 48 31 5,<90311570 48 108 598211020 41 89
526500090 44 41 528040020 47 16-20 590320690 41 75 598211020 47 102
526500100 44 10 528040020 48 16-20 590320700 41 598211030 41 90
526500201 43 30 528100050 40 85 590320730 43 64 598211030 47 101

526500201 41 42 528100051 42 65 590320800 43 8598260010 41 27

526500201 48 64 528250010 42 10 590321240 48 110 8598260010 43 24

526500201 47 64 528250010 40 80 590321250 48 110 8598260010 48 107

526500281 43 80 528401130 43 52-1 590321250 47 114 598340010 42 33
526601150 41 54 528401130 41 64-1 590360010 42 69 8598430010 46 15

526601150 43 42 528401160 41 64-2 5903600]0 40 92 8598430010 40 2

526601151 41 99 528401160 43 52-2 590360051 43 58 8598430030 18 31

526601151 43 70 528401200 47 17 590360051 41 72 8598430030 ]5 23

526601151 48 67 528401200 48 ]7 590360081 41 73 8598430030 20 30

526601151 47 67 528470030 47 43 590360081 43 59 8598430030 17 71

526601160 43 41 528470030 43 53 590360081 47 113 8598430030 22 61

526601160 41 53 528470030 41 65 590360090 43 80 8598430030 23 50

526601161 43 7] 528470030 48 43 590360090 41 74 8598430030 40 4

526601161 41 100 531101290 41 38 590360220 47 20 8598430040 20 41

526601161 47 68 531101420 41 88 590360220 48 20 8598430040 24 35

526601161 48 68 531101420 47 99 590360300 48 111 8598430040 22 43
526601170 45 22 531101530 47 13 590360300 47 117 8598460020 47 87

526601180 41 48 531101530 48 13 590410071 41 71 8598460020 41 108
526601180 43 31 531160060 47 24 590410081 43 57 8598460020 43 79
526601180 48 69 531160060 48 24 590410200 48 109 8598460020 48 87

526601180 47 69 590110060 43 4 590410200 47 112 598511020 41 56
526601280 43 32 590110060 41 68 590450141 47 115 598511020 43 49
526601280 41 43 590110070 47 116 590450141 48 113 598511030 43 51



:J - ~.". §*.~ !!ili.~ :J - ~.". §*.~ !!ili.~ :J - ~.". §*.~ !!ili.~ :J - ,-. ". §*.~SECTION SECTION SECnON !!ili.~CODE No. No. REFNo. CODE N~ No. HEF.... CODE No. No. REFNo. CODE N. SECTIONHEF",.No_

598511030 41 58 S599611010 48 101
i 598560020 45 29 599611210 42 13I

598560030 43 28 599611210 40 83

598560030 47 50 599611240 41 36

598560030 48 50 599611360 47 27 -
598560040 41 32 599611360 48 27

S599210020 32 34 599730020 47 104

S599210020 32 29 599730020 41 92
I 599210100 42 7

599210100 48 17.
599210100 40 10

599211060 41 57

599211060 43 50

599230100 46 9

599230100 40 12

S599231120 47 45

S599231120 48 45

599231280 42 24

599231370 47 36

599231370 48 36

599231790 47 33

599231790 48 33
599280050 40 26

599280080 47 7,. 599280080 46 86

599280080 48 7

599280180 46 58

599280180 40 90

599280190 46 57

599280190 40 90

S599431070 45 27

S599431070 43 34

S599431070 43 34

S599431070 41 49

S599431070 47 74

.. S599431070 48 74
L ...~.

S 599611010 43 21'~J".,
S 599611010 41 24
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